256898501001 3%3h % 4/DRIVE SYSTEM

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 256813511001  |IXEHHF(KD) Drive axle(KD) 1 30-35Q
1 256713511001 IXTh#F(KD) Drive axle(KD) 1 25-28Q
1 256813515001 IKFHF(AQ) Drive axle(AQ) 1 3.0-3.5T
1 256713515001 IXFHF(AQ) Drive axle(AQ) 1 2.5-2.8T
2 256814020001 HHB Seal washer 1
3 256814011001  |ZTSERFE(ZN) Gear box (ZN) 1 #t%/Optional
4 256814011002 | TEFE(zC) Gear box (ZC) 1 #t%/Optional
4 910600100029 E#£5GB119.2-10x24 Dowel pin GB119.2-10x24 1
5 910400100008 | EGB97.1-12-200HV Washer GB97.1-12-200HV 12
6 910400500008 FEHE GBI3-12 Washer GB93-12 12
7 941100200006  |#R#EM12x1.5x45-12.9 Bolt GB5786-M12x1.5x45-8.8 12
8 910300900002 ¥R FFGB6178-M20-8 Nut GB6178-M20-8 1
9 910400100009  |F#EGB97.1-14-200HV Washer GB97.1-14-200HV 5
10 910400500009 FHEHEGBI3-14 Washer GB93-14 5
11 910100200019 #1242 GB5785-M14x1.5x160-8.8 Bolt GB5785-M14x1.5x160-8.8 5
12 910600600037 FF O £5GB91-4x40 Split pin GB91-4x40 1
13 910400500012 FEREGBI3-20 Washer GB93-20 9
14 910400100012  |F#EGB97.1-20-200HV Washer GB97.1-20-200HV 1
15 910100500006  |###2GB31.1-M20x90-8.8 BoltGB31.1-M20x90-8.8 1
16 910800100020  |Of4[E-A90x2.65 O ring 90x2.65 1
17 920900100120 EBHL(WN) Motor (WN) 1 30-35Q/ %85
17 920900100124 AL FR)HPQLL Motor (HP) 1 25-35Q/Optional
17 920900100133 EB41(3357)B8432199GK Motor (ZP) 1 25-28Q/ %%
18 255098513251 ZRLER (HP) Sensor (HP) 1 25-35Q/Optional
18 256798513251 & ELER (HP) Sensor (ZP) 1 25-28Q/¥#t%
18 252198513251 & Rkas (FmAXWN) Sensor (WN) 1 30-35Q/#t%




256898501002 3&3)#+—KD/DRIVE AXLE (30-35Q)—KD

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 256898523501 X #7575 H-2301101-00 Driving axle housing 1 30-35Q
2 256898523502 il hEH-3103103-00 Drum brake 2 30-35Q
3 256898523503 ¥ #H-3103101-00 Hub 2 30-35Q
4 256898523504 KimE EEEIH-3103102-00 Large oil seal ring 2 30-35Q
5 256898523505 ;h$f100X130X12 Seal ring100x130x12 2 30-35Q
6 256898523506 B R T 430214 Bearing30214 2 30-35Q
7 910700600020 [ £ 7R F 1l 732012 Bearing32012 2 30-35Q
8 254198523557 OZU[B65X3.1 O-ring 65X3.1 2 30-35Q
9 256898523507 /N £ EEEIH-3103109-00 Small oil seal ring 2 30-35Q
10 254198523555 ;A E75X100X10 Seal ring 75x100x2 2 30-35Q
11 910300700005 E 25 M60X2 Round nut M60X2 4 30-35Q
12 910400900013 1 Eh#El60 Lock washer60 2 30-35Q
13 256898523508 4 4 #YH-2303106-00 Half shaft pad 2 30-35Q
14 256898523509 ¥ 44H-2303101-00 Half shaft 2 30-35Q
15 256898523510 3 59242 H-2303107-00 Half shaft bolt 24 30-35Q
16 256898523511 21842 H-3103106-00 Hub bolt 12 30-35Q
17 256898523512 % EI2H-3103110-00 Hub nut 12 30-35Q
18 910300200005 FNAIRRM20X1.5 Nut M20X1.5 12 30-35Q
19 256898523513 Z #|5088H-3501100-00 Left brake 1 30-35Q
20 256898523514 Al Eh&8H-3501200-00 Right brake 1 30-35Q
20 256898523515 +£%7G1/2 H-1701104-00 Pug ZG1/2 3 30-35Q
21 256898523516 #H S EH-2301301-00 Vent plug 1 30-35Q
22 256898523517 B8 Pin 1 30-35Q
23 256898523518 il =0 88 E 1122 H-3501301-00 Brake positioning bolt 4 30-35Q
24 256898523519 il =7 28 X E 1248 H-3501302-00 Brake bolt 12 30-35Q




256898501002 3B 5y #FAQ/DRIVE AXLE(3.0-3.5t)-AQ

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 256998523501 e fliE44-24453-02061B 24 3.0-3.5T
2 256998523502 e 4-A2233-02011 2 3.0-3.5T
3 256998523503 W H-A22A3-02031 2 3.0-3.5T
4 256998523504 R4 FEM58X2-25555-00004 4 3.0-3.5T
5 256998523505 1% #[8]58-25555-00006 2 3.0-3.5T
6 256998523506 #£60X75X10-24453-02121G 2 3.0-3.5T
7 256998523507 O%![E59.6X2.4-2555-00008 2 3.0-3.5T
8 256998523508 il 5 AR #-25953-72001 2 3.0-3.5T
9 256998523509 1 5h 2% 12#4:-A22A3-02051 4 3.0-3.5T
10 256998523510 5 ]3] 2 A -AXQ-Q03E5-1520R 12 3.0-3.5T
11 256998523511 Hr76-A22J3-02021A 3.0-3.5T
12 256998523512 129£-22193-03001 3.0-3.5T

13 256998523513 I/, 2€ 5 B-90106-65690 3.0-3.5T
14 256998523514 Je B 8 58 1270-24433-70411 3.0-3.5T
15 256998523515 HIZRE-23913-02041B 12 3.0-3.5T
16 256998523516 2 #:-25303-02102B 12 3.0-3.5T
17 256998523517 T3 75X100X10-25555-00009 2 3.0-3.5T
18 256998523518 478 1 3h 7K 33012 2 3.0-3.5T
19 256998523519 ##%-25555-00003 2 3.0-3.5T
20 256998523520 il 5 #%-24453-02131 2 3.0-3.5T
21 256998523521 [ 47 F il 7K 30214 2 3.0-3.5T
22 256998523522 yh3 424 8 72X100X16-24453-02121G 2 3.0-3.5T
23 256998523523 T3 100X125X12-26351-01004 2 3.0-3.5T
24 256998523524 12£M20X1.5-B4223-00020B 12 3.0-3.5T




256898501003 %32 /LEFT BRAKE (30-35Q)

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 256898523530 [Bi5424433-70040G Rubber plug 24433-70040G
2 256898523531 [EZH11F24433-70010G Spring tension rod 24433-70010G
3 256898523532 PEFEM8x1.25%x20GB/T5783-2000 Bolt M8 x one point two five x 20GB/T
4 910400500005 HEHEGBI3-6 Spring washer GB93-6
5 256898523533 HIEhER AR S B () 24433-72000G  |Brake base plate assembly (left) 2443 EANTR
5 256898523534 HlENRERE R (R) Brake backing plate assembly (right)
6 256898523535 FHIZHIAT (£ ) 24433-70140G Hand brake rod (left) 24433-70140G EANTR
6 256898523536 FHRIZAAT (7)) Hand brake rod (right)
7 256898523537 £8%£72 24433-70150G Pin 2 24433-70150G
8 256898523538 £8%£71 24433-70110G Pin 1 24433-70110G
9 256898523539 HIChEF T EEE R & ( £ ) 24433-71000G|Brake shoe with friction plate assembl EBEXTR
9 256898523540 BT EERD (R) Brake shoe with friction plate assembl
10 256898523541 M 5 24433-70160G Elastic gasket 24433-70160G
11 256898523542 14 B124433-70170G Rod pin retainer 24433-70170G
12 256898523543 S EE ] 25 25 B 24433-73000G Spring cable device 24433-73000G
A 256898523544 HIE D REA Brake wheel cylinder assembly BE13-22
13 A SRS IRE] 1824433-76100G Cylinder bleed screw cap 24433-7610
14 A PR B 1P E24433-76080G Thread protection plug 24433-76080G
15 A 4IRS IR£] 24433-76090G Cylinder bleed screw 24433-76090G
16 A il zh 3 3R H2£24433-76070G Brake wheel cylinder oil plug 24433-74
17 A 43 IR 58 E524433-76040G Cylinder spring 24433-76040G
18 A il zh 73 3R 1 24433-76010G Brake wheel cylinder 24433-76010G
19 A 43R K2 T§124433-76030G Cylinder cup 24433-76030G
20 A 4335 2E24433-76020G Cylinder piston 24433-76020G
21 A 53R 1P E24433-76050G Cylinder shield 24433-76050G
22 A 53 3R E 2 [N#T24433-76060G Cylinder piston rod 24433-76060G
23 256898523545 [E & E£24433-70020G Pressure spring seat 24433-70020G
24 256898523546 [EE524433-70030G6 Compression spring 24433-70030G
25 256898523547 £4%74 24433-70801 Pin 4 24433-70801
26 256898523548 HIE24433-70050G Tension spring 24433-70050G
27 256898523549 S [0)$R24433-70080G Guide block 24433-70080G




256898501003 %32 /LEFT BRAKE (30-35Q)

FE/NO RIS /SN 2% Name &i¥/Remark
28 256898523550 HE (%) 24433-70090G Torsion spring (left) 24433-70090G EANTR
28 256898523551 #E (RH) Torsion spring (right)

29 256898523552 S @#24433-70060G Guide plate 24433-70060G

30 256898523553 [EIfI58E ( II ) 24433-70070G Return spring (I1) 24433-70070G

31 256898523554 R (%) 24433-70100G Pawl (left) 24433-70100G EANTR
31 256898523555 [N (H) Pawl (right)

32 256898523556 [EII5EE( I )24433-70010G Return spring (1) 24433-70010G

33 256898523557 HH () 24433-70120G Push rod (left) 24433-70120G ERXIR
33 256898523558 T (R) Push rod (right)

34 256898523559 H#EE£24433-70130G Push spring 24433-70130G

35 256898523560 8] P& E Z2 4T 24433-74040G Clearance adjusting rod 24433-74040

36 256898523561 B fRIEER22 (/£ ) 24433-74020G Clearance adjusting screw (left) 24433 EANXTR
36 256898523562 BIfREERZZ () Clearance adjusting screw (right)

37 256898523563 1B B8 IE B2 E24433-74010G Clearance adjusting sleeve 24433-74(

38 256898523564 I EhiN R 2 A 24433-77010G Brake cable assembly 24433-77010G 1=1270
38 256898523565 FININEZE () Brake cable assembly (right) R=1790




256898501004 3R 5)#F—KD/DRIVE AXLE (25-28Q)—KD

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 256798523501 # #|5088G-3501100-00 Left brake 1 25-28Q
2 256898523516 FESZEH-2301301-00 Vent plug 1 25-28Q
3 256798523502 IXZh#75%G-2301101-04 Driving axle housing 1 25-28Q
4 256798523503 #41G-2303101-04 Half shaft 2 25-28Q
5 256798523504 A HIE088G-3501200-00 Right brake 1 25-28Q
6 256798523505 il Zh 8% G-3103103-00 Drum brake 2 25-28Q
7 256898523504 KB £ EEEIH-3103102-00 Large oil seal ring 2 25-28Q
8 256898523505 ;AE100x130X12 Seal ring100x130x12 2 25-28Q
9 256898523506 B R FH&30214 Bearing30214 2 25-28Q
10 256798523506 ¥ % G-3103101-04 Hub 2 25-28Q
11 910300200005 NAREM20X1.5 Nut M20X1.5 12 25-28Q
12 256798523507 B I212G-3103106-00 Hub bolt 12 25-28Q
13 256798523508 B ER1E8G-3103110-04 Hub nut 12 25-28Q
14 256898523510 3 1242 H-2303107-00 Half shaft bolt 24 25-28Q
15 910300700005 B2 5 M60X2 Round nut M60X2 4 25-28Q
16 910400900013 RN E60 Lock washer60 2 25-28Q
17 256798523509 44 #G-2303106-00 Half shaft pad 2 25-28Q
18 254198523555 ;A E75x100X10 Seal ring 75x100x2 2 25-28Q
19 256898523507 /N £ EEEIH-3103109-00 Small oil seal ring 2 25-28Q
20 254198523557 OZ[El65X3.1 O-ring 65X3.1 2 25-28Q
21 910700600020 B R T 3732012 Bearing32012 2 25-28Q
22 256898523515 ¥5%£7G1/2 H-1701104-00 Pug ZG1/2 3 25-28Q
23 256898523518 il 5h 28 E 1248 H-3501301-00 Brake positioning bolt 4 25-28Q
24 256898523519 il =0 88 £ E 1242 H-3501302-00 Brake bolt 12 25-28Q
25 256898523517 B8 Pin 1 25-28Q
26 256798523509 FHE £ H-23022101 Main reduction gasket 1 25-28Q




256898501004 3E5)#F-AQ /DRIVE AXLE(2.5-2.8T)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 256798524501 HEI2 RE-24354-32311B 12 2.5-2.8T
2 256798524502 FEi242-24353-72001B 12 2.5-2.8T
3 256998523518 & 33012 2 2.5-2.8T
4 256798524503 #H-A20A3-02011IXX 2 2.5-2.8T
5 256998523521 4h&30214 2 2.5-2.8T
6 256998523522 hE P8 -24453-02121G 2 2.5-2.8T
7 256998523523 H3100X1125X12-26351-01004 2 2.5-2.8T
8 256798524504 il 51 %¢-22673-02031 2 2.5-2.8T
9 256998523524 12 5EM20X1.5-B4223-00020B 12 2.5-2.8T
10 256798524505 75 15 4% 4 Bl REFO0056R 1 2.5-2.8T
11 256798524506 IR 3510 2150 -0204 1A 1 2.5-2.8T
12 256998523512 1#%£-22193-03001 3 2.5-2.8T

13 256998523513 I/, 2€ 5 B-90106-65690 1 2.5-2.8T
14 256798524506 2 ) Zh 28 2 Il REFO0056L 1 2.5-2.8T
15 256998523508 1242 M14X1.5X38-25953-72001 4 2.5-2.8T
16 256998523509 12 F:M14X1.5X30-A22A3-02051 12 2.5-2.8T
17 256798524507 2 1H-A20A3-02051 2 2.5-2.8T
18 256998523517 7h375X100X10-25555-00008 2 2.5-2.8T
19 256998523507 OZ[E59.6X2.4 2 2.5-2.8T
20 256998523506 #}%-25555-00007 2 2.5-2.8T
21 256998523504 [52 £} M58X2-25555-00004 4 2.5-2.8T
22 256998523505 1E3E #48|58-25555-00006 2 2.5-2.8T
23 256998523503 e fh#R-A22A3-02031 2 2.5-2.8T
24 256998523501 e fhiE44:-24453-02061B 24 2.5-2.8T




256898501005 #]313 (4£) /LEFT BRAKE (25-280)

FE/No Ymig /SN & Name BE/qry] #iE/Remark
1 256798523530 EHI B B3R AR S A 23653-730111%L Brake base plate assembly 23653-730 1 EfilsnEEL
1 256798523531 I EhEs B AR S AL 23653-730111*R Brake backing plate assembly (right) 1 AflnEER
2 256798523532 [EE#I4F23653-72101 Spring tension rod 23653-72101 4
3 910400500018 HEHEGBI3-6 Spring washer GB93-6 2
4 910100300020 IRt2GB5782-M8x16 Bolt GB5782-M8x16 2
5 256798523533 3052 3R =A% 22373-72041*L Brake wheel cylinder assembly 223731 1 ZEHIENEEL
5 256798523554 i Eh 72 R S A 22373-72041*R Brake wheel cylinder assembly 223731 1 AFlsER
6 256798523534 ENEREE0C11246-14603*L Brake cable assembly OC11246-1460 1 EFIsheEsL
6 256798523535 ANEEAL0C11246-24603*R Brake cable assembly right 0C11246-| 1 AFlsER
7 256798523536 5] PR E #2288 23653-72041 Clearance adjuster 23653-72041 1
8 256798523537 38 E523653-72051 Spring 23653-72051 1
9 256798523538 R 5 A823653-73021%L Friction plate assembly 23653-73021 2 ZEHIENEEL
9 256798523539 A EEE S A% 23653-73021*R Friction plate assembly (right) 1 AFlsnEER
10 256798523540 EFHIshiit23653-72071C*L Hand brake rod 23653-72071C 1 ZEHITNEEL
10 256798523541 B FHIshHI4F23653-72071C*R Hand brake rod (right) 1 AflsEER
11 256798523542 F¥E4522673-72231 Support pin 22673-72231 1
12 256798523543 M 5 24433-70160G Elastic gasket 24433-70160G 1
13 256798523544 # [23653-72131 Gasket 23653-72131 1
14 256798523545 Tni#F23653-72161 Push rod 23653-7261 1
15 256798523546 [E 2 A823653-72121 Pressure spring seat 23653-72121 4
16 256798523547 8 E523653-72091 Spring 23653-72091 4
17 256798523548 [EE%23653-72111 Spring compression cover 23653-721] 4
18 256798523549 [B]431 3% 2823673-72261 Return spring 23673-72261 1
19 256798523550 P ¥ 2353-72171 Tension spring 2353-72171 1
20 256798523551 FHI 0T 23653-72081 Hand brake push rod 23653-72081 1
21 256798523553 £ 45582£23673-72391 Compression spring 23673-72391 1

22 256798523555 TAEAT AT £223653-72151*L Lever-left 1 EHITNEEL
22 256798523556 VB EEAT AT 5 23653-72151*R Lever—right 1 A HIEIEER




256898501006 % i& #4 (ZN) /GEARBOX (ZN)

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 256898514001 = E 23 S AHDCS35IMA.901 Differential assembly HDCS35MA.901 1
2 256898524001  |4#%1£YDS30.089 Bolt YDS30.089 4
3 256898524002 |ER!IHFEHEGB/T7244-14 Heavy-duty spring washer 4
4 256898524003 thE FEYDS30.072 bearing pedestal YDS30.072 2
5 255098524023  |E#RFHIF32207 Bearing 32207 2
6 256898524004  |iEZ#vYDS30.090 Adjustable pad YDS30.090 3/4
7 256898524005  |Of4[E73x3.1 GB1235 O-ring 73x3.1 GB1235 1
8 910100300036 [/~ 3LiZ12GB5783-M10x25 Bolt GB5783-M10x25 5
9 910400500007 TR AT E B GBI3-10 Spring Washer GB93-10 19
10 256898524006 HH&EEYDS30.168 Bearing cap YDS30.168 1
11 256898524007 F{AHDCS35IIA.001 Box HDCS35IIA.001 1
12 910700200021  |iZF:ABkHEGB/T276-6206 Bearing GB/T276-6206 1
13 255098526008  |E+E44GB/T119.1-10x20 Pin GB/T119.1-10x20 2
14 910700200023  |iF:QBkIHEGB/T276-6208 Bearing GB/T276-6208 1
15 256898524008 [B 1% 7R 7 #H7EGB/T283-NJ2206E Bearing GB/T283-NJ2206E 1
16 256898524009 i AFHHDCS35IIA.003 Input axis HDCS35IIA.003 1
17 910700200024  [F:HBKHIFGB/T276-6209 Bearing GB/T276-6209 1
18 256898524010 WX H4HDCS35 I A.803 Double gear assembly HDCS35IIA.8 1
19 910700200033  |iF:WEkHHIH6307 GB/T 276 Bearing 6307 GB/T 276 1
20 256898524011 FEAEESESEMAREHDCS3SIA010  |Paper pad HDCS35IIA.010 1
21 256898524012 FEEEHDCS35IIA.002 Case cover HDCS35IIA.002 1
22 910100100040 [ #3LiZ12GB5782-M10%90 Bolt GB5782-M10X90 10
23 910100300034 7N A L1212 GB5783-M10x16 Bolt GB5783-M10X16 2
24 256898524013 FERHDCS25.008 Link stopper HDCS25.008 1
25 910100300038 7N AL 1212 GB5783-M10x35 Bolt GB5783-M10X 35 2
26 910800100006 OF4FEl35x3.1 GB1235 O-ring 35X3.1 GB1235 2
27 256898524014 B fIHDCS35 M A.009 Intermediate shaft HDCS35IIIA. 009 1
28 255098524010 OF4 Bl 25%2.65 GB/T3452.1 O-ring 25X2. 65 GB/T3452.1 2
29 256898524015 5 5HZB FHDCS35TMA.804 Gear shaft components HDGCS35IIIA. 80) 1




256898501007 # 3% 2 (ZN) /DIFFERENT AL MECHANISM (ZN)

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 256898524016  |iFEHEKHF6213 GB/T 276 Bearing 6213 GB/T 276 2
2 256898524017  |4#%4£HDCS35IIA.012 Bolt HDCS35IIA.012 16
3 256898524018 AZEEIFFHDCS35IMA.011 Right differential housing HDCS35IMA| 1
4 256898524019 #BElYDS30.079S Washer YDS30.079S 2/3x2
5 256898524020 |4 HIA%CYDS30.085 axle shaft gear YDS30.085 2
6 256898524021 1E HEFEYDS30.084 Thrust washer YDS30.084 4
7 256898524022  |fTEA¥YDS30.083 Planetary gear YDS30.083 4
8 256898524023 +F4h14453-52101A Universal joint pin 14453-52101A 1
9 256898524024  |8{RHDCS35IIA.014 Locking plate HDCS351IA.014 8
10 910300200003 INAIEEGB/T6171-M12x1.25 Nut GB/T6171-M12x1.25 16
11 256898524025 A EEI]FHDCS35IIA.013 Left differential housing HDCS35MA. 1
12 256898524026  |AEIHDCS35IIA.008 Gear ring HDCS35IIA.008 1




256898501008 % 3% #4 (ZC) /GEARBOX (ZC)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 910100300036 IRHEM10x25 Bolt M10x25 4
2 910400500007 EERE 10 Spring washer 10 20
3 255098524050 HH7A&EEY30H-09001 Bearing cap Y30H-09001 1
4 910800100032 OZUE75%3.1 O-ring 75x3.1 1
5 255098524051 A ER 7 Y30H-09002A Gear shaft gasket Y30H-09002A AR
5 255098524052 A4 #E 5 Y30H-09002B Gear shaft gasket Y30H-09002B AR
5 255098524053 AHIEE K Y30H-09002C Gear shaft gasket Y30H-09002C AR
5 255098524054 A% / Y30H-09002D Gear shaft gasketY30H-09002D AR
6 255098524055 FEIAAHHDCSB30-01200 Body components HDCSB30-01200 1
7 255098524056 7 B A YQX25-01008 Lock plate of bearing seat YQX25-010] 4
8 255098524023 [ £ 7R F 1l 732207 Bearing 32207 2
9 910700200021 BBk HIF6206 Bearing 6206 2
10 255098524057 A #HHDCSB30-04000-1 Axis HDCSB30-04000-1 1
11 255098524058 W EX A ¥ HDCSB30-03000-1 Duplicate gear HDCSB30-03000-1 1
12 910100300039 1212 M10X40 Bolt M10X40 2
13 910100100125 #1242 M10X100 Bolt M10X100 12
14 910100300034 1242 M10X16 Bolt M10X16 2
15 255098524059 F4ERHDCS25-03001 Link stopper HDCS25-03001 1
16 255098524060 F5EHDCSB30-01002 Case cover HDCSB30-01002 1
17 255098524042 BRI 6306 Bearing 6306 1
18 255098524010 OZY[E] 25X2.65 O-ring 25X2.65 2
19 255098524061 #HHDCSB30-03003 Axis HDCSB30-03003 1
20 910700200023 FRHEBRHIE 6208 Bearing 6208 1
21 255098524062 # $3EHDCSB30-02002 Seal cover HDCSB30-02002 2
22 255098524063 i AHIHDCSB30-02001-1 Input axis HDCSB30-02001-1 1
23 910700200024 BRI 6209 Bearing 6209 1
24 910600100029 B H10x24 Pin 10X24 2




256898501009 # 3% 2 (ZC) /DIFFERENT AL MECHANISM (ZC)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 256898525018  |iFEHERHIF 6213GB/T 276 Bearing 6213GB/T 276 2
2 256898525019 E=THEER M14*1.5%60GB/T 16674.2  |Bolt M14*1.5*60GB/T 16674.2 12
3 256898525020 | tAEIHDCS30-05001 Gear ringHDCS30-05001 1
4 256898525021 | ZiEZRFHDCS30-05003 Right differential housing HDCS30-05 1
5 256898525022 |4 HiEEY30H-10006 Half shaft washerY30H-10006 2
6 256898525023  |F:HA%2Y30H-10007 Axle shaft gearY30H-10007 2
7 256898525024 |+ #HY30H-10003 Universal joint pin Y30H-10003 1
8 256898525025 |72 K %Y30H-10005 Planetary gear Y30H-10005 4
9 256898525026 1T 23 EY30H-10004 Planetary washer Y30H-10004 4
10 256898525027 & #E5& 23 = HDCS30-05002 Left differential housingHDCS30-0500f 1




256898501010 #7#: ¥ s /WHEEL ASSEMBLY (30-350)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
256813010001 A S AL28X9-15-14PR(FER) Tire assembly 28X9-15-14PR(pneumg 2
A 256813010002 R R AL 28X9-15(3E 0 ) Tire assembly 28X9-15(soild) 2 5% /Optional
256813010003 BHA S A 28X9-15(3F 17 ) Tire assembly 28X9-15(environmental 2 %45 /Optional
256813011002 1 HA28X9-15-14PR(FER) Tire 28X9-15-14PR(pneumatic) 2
1 256813012002  |#H428X9-15(2/0) ) Tire 28X9-15(soild) 2 3£ /Optional
256813012003 ¥ lA28X9-15(F R ) Tire 28X9-15(environmentally) 2 %% /Optional
2 256813011001  |# 48 A (7.00T-15) Rim assembly(7.00T-15) 2




256898501011 #T#: ¥ s /WHEEL ASSEMBLY (25-280)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
A 256713010008 AR E7.00-12-14PR+(72K) Tire assembly 7.00-12-14PR+(pneum 2 2.5-2.8t
A 256713010002 AR SR T70-10(5E0r) Tire assembly 7.00-10(soild) 2 2.5-2.8t/i% %
A 256713010003 R SU%7.00-10(FFR) Tire assembly 7.000-10(environmenta| 2 2.5-2.8t/1%%E
1 910300100010 12 RFGB6170-M16-10 Nut GB6170-M16-10 16
2 910400500010 B GB93-16 Spring washerGB93-16 16
3 256713021001 Py §64H5.00S-12 Inner rim 5.00S-12 2
4 256713018001 ¥ Jf7.00-10-14PR+(7X) Tire 7.00-10-14PR+(pneumatic) 2 2.5-2.8t/i% %%
4 256713012002 ¥ JR7.00-10(5E ) Tire 7.00-10(solid) 2 2.5-2.8t/i% %%
/A 4 256713012003 ¥ JA7.00-10(4 ) Tire 7.00-10(environmentally) 2 2.5-2.8t/i% %
5 256713021002 A2 #E5.00S-12 Quter rim 5.00S-12 2
6 256713021003  |#tHHIZHE:(M16) Rim bolt M16 16




256898501012 /& # % s /WHEEL ASSEMBLY (30-350)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
A 256815510001 A 5 6.50-10-10PR(F75X) Tire assembly 6.50-10-10PR(pneumat| 2
A 256815510002 A B 6.50-10(5E0) Tire assembly 6.50-10(soild) 2 1% 2%/Optional
A 256815510003 AR 5 6.50-10(3F 15) Tire assembly 6.50-10(environmentally 2 #%2%%/Optional
1 910300200003 12 RFGB6171-M12x1.25-10 Nut GB6171-M12x1.25-10 16
2 910400500008 B GB93-12 Spring washerGB93-12 16
3 256815520001 M %¢486.50F-10 Inner rim 6.50F-10 2
4 254113010007 ¥ J1f6.50-10-10PR(7 <) Tire 6.50-10-10PR(pneumatic) 2
4 254113010005 £ J176.50-10(5E ) Tire 6.50-10(solid) 2
4 254113010006 #56.50-10(47) Tire 6.50-10(environmentally) 2
5 256815520002 415 #96.50F-10 Outer rim6.50F-10 2
6 255013020001 e HIZEFEM12x1.25%26 Rim bolt M12x1.25x26 16




256798501013 & # ¥ s /WHEEL ASSEMBLY (25-280)

RIS /SN 2% Name &i¥/Remark
A 256715510008 AR 6.00-9-12PR(7EX) Tire assembly 6.00-9-12PR(pneumatid 25-28Q/3k: %
A 256715510002 AR A56.00-9(520) Tire assembly 6.00-9(soild) 25-28Q/3k %
A 256715510003 B iG R A6.00-9(FATR) Tire assembly 6.50-10(environmentally 25-28Q/ik %%
1 910300200003 12 RFGB6171-M12x1.25-10 Nut GB6171-M12x1.25-10
2 910400500008 B GB93-12 Spring washerGB93-12
3 256715521001 W #2%94.00E-9 Inner rim 4.00E-9
4 256715518001 #Jf6.00-9-12PR(72X) Tire 6.00-9-10PR(pneumatic) 25-28Q/i% %
4 256715512002  |4146.00-9(32) Tire 6.00-9(soild) 25-28Q/3 %
4 256715512003 ¥ 1f6.00-9(3 1) Tire 6.50-10(environmentally) 25-28Q/i%: %%
5 256715521002 A2 HE4.00E-9 QOuter rim 4.00E-9
6 255013020001 e HIZEFEM12x1.25%26 Rim bolt M12x1.25x26

¥

A,




256898501014 A2+ €443 /MOTOR INSTALLATION

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 910100300037 #2412 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 2
2 910400100007 # B GB97.1-10-200HV Gasket GB97.1-10-200HV 6
3 910400500007 FERE GBI3-10 Spring washer GB93-10 6
4 255023512006 WER Gear pump 1
5 910100100034 8242 GB5782-M10x55-8.8 Bolt GB5782 M10x55-8.8 4
6 255032520002 HE 040xd11x4 Gasket ®40xP11x4 4
7 255032520001 HE 013x910.5x32 Bushing ®13X®X10.5x32 4
8 255032520003 BiRE Damping pad 8
9 920900100133 BB 4133 57)B8432199GK Motor (ZP) 1 25-28Q3ERL
10 256798513251 miSes (zP) Encoder(ZP) 1 25-28Q3%ERL
9 920900100043 EBAL(WN) Motor (WN) 1 30-35Q%EED
10 255098513253 mi5ES (WN) Encoder(WN) 1 30-35Q3%EFL
9 920900100123 EBAL(HP) Motor (HP) 1 25-35Q/Option
10 255098513251 mi528 (HP) Encoder(HP) 1 25-35Q/Option




256898501015 7% 4343 /DRIVING BRAKING INSTALLATION

16 18 iy

a /21

@i

FE/No YmS/SN 2 Name BE/qry] #iE/Remark

1 275011520020 AR Grease nipple 1

2 256811511020  |M#FEEMH Bracket 1

3 910400500007  |HEHBEGBI3-8 Washer GB93-8 1

4 910100300020  [#%#£GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 1

5 911000600001  |M&$EQC/T390-(11-14) Hose clamp QC/T390-(11-14) 2

6 255011520021 EEE Connecting pipe 1

7 910100300003  |###2GB5783-M5x12-8.8 Bolt GB5783-M5x12-8.8 1

8 910400500004  |HEHEGBI3-5 Washer GB93-5 1

9 910400100004 | EGB97.1-5-200HV Washer GB97.1-5-200HV 1

10 255011510003 HHHHd16x135 Axle ®16x135 1

11 910100300039  |#E4#£GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4

12 910400500007 FEHE GBI3-10 Washer GB93-10 6

13 910400100007 | EGB97.1-10-200HV Washer GB97.1-10-200HV 6

14 256811511004  |HIGIZIZZRES Foot brake holder welding 1

15 940500100006 £ AED16xD18x15-SF-1 Bushing ®16x®18x15-SF-1 2

16 256811511002  |BRIES Pedal weiding 1

17 255011520010 Zpas Damping pad 1

18 910600600015  |FFH$HGBI1-2x20 Split pin GB91-2x20 1

19 255011520008 HwE Spring 1

20 911200100004 ;M#FIB7940.1-M10x1 Grease nipple JB7940.1-M10x1 1

21 255011520013 AR (1R RKR) Pedal (rubber) 1

22 910100100023  [#%#£GB5782-M8x45-8.8 Bolt GB5782-M8x45-8.8 1

23 910300100006 #2f1GB6170-M8-10 Nut GB6170-M8-10 1

24 940500100048 £ AED10xP12x8-5F-1 Bushing ®10x ® 12x8-SF-1 1

25 256811510001 FENZR S A Brake pump assembly 1

26 910100300038 #2412 GB5783-M10x35-8.8 Bolt GB5783-M10x35-8. 8 2

27 910300100007 #2f1GB6170-M10-10 NutGB6170-M10-10 2

- 256711511009 1 BN Brake steel pipe welding 1 25-28Q
256811511009 T BN Brake steel pipe welding 1 30-35Q

> 256711511010 FE I BN Brake steel pipe welding 1 25-28Q
256811511010 T BN Brake steel pipe welding 1 30-35Q




256898501016 3 % 4|34 3% /PARKING BRAKING INSTALLATION

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 910100300035 122 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
2 910400500007 FEHE GBI3-10 Spring washer GB93-10 2
3 910400100007 A EGB97.1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 BiR(FHzh) Backing plate (Parking brake) 1
5 XG1801542747 | FHIZHEAK Parking Brake Assembly 1
6 910400100005 B GB97.1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 FEREGBI3-6 Spring washer GB93-6 4
8 910100300010 1212 GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 4




256898501017 %% 3% & & 4 3% /STEERING GEAR AND INSTALLATION

,ﬁ,:'
516 17 1§ 19 0
‘\r\{\\‘:% — 4

F&/No Ymig /SN & Name BE/qry] #iE/Remark
1 255015010007 EREES(] The adjustable handle 1
2 910600400011 58 M B 1 £5GB879.1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 FKINIEE Clamp holder screw sets 1
4 255015010012 %[ g§SCU51/100-FS Steering SCU51/100-FS 1
5 255015020019 BiER Locking block 1
6 910300300006 1% f3GB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 122 GB5783-M12x70-8.8 Bolt GB5783 M12x70-8.8 1
8 255015010001 BOETER Steering string assembly 1
9 255015010003 HEE The steering wheel 1
10 910600700014 FHHGB882-6x26x1.6 Pin GB882-6x26x1.6 1
11 910600600005 FFO£HGB91-1.6x10 Cotter pin GB91-1.6x10 1
12 255015020002 [E] 5E P& The fixed seat 1
13 255015010005 EREER RS Adjust rod welding 1
14 255015020021 TETIIEE] Adjust the screw 1
15 911200100004 ;H#RIB7940.1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 £ AE(BE)D16xD18x16-SF-1 Composite set (shoulder)®16xd18x1q 2
17 255011510003 HEMO16x135 With trunnion®16x135 1
18 910400100005 SE#EGB97.1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 FEREGBI3-6 Spring washerGB93-6 1
20 910100300009 1Z+2GB5783-M6x12-8.8 Bolt GB5783 M6x12-8.8 1
21 910100300036 1742 GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
22 910400500007 HEREGBI3-10 Spring washer gbh93-10 4
23 910400100007 E#EGB97.1-10-200HV Washer GB97. 1-10-200HV 4
24 255015010004 XERE Bracket welded 1




256898501018 #% @#i % 43 -KD/STEERING BRIDGE AND INSTALLATION-KD

FE/No YmS/SN 2 Name BE/qry] #iE/Remark
A 256816010001 30Q%: @ 30Q steering axle 1
1 256898526001 A ¥ [0 75Z30KD011G Left knuckle Z30KD011G 1
2 256898526002 ¥7£2DS/K30-35D-03 Turn to the bridge ZDS/K30-35D-03 1
3 256898516001 B [O)HHl LGZNO30K-0100 Steering cylinder LGZN0O30K-0100 1
4 910400500010 HERE 16 Spring washer 16 4
5 910100100073 NAIEEM16X65 Bolt M16X65 4
6 256898526003 E730KD024 Bush Z30KD024 8
7 256898526004 XTI Z30KD023 Knuckle bearing Z30KD023 4
8 254198526085 E#EXE T M me QOil cap M6 2
9 910100300022 FNAIRIEMSX18 bolt M8X18 4
10 910400500006 FERES Spring washer 8 4
11 256898526005 TEATEHZ30KD025 Link pin Z30KD025 4
12 256898526006 TE+TZ30KD002 Link Z30KD002 2
13 256898526007 £HHZ30KD004G Pin Z30KD004G 2
14 256898526008 ¥ [0) 73 E $4ZBYD27KD010G Kingpin ZBYD27KD010G 2
15 910800100084 OFzFEl25%2.65 O-ring 25X2.65 2
16 256898526009 4B FEZBD20KD011G Shield block ZBD20KD011G 2
17 256898526010 4 EZ30KD006G Dustband Z30KD006G 2
18 256898526011 B R T 37533206 Bearing 33206 4
19 256898526012 £ & 154 BlZ30KD009G Composite dust ring Z30KD009G 2
20 256898526013 #J EZDS/K30-35KD-05 Bush ZDS/K30-35KD-05 2
21 256898526014 R 12730KD010G Pin lock nut Z30KD010G 2
22 256898526015 FF O443.2X50 Pin 3.2X50 2
23 256898526016 A [@TIZ30KD007G Right knuckle Z30KD007G 1
24 256898526017 e S 2 29 BIFB85X110X12 Rotary shaft lip seals FB85X110X12] 2
25 256898526018 [ £ 7R F 4l 30211E Bear ing 30211E 2
26 256898526019 ¥ ER1E42730KkD013 Hub bolt Z30KD013 16
27 256898526020 B[O Z30KD011 Steering wheel hub Z30KD011 16
28 256898526021 L EIZ730KD012 Wheel hub nut Z30KD012 2
29 910700600003 [ £ 7R F 4l 30207 Bear ing 30207 2

30 910400100016 FEHRE30 Washer30 2




256898501018 #% @#i % 43 -KD/STEERING BRIDGE AND INSTALLATION-KD

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
31 256898526022 FE7< A FFHE S 1R F3730KD009 Nut Z30KD009 2
32 256898526023 FF O £H6.3X50 Pin 6.3X50 2
33 256898526024 L EREE730KD010 Wheel hub cover Z30KD010 2




256898501018 # @ #F & 4% -AQ/STEERING BRIDGE AND INSTALLATION-AQ

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
A 256816015001 3.5TEEAEG-AQ 3.5T steering axle-AQ 1
1 256998526001 %1% 5% @R Z03M2-10200MKSA Cast steering axle Z03M2-10200MKSA 1
2 256998526002 %4425 5X40X1 Adjustment pad 25.5X40X1 2
3 256998526003 Fr A& $R 4249289 Slotted nut 249289 2
4 910600600032 FF 2 443.2x40 Pin 3.2x40 2
5 256998526005 #£EG2724-33071 Bush G2724-33071 2
6 256998526006 W G2724-33201 Oil seal G2724-33201 2
7 256998526007 E4#1G2724-33031 Kingpin G2724-33031 2
8 256898526011 [ £ 7R 1 4 7 33206 Bearing 33206 4
9 256998526008 o )T R R G2724-33311QT Left turn joint assembly G27Z4-33311 1
10 256998526009 38 A HHM6(Q700B06) Straight through nozzle M6(Q700B06)| 6
11 256998526010 U2 4} BB B85X110X12D(Z26031-0852 U-shaped sealing ring B85X110X12D(| 2
12 256998526011 [ 7R 1 4l 7K 30211 Bearing 30211 2
13 256998526012 i A21B4-32241 Hub A21B4-32241 2
14 910700600003 [ HE 7R T #il 7K 30207 Bearing 30207 2
15 256998526013 8 G2724-30711 Gasket G27Z4-30711 2
16 256998526014 FFEREEM30X2(A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
17 910600600042 ##46.3X50 Pin 6.3X50 2
18 256998526015 87 (1218-10200) Hub cap (1218-10200) 2
19 256998526016 R IERF23654-34051B Hub nut 23654-34051B 16
20 256998526017 e #IRKE23654-32041B Hub bolt 23654-32041B 16
21 256998526018 [ La 5T 4 K Z-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
22 256998526019 H#264973 Oil seal 264973 2
23 256998526020 k% #2Z03M2-33051 Spacer sleeve Z03M2-33051 2
24 255098524010 OZ %%} ] 25X2.65(Z26053-02502) O-ring 25X2.65(Z26053-02502) 2
25 256998526021  |#449.5X57(226986B) Slot Pin 9.5X57(226986B) 2
26 256998526022 EFTEYA21B4-32261AB Connecting rod pin A21B4-32261AB 4
27 910100300020 IZFEM8X16 Bolt M8x16 4
28 910400500006 Bk Spring waser 8 4
29 256998526023 ¥ A21B4-32081B Baffle A21B4-32081B 2
30 256998526024 ##£EH24C4-12003 Bush H24C4-12003 2

18




256898501018 # @ #F & 4% -AQ/STEERING BRIDGE AND INSTALLATION-AQ

FEINO YmFL/SN L Name BE/QTY] #AE/Remark
31 256998526025 i) L2 KT 4 K GE16ES Radial joint bearing GE16ES 4
32 256998526026 %HTFA21B4-32081B Connecting rod A21B4-32081B 2
33 910400500009 14 Spring washer 14 4
34 910100300065 NAIIEHEM14X50 Bolt M14X50 4
35 255016020001 2 il H24N4-32451 cushion H24N4-32451 2
36 256998526027 #1A)JH T Z03M2-10400 Steering cylinder Z03M2-10400 1
37 256998526028 5 T KR G272Z4-33301QT Right steering knuckle assembly G277 1

19




256898501019 # & ik #2-AQ/STEERING CYLINDER-AQ

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
A 256998510007 FEHEHALEE M HT-AQ) Sealing part maintenance package (st{ 1
1 A T FEAT B AR Piston rod assembly 1
2 A {75 Cylinder cover 2
3 A Bk Dust ring 2
4 A UJE U rin 2
5 A O O-ring 2
6 A OJ¥ O-ring 1
7 A SRR Support ring 1
8 A L 87 Jed Cylinder assembly 1
9 A R 7R Bearing 2

20




256898501018 # B4 & 4% (4 T #2-AQ) /STEERING BRIDGE AND INSTALLATION-AQ

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
A 256816015002 3.5t4% w A E R (AQ/EE A 30Q steering axle-AQ 1
1 256998526015 4 55(1218-10200) Hub cap (1218-10200) 2
2 256998526013 #[EG2724-30711 Gasket G2724-30711 2
3 910700600003 [ #4781 4l 7 30207 Bearing 30207 2
4 256998526013 #[EG2724-30711 Gasket G2724-30711 2
5 256998526011 [ HEVR Tl 7K 30211 Bearing 30211 2
6 256998526009 38 X HHM6(Q700B06) Straight through nozzle M6(Q700B06)| 6
7 910100300009 IZHMEX12 Bolt M6X12 2
8 910400500005 6 Spring washer 6 2
9 256998516030 FE KSR B S 4EAQ-Z03N3-20201 1
10 256998526019 h$264973 Oil seal 264973 2
11 256998516031 2 [T AQ-Z03N3-22311 1
12 256898526011 %74 33206 Bearing 33206 4
13 256998526020 k% #£Z203M2-33051 Spacer sleeve Z03M2-33051 2
14 256998516032 34 BIKOMV4-30231 1
15 256998516033 P75 P 5 SRR ET MAX6 3
16 256998516034 FE R3S 20 7 S iAL1674-32131 1
17 256998516035 A% EHAQ-Z03N3-22111 1
18 256998516036 B A7y 72 1 2 AQ-Z03N3-40291 1
19 255016020001 2Pl H24N4-32451 cushion H24N4-32451 2
20 256998526001 1% £ @ 4KZ03M2-10200MKSA  [Cast steering axle Z03M2-10200MKS4 1
21 256998526021 Fi449.5X57(226986B) Slot Pin 9.5X57(226986B) 2
22 255098524010 O7! % # B 25x2.65(26053-02502) O-ring 25x2.65(Z6053-02502) 2
23 256998526007 F44G2724-33031 Kingpin G2724-33031 1
24 256998526028 F AN S G27Z4-33301QT Right steering knuckle assembly G277 1
25 256998526027 #4113 T Z03M2-10400 Steering cylinder Z03M2-10400 1
26 910100300065 EAHAML4X50 Bolt M14X50 4
27 910400500009 114 Spring washer 14 4
28 256998526025 ] 02 KT 4 K GE16ES Radial joint bearing GE16ES 4
29 910100300020 $FHM8x16 Bolt M8x16 4
30 910400500006 #H8 Spring washer 8 4

21




256898501018 # B4 & 4% (4 T #2-AQ) /STEERING BRIDGE AND INSTALLATION-AQ

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
31 256998526023 4 A21B4-32081B Baffle A21B4-32081B 2
32 256998526026 %HTFA21B4-32081B Connecting rod A21B4-32081B 2
33 256998526024 #£H24C4-12003 Bush H24C4-12003 2
34 256998526018 )L T 7K Z-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
35 256998526022 HEFFHIA21B4-32261AB Connecting rod pin A21B4-32261AB 2
36 256998526003 T 1% 9% 5249289 Slotted nut 249289 2
37 910600600032 FF o 443.2x40(15225) Pin 3.2x40(15225) 2
38 256998526005 ##G2724-33071 Bush G27Z4-33071 2
39 256998526006 M$G2724-33201 Oil seal G2724-33201 2
40 256998526010 U %5 44 || B85X110X12D(Z6031-085 U-shaped sealing ring B85X110X12D(| 2
41 256998526017 IS 23654-32041B Hub bolt 23654-32041B 16
42 256998526016 iZ £ 23654-34051B Hub nut 23654-34051B 16
43 256998526014 JFREIZ EEM30X2(A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
44 910600600042 #46.3X50 Pin 6.3X50

22




256898501019 #% ) i £2~AQ/STEERING CYLINDER-AQ

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
A 256898510007 BB (% M HT-KD) Sealing part maintenance package (st{ 1
1 A T FEAT B AR Piston rod assembly 1
2 A {75 Cylinder cover 2
3 A Bk Dust ring 2
4 A UJE U rin 2
5 A O O-ring 2
6 A OJ¥ O-ring 1
7 A SRR Support ring 1
8 A L 87 Jed Cylinder assembly 1
9 A R 7R Bearing 2

23




256898501019 4% ih4r/STEERING CYLINDER

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
A 256898510007 FHH SR (R @EL-KD) Sealing part maintenance package (st{ 1
1 A FEEFR Piston rod assembly 1
2 A H& Cylinder cover 2
3 A 57N Dust ring 2
4 A U2 U rin 2
5 A oz O-ring 2
6 A ofz[& O-ring 1
7 A X AN Support ring 1
8 A 1B 2 Cylinder assembly 1
9 A MBSl Bearing 2




256898501020 J& #r £ 4% 43 /SEAT COVER MOUNTING

F&/NO #mid/SN ZHF Name BE/ary] #iE/Remark
1 256821011002 HERS Welding of box cover 1
2 910200500021 1%£] GB818-M4x10-4.8 Screw GB818 M4x10-4.8 2
3 255021020055 [E 7 #Rk Fixed plate 1
4 255021020021 HIF () The shake handshandle 1
5 940400100030  |S28%200N(D620) Gas spring 200N (D620) 1
6 910300500004 12 FFGB889.1-M8-10 Nut GB889.1-M8-10 2
7 255037510002  |EE4%BF1-1BC(HT ) Seat BF1-1BC (STD.) 1
7 255037510003 R (FFER) Seat (comfort) 1 1% /Optional
7 255037510004 B (RiREY) Seat (Vibration) 1 #5%E /Optional
8 910700900001 X TIHHAGEL2E Bearing GB9163-GE12E 2
9 255021010006 REERE(HR) Hinge bracket (right) 1
10 255021020043  |EEIRE Bolt 2
11 255021010005 REERE(E) Hinge bracket (left) 1
12 255021020045 FEEAR Wire plate 2
13 255021020054 EEEE Adjust the gasket 2
14 910400100006 R EGB97.1-8-200HV Washer GB97.1-8-200HV 4
15 910400500006 FEREGBI3-8 Spring washer GB93-8 4
16 910100300024 1242 GB5783-M8x30-8.8 Bolt GB5783 M8x30-8.8 4
17 940400100031 S 5EE500N(D620)- B 8 Airr spring 500N(D620)- self locking 1
18 910300500003 122 GB889.1-M6-10 Nut GB889.1-M6-10 2
19 255021020020 hiF The shake handshandle 1
20 910200500053 1247 GB818-M6x20-4.8 Screw GB818-M6x20-4. 8 2
21 252121011007 403237 B BIE BB The lid lock 1
22 910200300011 #%£] GB70.2-M5x10-4.8 Screw GB70.1 M5x10-4. 8 4
23 255021020046 RIFE 35 To protect the coil 1




256898501021 # #4443 /SIDE PANEL INSTALLATION

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 281223021006 ERIRE Bolt 2
2 940400400002 % FrigEms Nut M8 2
3 256821011017 MRS (H) Side plate 1
4 255021010015 HEHRE(E) Hanger 1
5 910400100005 T B GB97.1-6-200HV Washer GB97.1-6-200HV 6
6 910400500005 FHEHEGBI3-6 Spring washer GB93-6 8
7 910200200035 #2£] GB70.1-M6x16-8.8 Screw GB70.1 M6x16-8.8 4




256898501022 Z s 43 SIDE PANEL INSTALLATION

FE/No Ymig /SN & Name BE/qry] #iE/Remark
1 255021010015 EWRE(E) Side plate 1
2 910400100005 BB GB97.1-6-200HV Hanger 1
3 910400500005 FHEREGBI3-6 Spring washer 6 1
4 910200200035 #%£] GB70.1-M6x16-8.8 Bolt M6X16 1
5 256821010003 MR 2L (EE) Side plate 1
6 940400400002 Z Fi28ms NutM8 1
7 281223021006 ERIRE Bolt 1
8 940600100005 TN o18x3 magnet steel 1




256898501023 BL& ¥ 43 /INSTRUMENT COVER INSTALLATION

FE/No Ymig /SN 2 Name BE/qry] #iE/Remark
1 940400400001 REIZ FM6-t(2-4) Nut M6 6
2 256821511006 ERESH) Cover assembly 1
3 910400200002 e Washer GB97.1-6-200HV 4
4 941100100009 #RETM6x12-8.8 Screw M6x12 6
5 256810021001 XZRE(30Q) Instrument mask 1
6 255010020005 AilE Cover 1
7 255010020006 E= Cover 1
8 256810021004 Hshah = Cover 1
9 256821511004 ERES(E) Cover assembly 1




256898501024 -F-#i % & 43 /BALANCE WEIGHT AND MOUNTING

F&/NO #mid/SN ZHF Name BE/ary] #iE/Remark
1 256723021001 T#E(25Q) Balance weight 25Q 1 25Q
1 256723028001 T#E(28q) Balance weight 28Q 1 28Q
1 256923021001 T#E(35Q) Balance weight 35Q 1 35Q
1 256923021002 T#E(30Q) Balance weight 30Q 1 30Q
2 255023020002 E- i lift hole cover 1
3 910100100101 1212 GB5782-M24x120-8.8 Bolt GB5782 M24x120-8.8 1
4 910400500013 FEREGBI3-24 Spring washer GB93-24 1
5 255023020007 BR Gasket P60XP25X8 2 m
6 255023020006 BEBEE L) Adjust cushion 2
7 910100300013 1212 GB5783-M6x30-8.8 Bolt GB5782 M24x120-8.8 2
8 910400200002 R E GB96.1-6-200HV Washer GB97.1-6-200HV 2
9 910400500005 HEHEGBI3-6 Spring washer GB93-6 2




256898501025 Bn#§44 43 /FOOT PEDAL

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 256818021005  |th#RE(30Q) Cushion 2
2 256818011001  |RithiRIES Floor welding (front) 1
3 256818011002 |FitiRES Floor welding (rear) 1
4 941100100001 IRETM8X12-8.8 Screw M8x12-8.8 2
5 256818021006 | EZF#R(30Q) Foot pedal 1




256898501026i% /= % %t/HYDRAUL | C

FE/No YmS/SN 2 Name BE/qry] #iE/Remark
1 255023520001 RIEE S AL (5)8-L3000-15C-60° Hydraulic Tube Assembly (Extraording 1
2 255023520002 REE S A (5)8-L2700-1SC-60° Hydraulic Tube Assembly (Extraording 1
3 256823520003 RIEE S A%(90°)6-L750-1SC-60° Hydraulic Tube Assembly (90°)6-L750] 1
4 255023520007 3L (E)6-G1/4—M14x1.5-60° Connector (straight)6-G1/4 M14X1.5-6| 3
5 910800100021 Of4E-M11.2x2.65 O-ring - inside 11.2x2.65 4
6 275223521006 & & SR (90°)6-L700-1SC-60° Hydraulic Tube Assembly (90°)6-L700] 1
7 256923521006 IR & ([|)5H) Rubber hose (return oil) 1
8 911000600004 MEFEQC/T390-(34-38) Hose hoops QC/T390 - - 38 (34) 4
9 900200401001 [B];H AR B 23x5 Return oil hose 23X5 2560
10 911000600003 MEFEQC/T390-(22-26) Hose hoops QC/T390 - (22-26), 2
11 256923521007 B (T if) Rubber hose (oil absorption) 1
12 911000600006 ME$EQC/T390-(40-45) Hose hoops QC/T390 - (40-45) 2
13 256823520004 RIEE S A(135°)6-1450-15C-60° Hydraulic Tube Assembly (135°)6-L45| 1
14 252123520002 & EE 2 A%(135°)6-L600-15C-60° Hydraulic Tube Assembly (Straight)6-l| 1
15 255023510012 3L (=18)7-2xM14x1.5-M16x1.5-60°  |Connector (tee) 7-2XM14X1.5 - M16X] 2
16 252123520011 & EE 2 A%(90°)6-L1320-15C-60° Hydraulic Tube Assembly (90°)6-L132( 1
17 251123521005 R IEE SLA%(90°)8-L1320-15C-60° Hydraulic Tube Assembly (90°)8-L132| 1
18 255023520034 #%3L(1H)8-2xM16x1.5-60° Connector (straight) 8-2XM16X1.5-60 2
19 910800100002 OFZ[E-N13.2x2.65 O-ring - inside 13.2x2.65 2
20 255023510003 3L (BIEE)6-G1/4-M14x1.5-60° Connector (lock bend)6-G1/4 M14X1.5§ 2
21 255023510008 3L (BIEE)11-M20x1.5-0 Connector (lock bend)11-M20x1.5-0 1
22 255023510007 B SL(BIEE)10-M20x1.5-M16x1.5-60°  [Connector (lock bend) 10-M20X1.5 4 3
23 255023520035 &L (BIEE)12-G1/2-M22x1.5-60° Connector (lock bend)12-G1/2- M22Y| 1
24 255023510006 KR The gear pump 1
25 255023510005 E3L ([ Z)25-G1-032 Joint (to bend) 25 - G - ® 32 1
26 255023520030 3L (1E)12-2xM22x1.5-60° Connector (straight) 12-2XM22X1.5 1
27 255023510001 L (BIEZ)6-M12x1.5-M14x1.5-60°  |Connector (lock bend) 6-M12X1.5 - 1
28 255044020143 3L (BIEE)12-M20x1.5-M22x1.5-60°  |Connector (lock bend) 12-M20x1.5-M2| 1
29 255023520033 3L (1H)8-M20x1.5-M16x1.5-60° Connector (straight) 8-M20X1.5 - M 1
30 254123520004 RIEE 5 4(90°)13-12600-25C-60° Hydraulic Tube Assembly (90° )13-f 1




256898501027 % 44 I 4% 4k (= BX) /MULT -WAY REVERSING VALVE CONTROL (TWO)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 252024510011 £ R (= BX) Multiple valve (two) 1
1 256824511002 % BRI (2BX B R IR ZSX) Multi way valve (two) solenoid valve 1 CEXERL
2 910100400006 122 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 FEHE GBI3-10 Spring washer GB93-10 8
4 910400100007 A EGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 H#HB4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 FFO£HGB91-2x12 Cotter pin GB91-2x12 4
7 252124520002 R ZE(AT) Support (stem) 1
8 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 f2GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 = EHD16x168 With trunnion ®16x168 1
11 910400500005 HEHEGBI3-6 Spring washer GB93-6 1
12 910200200032 $2£]GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FHEER(EF) Handle ball(lift) 1
14 253524520009 FHRBK(HR) Handle ball(tilt) 1
15 256824510002 RWITIRS (2T Joystick welding(lifting) 1
16 256824510003 BIFTIRS (R Joystick welding(tilt) 1
17 940500100006 £ 5E016xP18x15-5F-1 Composite set P16xP18x15-SF-1 4
18 256824520003 EET Connecting rod 2
19 910300100006 12 fFGB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 &L joint 2
21 253524520014 REATIEFFX) Bracket (travel switch) 2
22 255024520028 MED29xD16x38 Shaft sleeve ®29x ® 16x38 2




256898501028 % & v M #& 4K (=) MULT I -WAY REVERSING VALVE CONTROL (THREE)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 252025010011 £ IR (= 8X) Multiple valve(three) 1
1 256825011002 % BRI (3EX R RAIRZSX) Multi way valve (three) solenoid valve 1 CEXERL
2 910100400006 122 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 FEHE GBI3-10 Spring washer GB93-10 8
4 910400100007 A EGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 fH%HB4.75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 FFO£HGB91-2x12 Cotter pin GB91-2x12 6
7 252124520002 R ZE(AT) Support (stem) 1
8 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 f2GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 = EHD16x168 With trunnion ®16x168 1
11 910400500005 HEHEGBI3-6 Spring washer GB93-6 1
12 910200200032 $2£]GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010  |FAEEK(EEFH) Handle ball(lift) 1
14 253524520009 FHRBK(HR) Handle ball(tilt) 1
15 253525020002 FHREK(EEL) Handle ball(belonging to 1) 1
16 256824510002 BIMTIRS (T Joystick welding(lifting) 1
17 256824510003 EMUATIRS (R Joystick welding(tilt) 1
18 256825010004 BATIRE(BEL Joystick welding(tool1) 1
19 940500100006 £ AED16xD18x15-SF-1 Composite set®16xd18x15-SF-1 6
20 256824520003 EET Connecting rod 3
21 910300100006 12 fFGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 SR joint 3
23 253524520014 XEITEEFFX) Bracket (travel switch) 3
24 255023520033 1#3L(1&)8-M20x1.5-M16x1.5-60° Joint (straight) 8-M20x1.5-M1éx1.5 2
25 255024520028 HED29xD16x38 Shaft sleeve ®16x®29x38 1




256898501029 % & v M #& 4K (X9 3) MULT | -WAY REVERSING VALVE CONTROL (TOUR)

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 252025510011 % BRI (P EX) Multiway valve (four) 1
1 256825511002 % PR IR (4BX B R IRIZSX) Multi way valve (four) solenoid valve 1 CEXERL
2 910100400006 122 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 FEHE GBI3-10 Spring washer GB93-10 8
4 910400100007 A EGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 fH%HB4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 FFO£HGB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 R ZE(AT) Support (stem) 1
8 910100300037 #1242 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 f2GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 5 B Hd16x168 With trunnion ®16x168 1
11 910400500005 HEHEGBI3-6 Spring washer GB93-6 1
12 910200200032 %47 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010  |FHFER(EF) Handle ball (lift) 1
14 253524520009 FHRBK(HR) Handle ball (tilt) 1
15 253525020002 FHREK(EEL) Handle ball (belonging to1) 1
16 253525520002 FHIK(EE2) Handball (belonging to 2) 1
17 256824510002 EWATIRS () Joystick welding (lifting) 1
18 256824510003 BIFTIRS (R Joystick welding (tilt) 1
19 256825010004 RMTIRS(BEL) Joystick welding (tool 1) 1
20 256825510005 BATIRE(EE2) Joystick welding (kit 2) 1
21 940500100006 £ 5ED16xD18x15-SF-1 Composite set ®16x®18x15-SF—1 8
22 256824520003 EET Connecting rod 4
23 910300100006 $%£3GB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 SR joint 4
25 253524520014 XEITEEFFX) Bracket (travel switch) 4
26 255023520033 1#3L(1&)8-M20x1.5-M16x1.5-60° Joint (straight)8-M20x1.5-M16x1.5 4




256898501030 L4fih# % E & %3 /WORK TANK INSTALLATION AND INSTALLATION

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 255019010004 M5 RS Mesh filter 1
2 256919011002 mEERS Lid welded 1
3 251119010003 HREZK Oil ruler plug assembly 1
4 910100300022 1242 GB5783-M8x20-8.8 Bolt GB5783 M8x20-8.8 8
5 910400500006 FEREGBI3-8 Spring washer GB93-8 8
6 910400100006 S [EGB97.1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013 £ 5204x134x1.5-R Gasket 204x134x1.5-R 1
8 910800900001 HE5#E)B982-20 Combination washer JB982-20 1
9 255019020015 HUHZEM20x1.5 Drain plug M20x1.5 1
10 253519010005 0% 2§HS0403 Respirator HS0403 1




256898501031 % %2 3% H./FRAME ASSEMBLY

F&/NO #mid/SN ZHF Name BE/ary] #iE/Remark

1 256821521032 XERE Support cover 2

2 910400500010 FEHE GBI3-16 Spring washer GB93-16 4

3 910100200016 122 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4

4 256721511001 FEBRIFE((25Q) Frame welded 1 25Q
4 256721518001 FZRIEE(28Q) Frame welded 1 28Q
4 256921511001 ERIFSE(30Q Frame welded 1 30-35Q
5 910200300018 $2£]GB70.2-M6x16-8.8 Screw GB70.2 M6x16-8.8 4

6 256821511004 ERES(E) Welding of cover plate(left) 1

7 940400400001 IRE R EMe Leaf spring nut M6 4

8 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783-M10x30-8.8 2

9 910400500007 S EGBI3-10 Spring washer GB93-10 2

10 910400200004 K #[EGB96.1-10-200HV Large washer GB96.1-10-200HV 2

11 256821511009 NFREREE The meter stand is welded together 1

12 256821511006 EWESEH) Welding of cover plate (right) 1

13 256821521095 BIRE Damping pad 4

14 910200200104 #%£]GB70.1-M12x60-8.8 Screw GB70.1 M12x60-8.8 2




256898501032 4 TR 3£ B/TOP GUARD ASSEMBLY

=2=F1\o] YRI5 /SN 2% Name #E/QrY| FEiE/Remark
1 910200200098 #2£] GB70.1-M12x30-8.8 Screw GB70.1 M12x30-8.8 8
2 910400500008 FEHE GBI3-12 Spring washer GB93-12 8
3 910400100008 R EGB97.1-12-200HV The flat washer GB97.1-12-200HV 4
4 256822012001 PIERIEE The top guard is welded together 1
5 255022020001 HiFE—(REE) Protective cover 1 1
6 255022020004 EiTHEZE Protective tape 4
7 252022020050 FEER IR E Protective tape 2
8 255056510001 EIEFFX Back handle 1 m
9 910400500005 FEREGBI3-6 Spring washer GB93-6 2
10 910200200036 #%£] GB70.1-M6x20-8.8 Screw GB70.1 M6x20-8.8 2
11 255022020002 HiFE_(REE) Protective cover 2 1
12 255049520010 AN EREQ-105 Rearview mirror 3
13 255049520004  |ZZB(5IEE) Support 2
14 910400200005 K #[EGB96.1-12-200HV Big washer GB96.1-12-200HV 4
15 910200200057 #%£]GB70.1-M8x20-8.8 Screw GB70.1 M8x20-8.8 2
16 910400500006 FHEHEGBI3-8 Spring washer GB93-8 2
17 255022020029 EBF Handle 1 mE
18 910300500004 12 £FGB889.1-M8-10 Nut GB889.1-M8-10 4
19 910100300022 1242 GB5783-M8x20-8.8 Bolt GB5783 M12x20-8.8 4
20 255022020003 KATER % Protective tape 2
21 253522020024 FLE30 Cover 30 4




256898501034 %% X/FORK

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark

A 940100100008 H4 11 AT 1% X 120%40x1070 Fork 120x40x1070 2 2.5t
940100100010 HE8 11 AT 1% X 120%40%x1150 Fork 120x40x1150 2 2.5t
940100100009 4 11 AT 1% X 120%40x1220 Fork 120x40x1220 2 2.5t
940100100011 HE8 11 AT 1% X 120x40%x1370 Fork 120x40x1370 2 2.5t
940100100012 H4 11 AT 1% X 120%40%x1520 Fork 120x40x1520 2 2.5t
940100100030 HEH 11 AT 1% X 120x40x1820 Fork 120x40x1820 2 2.5t
940100100044 HEH 1T AT 1% X 120x40%x1970 Fork 120x40x1970 2 2.5t
940100100046 4 1T AR 1E X 120x40x1670 Fork 120x40x1670 2 2.5t

A 940100100013  |#EHIIIATY % X 125x45x1070 Fork 125x45x1070 2 2.8-3.0t
940100100014  |HEAHIIIAK 7 X 125x45x1150 Fork 125x45x1150 2 2.8-3.0t
940100100015  |#EHHIIIATY % X 125x45x1220 Fork 125x45x1220 2 2.8-3.0t
940100100016  |HEAHIIIAK 7 X 125x45x1370 Fork 125x45x1370 2 2.8-3.0t
940100100017  |#E#HIIIATY % X 125x45x1520 Fork 125x45x1520 2 2.8-3.0t
940100100035  [HAHIIIAK 5 X 125x45x1970 Fork 125x45x1970 2 2.8-3.0t
940100100039  [H:AHIIIAR! % X 125x45x1820 Fork 125x45x1820 2 2.8-3.0t
940100100041  [H:AHIIIAKL 18 X 125x45x1670 Fork 125x45x1670 2 2.8-3.0t

A 940100100018  [H:AHIIIAR! % X 125x50x1070 Fork 125x50x1070 2 3.5t
940100100019  [H:AHIIIAK 5 X 125x50x1150 Fork 125x50x1150 2 3.5t
940100100020  [H:AHIIIAR! % X 125x50x1220 Fork 125x50x1220 2 3.5t
940100100021  [HAHIIIAK 15 X 125x50x1370 Fork 125x50x1370 2 3.5t
940100100022  [H:AHIIIAR! % X 125x50x1520 Fork 125x50x1520 2 3.5t
940100100031  [HAHIIIAZK 5 X 125x50x1800 Fork 125x50x1800 2 3.5t
940100100040  [H:AHIIIARL £ X 125x50x1970 Fork 125x50x1970 2 3.5
940100100042  [H:AHIIIAK! Tk X 125x50%1670 Fork 125x50x1670 2 3.5t

A Yk Fork body 2

253098514101 TEA S Lift pin assembly 2

39




256898501035 M4t £L/TILT CYLINDER (30-35Q)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
A 256820510001 |3l (TL)(TL)P80xP35x118(6/10) Oil cylinder(TL)®80xd35x118(6/10) 1 H <4000, Left
A 256820510002  |ifL(TL)(TL)D8OxD35x88.5(6/6) Oil cylinder(TL)®80xd35x88.5(6/6) 1 [TPUSTSSUUUE
A 256820510003  |Jfifir(TL)(TL)®8OxP35x67(6/10) Oil cylinder(TL)®80xP35x67(3/6) 1 5000<H,Left
A 256820510005  |#ifiI(TL)(TR)®80xP35x118(6/10) | Qil cylinder(TR)®80xdD35x118(6/10) 1 H <4000, Left
A 256820510006  |#hiT(TL)(TR)®80xP35x88.5(6/6)  [Oil cylinder(TR)D8OxP35x88.5(6/6) 1 [TPUSPSSUURE
A 256820510007  |#ifI(TL)(TR)®80OxP35x67(6/10) Oil cylinder(TR)®80xd35x67(3/6) 1 5000<H,Left
B 256198510006 RS PR (I RHET) Seal kits (tlited cylinder) 2
1 A Hil i fsmz1/8 Grease mouth Z1/8 2 AR R A
2 A HIF Earring 2 AN p AR
3 A KA GE30ES Bearing GE30ES 2 AN F R A
4 A PipE47 Circlip 47 2 A BRIt
5 A 12 5M14 Nut M14 2 T B R
6 A Hu[E 14 Washerl4 2 A R A
7 A IZFEM14X55 Bolt M14x55 2 AN F R A
8 A T FEAR RN Piston body assembly 2 R R i
9 A Y XI5 4 Yx seal ring 2 AN F R A
10 A & IFD63%20x2.5 Support ring 2 ISR
11 A Bk Dust ring 2 ASBAh R A
12 A 452 Circlip 52 2 TR U A
13 A =l Circlip 2 AN AR
14 A 4 J748x30x3 Catch 48x30x3 2 TR U A
15 A U2 5 4 ] Useal ring 48x30x10 2 TR
16 A AEES Guide sleeve 2 ARt
17 A OFl 4418 O seal ring 63x3.1 2 AN B
18 A N #3025 Bearing 3025 2 ARt
19 A [AREP=Y Cylinder barrel assembly 2 S B Rt
20 A N #3040 Bearing 3040 2 ARt

40




256898501036 M4t £L/TILT CYLINDER (25-28Q)

/B

ARRl
AR

5,

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
A 256720510001 |3l (TL)®70xP32x118(6/10) Oil cylinder(TL)®70xd32x118(6/10) 1 H<4000,Left
A 256720510002 |4 (TL)D70xd32x88.5(6/6) Oil cylinder(TL)®70xD32x88.5(6/6) 1 [TPUSTSSUUUE
A 256720510003 |3l (TL)®70xP32x67(3/6) Oil cylinder(TL)®70xd32x67(3/6) 1 5000<H,Left
A 256720510005 [yl (TR)®70xP32x118(6/10) Oil cylinder(TR)®70xd32x118(6/10) 1 H<4000,Left
A 256720510006  |ifiL(TR)D70xd32x88.5(6/6) Oil cylinder(TR)®70xd32x88.5(6/6) 1 [TPUSPSSUURE
A 256720510007 |3l (TR)®70xD32x67(3/6) Oil cylinder(TR)®70xd32x67(3/6) 1 5000<H,Left
B 255098510006 RS PR (I RHET) Seal kits (tlited cylinder) 2
1 A HIF Earring 2 AR A
2 A HZREM14 NutM14 2 PN
3 A 14 Washer14 2 TR Rt
4 A 244 M14x55 BoltM14x55 2 N
5 A T FEFF Piston rod 1 AN BAph R AL
6 A CAIAD63x20%2.5 Support ring D60x20x2.5 2 AN B R
7 A Y X2 % 45 B D63X60X6 Yx seal ring D63x60x6 2 AN F R A
8 A ik Dust ring 2 AN R A
9 A P4PE 47 Circlip 47 2 TR Rt
10 A 4 Circlip 2 AN R (it
11 A 4 4 48x30x3 Catch 48x30x3 2 A IR
12 A U2 & Useal ring 48x30x10 2 R B AR it
13 A B Guide sleeve 2 A H R
14 A OB % £} [8163x3.1 O seal ring 63x3.1 2 AN B gt
15 A 75 Hil K 3025 Bearing 3025 2 AN AR
16 A [AREP=YD Cylinder barrel assembly 2 AN B iR AR
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256898501037 I R (474 1142 25-28Q)/MAST (stand mast25-28Q)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark

1 255038020008 L Adjusting sleeve 4

2 255038020009 Vikes Adjustable pad 8

3 940200200005 &% d42-CD=68 Side roller®42 - CD = 68 2

4 910400100007 P GB97.1-10-200HV Washer GB97.1-10-200HV 8

5 910400500007 I E GB93-10 Spring washer GB93-10 8

6 910100300039 12#:GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4

7 910401300020 b FH 31 42 1Bl GB894.1-40 Elastic retaining ring GB894.1-40 fors| 4

8 940200100020 FEHD119.2xP55x34 Roller ®119.2xd55x34 2 e
8 940200100021 FIRHED119.6xD55x34 Roller ®119.6x®55x34 2 B
8 940200100022 FEHD120xD55%34 Roller ®120xd55x34 2 e
9 256744012001 W 14E 54 (2000) Mast (2000) 1 2.5t
9 256744012002 WI15424(2500) Mast (2500) 1 2.5t
9 256744012003 W T4EE4(3000) Mast (3000) 1 2.5t
9 256744012004 I 15424(3300) Mast (3300) 1 2.5t
9 256744012005 P48 424 (3500) Mast (3500) 1 2.5t
9 256744012006 1284584 (3600) Mast (3600) 1 2.5t
9 256744012007 WTT22J84(3700) Mast (3700) 1 2.5t
9 256744012008 1284584 (4000) Mast (4000) 1 2.5t
9 256744012009 WTT22J8 4 (4300) Mast (4300) 1 2.5t
9 256744012010  |p174854+(4500) Mast (4500) 1 2.5t
9 256744012011 P 1 48424 (5000 Mast (5000) 1 2.5t
9 256744012012 W1 5424(5500) Mast (5500) 1 2.5t
9 256744012013 P 148 424 (6000) Mast (6000) 1 2.5t
9 256844012001 WIT4L42 4 (2000) Mast (2000) 1 2.8t
9 256844012002 WT12248 4 (2500) Mast (2500) 1 2.8t
9 256844012003 W T224%5(3000) Mast (3000) 1 2.8t
9 256844012004 P 1484%4(3300) Mast (3300) 1 2.8t
9 256844012005 W1 1224% 5 (3500) Mast (3500) 1 2.8t
9 256844012006 W TT2E454(3600) Mast (3600) 1 2.8t
9 256844012007 WITEE 4 (3700) Mast (3700) 1 2.8t
9 256844012008 128484 (4000) Mast (4000) 1 2.8t
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256898501037 I R (474 1142 25-28Q)/MAST (stand mast25-28Q)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
9 256844012009 P48 4 (43000 Mast (4300) 1 2.8t
9 256844012010 12208 4 (4500) Mast (4500) 1 2.8t
9 256844012011 P48 4 (50000 Mast (5000) 1 2.8t
9 256844012012 P IT1228 4(5500) Mast (5500) 1 2.8t
9 256844012013 P48 4 (6000) Mast (6000) 1 2.8t
10 255038020009 ikt Adjustable pad 4
11 940200200002 % %2 ®87-CD=55 Side roller ®87-CD=55 2
12 910400100008 V- H4E GB97.1-12-200HV Washer GB97.1-12-200HV 4
13 910400500008 P EGBO3-12 Washer GB93-12 6
14 910100300050 124 GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
15 256844510001 it Hld30x94 Axle®30x94 2
16 272344021080 i} B £ D30xP38x25 the wear-proof casing 2
17 256744011001 HM 4R )54 (2000) Mast (2000) 1
17 256744011002 AMT142454(2500) Mast (2500) 1
17 256744011003 SMT4E 75 (3000) Mast (3000) 1
17 256744011004 HMT4EE4(3300) Mast (3300) 1
17 256744011005 SMT4E 75 (3500) Mast (3500) 1
17 256744011006 HMT4EE4(3600) Mast (3600) 1
17 256744011007 SMT4E 75 (3700) Mast (3700) 1
17 256744011008 AMT1424545(4000) Mast (4000) 1
17 256744011009 SMTEE 75 (4300) Mast (4300) 1
17 256744011010 AMT142454(4500) Mast (4500) 1
17 256744011011 515885 (5000) Mast (5000) 1
17 256744011012 HMT4ESR4 (5500) Mast (5500) 1
17 256744011013 51588 5 (6000) Mast (6000) 1
18 254144020063 L Bearing bush 2
19 255044020005 R Bearing cover 2
20 910400500010 W4 GB93-16 Washer GB93-16 6
21 910100200016 124 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
22 910100300035 12#:GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
23 910400100007 V-4 GB97.1-10-200HV Washer GB97.1-10-200HV 8
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256898501037 I R (474 1142 25-28Q)/MAST (stand mast25-28Q)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
24 910400500007 P44 B GB93-10 Washer GB93-10 8
25 255044010057 it H-fhd30x82 Axle®30x82 2
26 255044020132 AR Ft=0.8 Adjusting pad t=0.8 2
26 255044020133 WH F1=0.5 Adjusting pad t=0.5 2
26 255044020134 AR Frt=0.2 Adjusting pad t=0.2 2
27 255044020131 R Base plate 2
28 940200100024 FEHD111xD55x32 Roller ®111x$55x32 2
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256898501038 I R (#74& 1142 30-35Q)/MAST (stand mast30-35Q)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 255038020008 L Adjusting sleeve 4
2 255038020009 Vikes Adjustable pad 8
3 940200200005 &% d42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 P GB97.1-10-200HV Washer GB97.1-10-200HV 8
5 910400500007 B GB93-10 Spring washer GB93-10 8
6 910100300039 122 GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4
7 910401300020 b FH 31 42 1Bl GB894.1-40 Elastic retaining ring GB894.1-40 fors| 4
8 940200100020 FEHD119.2xP55x34 Roller ®119.2xd55x34 2
8 940200100021 FIRHED119.6xD55x34 Roller ®119.6x®55x34 2
8 940200100022 ERHED120xP55x34 Roller ®120x$55x34 2
9 256844012001 W 14E 54 (2000) Inner Mast (2000) 1 3.0t
9 256844012002 1284584 (2500) Inner Mast (2500) 1 3.0t
9 256844012003 W T4EE4(3000) Inner Mast (3000) 1 3.0t
9 256844012004 1128454 (3300) Inner Mast (3300) 1 3.0t
9 256844012005 P48 424 (3500) Inner Mast (3500) 1 3.0t
9 256844012006 1284584 (3600) Inner Mast (3600) 1 3.0t
9 256844012007 WTT22J84(3700) Inner Mast (3700) 1 3.0t
9 256844012008 1284584 (4000) Inner Mast (4000) 1 3.0t
9 256844012009 WTT22J8 4 (4300) Inner Mast (4300) 1 3.0t
9 256844012010 1284584 (4500) Inner Mast (4500) 1 3.0t
9 256844012011 P 1 48424 (5000 Inner Mast (5000) 1 3.0t
9 256844012012 1284584 (5500) Inner Mast (5500) 1 3.0t
9 256844012013 P 148 424 (6000) Inner Mast (6000) 1 3.0t
9 256844012051 WIT4L42 4 (2000) Inner mast(2000) 1 3.5t
9 256844012052 W T12248 4 (2500) Inner mast(2500) 1 3.5t
9 256844012053 W 14454 (3000) Inner mast(2700) 1 3.5t
9 256844012054 W T12248 4 (3300) Inner mast(3000) 1 3.5t
9 256844012055 W45 4 (3500) Inner mast(3300) 1 3.5t
9 256844012056 1122484 (3600) Inner mast(3500) 1 3.5t
9 256844012057 W42 4 (3700) Inner mast(3700) 1 3.5t
9 256844012058 122484 (4000) Inner mast(4000) 1 3.5t
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256898501038 I R (#74& 1142 30-35Q)/MAST (stand mast30-35Q)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
9 256844012059 P T445 4 (4300) Inner mast(4300) 1 3.5t
9 256844012060 P TZE 454 (4500) Inner mast(4500) 1 3.5t
9 256844012061 P T445 4 (5000) Inner mast(5000) 1 3.5t
9 256844012062 P TZE 454 (5500) Inner mast(5500) 1 3.5t
9 256844012063 114454 (6000) Inner mast(6000) 1 3.5t
10 255038020009 ikt Adjustable pad 4
11 940200200002 |{%4$87-CD=55 Side roller ®87-CD=55 2
12 910400100008  [V#EGB97.1-12-200HV Washer GB97.1-12-200HV 4
13 910400500008 PE R GBO3-12 Washer GB93-12 6
14 910100300050  [#Z#:GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
15 256844510001 # Hhd30x94 2
16 256844011001 411144455 (2000) Outer mast(2000) 1 3.0t
16 256844011002 S 1HUE 4 (2500) Outer mast(2500) 1 3.0t
16 256844011003 AM13E)5 £ (3000) Outer mast(3000) 1 3.0t
16 256844011004 | /h14E454-(3300) Outer mast(3300) 1 3.0t
16 256844011005 AM18E)5 £ (3500) Outer mast(3500) 1 3.0t
16 256844011006 SMT4E 75 (3600) Outer mast(3600) 1 3.0t
16 256844011007 AM1BE)5 £ (3700) Outer mast(3700) 1 3.0t
16 256844011008 SMT4E 75 (4000) Outer mast(4000) 1 3.0t
16 256844011009 AM1BE)E £ (4300) Outer mast(4300) 1 3.0t
16 256844011010 SMT4E 75 (4500) Outer mast(4500) 1 3.0t
16 256844011011 S T4E48 4 (5000) Outer mast(5000) 1 3.0t
16 256844011012 SMT4E 74 (5500) Outer mast(5500) 1 3.0t
16 256844011013 AR T4ER 5 (6000) Outer mast(6000) 1 3.0t
16 256844011051 SMT4E74(2000) Outer mast(2000) 1 3.5t
16 256844011052 HMTH4ESR4 (2500) Outer mast(2500) 1 3.5t
16 256844011053 SMT4E )74 (3000) Outer mast(3000) 1 3.5t
16 256844011054 AT4ERE(3300) Outer mast(3300) 1 3.5t
16 256844011055 SMT4E )74 (3500) Outer mast(3500) 1 3.5t
16 256844011056 AT4ER 5 (3600) Outer mast(3600) 1 3.5t
16 256844011057 S 15484 (3700) Outer mast(3700) 1 3.5t

46




256898501038 I R (#74& 1142 30-35Q)/MAST (stand mast30-35Q)

al
Do

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
16 256844011058 AMTTERIE A (4000) Outer mast(4000) 1 3.5t
16 256844011059 AMTTER4R 5 (4300) Outer mast(4300) 1 3.5t
16 256844011060 AMTTERIE A (4500) Outer mast(4500) 1 3.5t
16 256844011061 A1 ER 425 (5000) Outer mast(5000) 1 3.5t
16 256844011062 AMTTERIE A (5500) Outer mast(5500) 1 3.5t
16 256844011063 |4 142/54(6000) Outer mast(6000) 1 3.5t
17 254144020063 hEG Bearing bush 2
18 255044020005 S Bearing cover 2
19 910400500010 i FE B GB93-16 Washer GB93-16 6
20 910100200016 122 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
21 910100300035 12+ GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
22 910400100007 P GB97.1-10-200HV Washer GB97.1-10-200HV 8
23 910400500007 i FE B GB93-10 Washer GB93-10 8
24 255044010057 i BH-4hd30x82 Axle®30x82 2
25 255044020132 PR F1=0.8 Adjusting pad t=0.8 2
25 255044020133 | 1=0.5 Adjusting pad t=0.5 2
25 255044020134 R 1=0.2 Adjusting pad t=0.2 2
26 255044020131 R Base plate 2
27 940200100024 FIRHD111xD55x32 Roller ®111x®55x32 2
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256898501039 # X % (#+/&14)/[FORK ARM CARRIER(stand mast)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 253540510001 11748484 (1100x1080) Load backrest welding 1 2.8-3.5t
1 256840511001 TR ERIE41100X1200 Load backrest welding 1100X1200 1 2.8-3.5t
1 255040510001 7% 44485 (1040x986) Load backrest welding (1040x986) 1 2.5t
1 255040510002 148484 (1040X1300) Load backrest welding 1040X1300 1 2.5t
1 255040510003 PR 454 (1040X1600) Load backrest welding (1040x1600) 1 2.5t
1 251140510001 PR 4845 4 (1040x1635) Load backrest welding (1040x1635) 1 2.5t
1 252140510101 14848 4 (1040%1000) Load backrest welding (1040x1000) 1 2.5t
2 910100300062 122 GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 4
3 910400500009 A B GB93-14 Washer GB93-14 4
4 910400100009 P B GB97.1-14-200HV Washer GB97.1-14-200HV 4
5 256738010001 1o XEERE (bRTEET120) Fork carrier weldind (standard mast) 1 2.5t
5 256838011001 T SRR A (BRUET 122 Fork carrier weldind (standard mast) 1 2.8-3.0t
5 256838011051 B ARIRA (bR ik 1 4435) Fork carrier weldind (standard mast3[ 1 3.5
6 940200100020 FEFRD119.2xP55x34 Main roller 119.2x@55x34 6 prit =3
6 940200100021 FHEFD119.6xP55x34 Main roller ¢119.6x¢p55x34 6 Bl
6 940200100022 F R D120xP55%34 Main roller 120x¢p55x34 6 prit 3
7 910401300026 P ER4 | GB894.1-55 Circlip GB894.1-55 6
8 910100300042 122 GB5783-M10x60-8.8 Bolt GB5783-M10x60-8.8 8
9 910400500007 HEI[E GB93-10 Washer GB93-10 8
10 940200200005 &% d42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 R Adjustable pad 24
12 255038020008 LRSS Adjusting sleeve 8
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2568985010404 # &z (#RATTR) /LIFTING PIPE (stand mast)
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FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 940200500005 B 7K 780708K-0110xp40x27 Chain wheel bearing780708K-@110xp| 2 2.5t-3.0t
1 940200500012 |44t #H&780309K4-D106xP45x32  [Chain wheel bearing780309K4-d106x 2 3.5t
2 910401300020 |45 P44 EIGB894.1-40 Circlip GB894.1-40 4 2.5t-3.0t
2 910401300022 %l P74 P GB894.1-45 Circlip GB894.1-45 2 3.5
3 910100400029 1242 GB5786-M16x1.5x40-8.8 Bolt GB5786-M16x1.5x40-8.8 2
4 910400500010 B GB93-16 Washer GB93-16 4
5 910600600022 JFH44GB91-2.5x40 Split pin 2.5x40 2 2.5t-3.0t
5 910600600023 JFO445GB91-3x40 Split pin 3x40 2 3.5t
6 910900400014 WX #EGB6074-LH1623 LH1623 chain 2 2.5-3.0t
6 910900400015 R \EEGB6074-LH1634 LH1634 chain 2 3.5t
7 255044020157 BB HEM18X1.5x217 Joint M18x1.5x217 2 2.5-3.0t
7 256544020707  |44¢i2HM22x1.5x242.3 Joint M22x1.5x242.3 2 3.5t
8 910300600030 JFE44GB91-3.2x30 Split pin 3.2x30 2
9 255044020158 BRI 2 FFM18x1.5 Nut M18x1.5 2 2.5-3.0t
9 910300200007 12£FGB6171-M22x1.5-10(2) Nut M22x1.5-10(Z8) 2 3.5t
10 255044020158 BRI 2 FFM18x1.5 Nut M18x1.5 2 2.5-3.0t
10 910300200007 12£FGB6171-M22x1.5-10(2) Nut M22x1.5-10(Z8) 2 3.5t
11 255044020128 U IR #: 68 Fixing ring 2
12 255044020129 B4 B8 Rubber bushing 2
13 255044020130 & e D) Fixing seat 2
14 910400100007 T #4FE GB97.1-16-200HV Washer GB97.1-16-200HV 2
15 910400500007 S B GB93-10 Washer GB93-10 2
16 910300200002 12 £FGB6171-M10x1.25-10 Nut GB6171-M10x1.25-10 2
17 910100300041 124 GB5783-M10x50-8.8 Bolt GB5783-M10x50-8.8 2
18 910300100007 #2£}GB6170-M10-10 Nut GB6170-M10-10 2
19 255044020156 b IEHEM18x1.5x102 Joint 2 2.5-3.0t
19 256544020705  |%#E4ki2HM22x1.5x112.3 Joint 2 3.5t
20 910400100008 - 448 GB97.1-12-200HV Washer GB97.1-12-200HV 2
21 910400500008 B GBI3-12 Washer GB93-12 2
22 910100400009 121 GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 2
23 A THEENT Piston rod 1 AN BB R A
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256898501040 A2 w4t (#=A&1TH) /LIFTING PIPE (stand mast)

.

«((

FEINO Ymf%/SN P Name HE/QTY| #&iE/Remark
24 A A £:40. 5x49xL2 Adjusting bushing 40.5x49xL2 1 S BB AR
25 A ELEZEd Circlip 1 AN
26 A X H&50x20x2. 5 Bearing 50x20x2.5 1 AS B R
27 A 4 Fr50x40x3 Catch 50x40x3 1 AN BRI
28 A FUH % &t Seal ring 50x40x6 1 TR
29 A 9k Piston rod 1 S B R
30 A RS Copper bushing 1 AN HPRPE AL
31 A AW 22 14 Circlip 1 VR R
32 A LR Buffering ring 1 AN B
33 A SN Dust ringDKB40x52x7/10 1 TR B gL
34 A g % P Seal ring 40x50x6 1 AN BRI
35 A SRS Guide sleeve 1 ANEp R AL
36 A 0T 25 34 P Oring 49.7x2.4 1 A B
37 A Wl K 4030 Bearing 4030 1 TR
38 A BT A Cylinder 1 AR A
39 A [ KT 4 Dowel pin 1 AN F R A

255044010043 |4z (H=2000) Cylinder ®56xd45x995(H=2000) 2
255044010044 w41 (H=2500) Cylinder ©56xd45x1245(H=2500) 2
255044010055 |4z (H=3000) Cylinder ®56xd45x1495(H=3000) 2
255044010045 w41 (H=3300) Cylinder ®56xd45x1645(H=3300) 2
255044010046 |41 (H=3500) Cylinder ®56xd45x1745(H=3500) 2
255044010047 41 (H=3600) Cylinder ®56xd45x1795(H=3600) 2
A 255044010048 sh 4z (H=3700) Cylinder ®56x®45x1845(H=3700) 2 2.5-3.0t
255044010049 441 (H=4000) Cylinder ©56x®d45x2045(H=4000) 2
255044010050 |4z (H=4300) Cylinder ®56xd45x2195(H=4300) 2
255044010051 41 (H=4500) Cylinder ©56xd45x2295(H=4500) 2
255044010052 |4z (H=5000) Cylinder ®56xd45x2595(H=5000) 2
255044010053 41 (H=5500) Cylinder ®56xd45x2845(H=5500) 2
255044010054 |41 (H=6000) Cylinder ®56xd45x3095(H=6000) 2
A 256044016001 w41 (H=2000) Cylinder ©56x$45x995(H=2000) 2 -
A 256044016002 |4z (H=2500) Cylinder ®56xd45x1245(H=2500) 2 '
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256898501040 A2 w4t (#=A&1TH) /LIFTING PIPE (stand mast)
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FEINO Ymf%/SN P Name HE/QTY| #&iE/Remark

256044016003 ik 4z (H=3000) Cylinder ®56xd45x1495(H=3000) 2
256044016004  |[ih 4z (H=3300) Cylinder ®56x®45x1645(H=3300) 2
256044016005 ik 4z (H=3500) Cylinder ®56xd45x1745(H=3500) 2
256044016006 |4z (H=3600) Cylinder ®56x®45x1825(H=3600) 2
256044016007 |k 4z (H=3700) Cylinder ®56xd45x1845(H=3700) 2

A 256044016008 |4z (H=4000) Cylinder ®56x®45x1995(H=4000) 2 3.5t
256044016009 h 41 (H=4300) Cylinder ®56x®45x2120(H=4300) 2
256044016010 ik &1 (H=4500) Cylinder ®56xd45x2245(H=4500) 2
256044016011 sl £ (H=5000) Cylinder ®56x®45x2495(H=5000) 2
256044016012 w41 (H=5500) Cylinder ©56x$45x2745(H=5500) 2
256044016013 sl £ (H=6000) Cylinder ®56x®45x2995(H=6000) 2
255098510001 %iﬁ{#{@fi@, (ﬁ?{ﬁ H;tg@ﬂ’ﬁﬂ:) f‘ﬁianlﬂl(;f(SIan(]ar(] mMastIrimng 2 ’Ei,’,;:’, IncZY. 34. 39
256098510001 %%ﬁ'{*{@fiﬁ (*fﬁ{ﬁl]ﬂﬂ@ﬂ‘ﬁ'ﬂ_) i(l-ll‘iildnr\KIIS(SIaﬂOarU mast 1Tung 2 ’l—'_(J; =/ InczY. 34. 390
255043510139 A2 F 4% 4LH1623-79/H=3000 Lifting chain LH1623-77 2
255044510133 [A2 #4& %&LH1623-59/H=2000 Lifting chain LH1623-57 2
255043510085 A2 F 4% 4LH1623-69/H=2500 Lifting chain LH1623-67 2
255044510140  [A2 # 4% %&LH1623-85/H=3300 Lifting chain LH1623-83 2
255043510088 A2 F 4% 4LH1623-89/H=3500 Lifting chain LH1623-87 2
255044010107  [A2 #4& %&LH1623-91/H=3600 Lifting chain LH1623-89 2

C 253543510066 A2 F 4% 4LH1623-93/H=3700 Lifting chain LH1623-91 2 2.5t-3.0t
255043510107  [A2 #4& %&LH1623-101/H=4000 Lifting chain LH1623-99 2
253544510027 AL 4% 25 LH1623-107/H=4300 Lifting chain LH1623-105 2
255043510090 A2 FH4& 4 LH1623-111/H=4500 Lifting chain LH1623-109 2
253511010064  |AZ 4% £&LH1623-121/H=5000 Lifting chain LH1623-121 2
256044014001 A2 FH4& 4 LH1623-133/H=5500 Lifting chain LH1623-131 2
256044014002  |AZ F4& £&LH1623-143/H=6000 Lifting chain LH1623-141 2
256544515004 A2 FH4& £ LH1634-59/H=2000 Lifting chain LH1634-59 2
256544515007 A2 4 £ LH1634-69/H=2500 Lifting chain LH1634-69 2

C 256544014017 #2 7 4% 45 LH1634-79/H=3000 Lifting chain LH1634-79 2 3.5t
256544014013 A2 4% £ LH1634-85/H=3300 Lifting chain LH1634-85 2
256543515005 A2 FH4& 4 LH1634-89/H=3500 Lifting chain LH1634-89 2
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256898501040 A2 w4t (#=A&1TH) /LIFTING PIPE (stand mast)
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FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
256544014005 H T4 44 LH1634-91/H=3600 Lifting chain LH1634-91 2
256544014006 HLFHiE 45 LH1634-93/H=3700 Lifting chain LH1634-93 2
256843515003 H T4 44 LH1634-97/H=4000 Lifting chain LH1634-97 2
c 256144014013 H T 45LH1634-107/H=4300 Lifting chain LH1634-107 2 -
256144014014 T4 LH1634-111/H=4500 Lifting chain LH1634-111 2
256844014008 HEFH5E 45 LH1634-115/H=5000 Lifting chain LH1634-115 2
256144014011 A FH3E 55 LH1634-133/H=5500 Lifting chain LH1634-133 2
256543515010 HEFH5E 45 LH1634-143/H=6000 Lifting chain LH1634-143 2
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2568985010411 % &4 % (#£E1T%) /SINGLE ADDITIONAL TUBE(stand mast)
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FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 255044020043 4 Hoop 1
2 921600400001 HHr4x250 Strip 4x250 1
3 255044020042 JER Press plate 1
4 900200301004 [\ 1L=620 Oil return hosellL=620 2 H=2000
4 900200301004 [myh & 1L=870 Oil return hosel1L=870 2 H=2500
4 900200301004 [mlyh A 1L=1120 Oil return hosellL=1120 2 H=3000
4 900200301004 [y & 1L=1270 Oil return hosellL=1270 2 H=3300
4 900200301004 [\lyh 3 1L=1370 Oil return hosel1lL=1370 2 H=3500
4 900200301004 [y & 1L=1420 Oil return hosellL=1420 2 H=3600
4 900200301004 [\ 1L=1470 Oil return hosellL=1470 2 H=3700
4 900200301004 [y & 1L=1620 Oil return hosellL=1620 2 H=4000
4 900200301004 [mlyME 1L=1770 Oil return hose1lL=1770 2 H=4300
4 900200301004 [y 1L=1920 Oil return hosellL=1920 2 H=4500
4 900200301004 [\l 1L=2120 Oil return hosellL=2120 2 H=5000
4 900200301004 [R]yH & 1L=2370 Oil return hosellL=2370 2 H=5500
4 900200301004 [\l 1L=2620 Oil return hosellL=2620 2 H=6000
5 255044020118  |#:3k(=iH) Joint 1
6 255044020150 YR B () 15-L360-2SC-60° Hydraulic hose assembly 15-L.360-2Sq 1
7 950700300003 PR 3£ R XSF-F16L-60 Speed limit valve XSF-F16L-60 1
8 910800100040 OJFE-7124x2.4 Oring 24x2.4 1
9 255044010040  |#3k(=iH) Joint 1
10 252144029001 WHE & 8 (135°)15-L.850-2SC-60° Hydraulic hose assembly(135°)15-L85 1
11 921600400003 FLAF (5 #1)P-N156-00646 Strip P-N156-00646 2
12 900200301004 By 2 Oil return hose2 1
13 256898520001 575 1% [t explosion-proof valve 1
14 910800100003 O IE-N17x2.65 Oring 17x2.65 3

53
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 910100100056 12#:GB5782-M12x90-8.8 Bolt GB5782-M12x90-8.8 1
2 910400500008 PR EIGBI3-12 WasherGB93-12 1
3 910400100008 P GB97.1-12-200HV Washer GB97.1-12-200HV 1
4 255030520022 I ED22xD13x56 Bush ®22xd13x56 1
5 255030520021  |7#P110x27(Hfl) Pulley ®110x27 2
6 910200200059 1247 GB70.1-M8x30-8.8 ScrewGB70.1-M8x30-8.8 2
7 910400500006 L GB93-8 Washer GB93-8 6
8 255028520034 TR ] 52 B Rubber pipe lump 2
9 255028520035 B I Pipe press fixedly piank 2
10 255029020022 YR 5. 8(90°)10-L3050-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=2000
10 254127520004 |y A(90°)10-L3500-1SC-60°  |Hydraulic hose assembly (90°) 10-L| 2 H=2500
10 263028520035 YR B 8(90°)10-L4150-1SC-60°  |[Hydraulic hose assembly (90°) 10-L]1 2 H=3000
10 253528520029 W4 5. (90°) 10-L4350-1SC-60°  [Hydraulic hose assembly (90°) 10-L 2 H=3300
10 255027520001 YR 5. J8(90°)10-L4500-1SC-60°  [Hydraulic hose assembly (90°) 10-L1 2 H=3500
10 253530520006 WEE 1 8(90°)10-L4700-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=3700
10 253528520033 YR B 8(90°)10-L5150-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=4000
10 256027520001 R 1 8(90°)10-L5450-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=4300
10 252027520025 WEE £ 8(90°)10-L5600-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=4500
10 256027520002 R 1 8(90°)10-L6250-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=5000
10 256027520003 YR B 8(90°)10-L6750-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=5500
10 256027520004 WEE 1 8(90°)10-L7250-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=6000
11 255029020024 23k (Bl 2 %5)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 2
12 254127520001 ZAERR fixedly piank 1
13 910400100006 P GB97.1-8-200HV Washer GB97.1-8-200HV 2
14 910800100001 O JE-149.5x1.8 Oring 9.5x1.8 4
15 255042520101 |V % 4 %(90°)10-L500-1SC-60°-0° |Hydraulic hose assembly (90°)10-L50( 2
16 256042510004 |41 EMF#$1100(LH) Sideshifters(LH) 1
16 253542510001 A B IF%2$1100(LD) Sideshifters(LD) 1
16 256042510002 | & (R TR ER) Sideshifters(CASCADE) 1
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256898501043 LM A% % (47 /& I122)DOUBLE ADDITIONAL TUBE(stand mast)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark

1 910400200005 K#PEGB96.1-12-200HV Big Washer GB96.1-12-200HV 4

2 255030520022 I ED22xD13x56 Bush ®22xd13x56 2

3 910400100008 P GB97.1-12-200HV washer GB97.1-12-200HV 2

4 910400500008 HHEE B GB93-12 Spring washer GB93-12 12

5 910100100056 12#:GB5782-M12x90-8.8 Bolt GB5782-M12x90-8.8 2

6 255030520021 HFD110X27 (FL4E Pulley ®110x27 4

7 255029020022 U £ (90°)10-L3050-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=2000
7 254127520004 YR 5 8(90°)10-L.3500-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=2500
7 263028520035 T B (90°)10-L4150-1SC-60°  [Hydraulic hose assembly (90°) 10-L1 2 H=3000
7 253528520029 YR 5 8(90°)10-L4350-1SC-60°  [Hydraulic hose assembly (90°) 10-L1 2 H=3300
7 255027520001 W4 5. (90°) 10-L4500-1SC-60°  [Hydraulic hose assembly  (90°) 10-L 2 H=3500
7 253530520006 WE S £ (90°)10-L4700-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=3700
7 253528520033 T4 S (90°)10-L5150-1SC-60°  [Hydraulic hose assembly (90°) 10-L 2 H=4000
7 256027520001 YR B 8(90°)10-L5450-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=4300
7 252027520025 T AU(90°)10-L5600-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=4500
7 256027520002 YR B 8(90°)10-L6250-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=5000
7 256027520003 WEE 5 8(90°)10-L6750-1SC-60°  |Hydraulic hose assembly (90°) 10-L 2 H=5500
7 256027520004 YR B 8(90°)10-L7250-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=6000
8 255029020024 | Hk(BiE 75)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 4

9 254127520001 22 AR Plate 2

10 910400500006 HE I [E GB93-8 Spring washer GB93-8 12

11 910200200055 12%£7GB70.1-M8x16-8.8 Screw GB70.1-M8x16-8.8 8

12 910400100006 V- [EGB97.1-8-200HV Washer GB97.1-8-200HV 4

13 256028020001 YR B () 10-L3400-1SC-60° Hydraulic hose assembly 10-L3400-19 2 H=2000
13 254131020010 WE & 5 (E)10-L3850-1SC-60° Hydraulic hose assembly 10-L3850-14 2 H=2500
13 281227511004 E A () 10-L4500-1SC-60° Hydraulic hose assembly 10-L4500-1 2 H=3000
13 275227511002 WEE B (E)10-L4700-1SC-60° Hydraulic hose assembly 10-L4700-14 2 H=3300
13 256028020004 YR B () 10-L4850-1SC-60° Hydraulic hose assembly 10-L4850-19 2 H=3500
13 256028020005 WE & 5 (E)10-L5050-1SC-60° Hydraulic hose assembly 10-L5050-14 2 H=3600/3700
13 281227511007 E B A () 10-L5500-1SC-60° Hydraulic hose assembly 10-L5500-1 2 H=4000
13 256028020007 IR 1 (1) 10-L5800-1SC-60° Hydraulic hose assembly 10-L5800-14 2 H=4300
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256898501043 LM A% % (47 /& I122)DOUBLE ADDITIONAL TUBE(stand mast)
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FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
13 256028020008 W B () 10-L5950-1SC-60° Hydraulic hose assembly 10-L5950-1 2 H=4500
13 256028020009 R KA (E)10-L6600-1SC-60° Hydraulic hose assembly 10-L6600-19 2 H=5000
13 256028020010 W B () 10-L7100-1SC-60° Hydraulic hose assembly 10-L7100-1 2 H=5500
13 256028020011 WE % SR (E)10-L7600-1SC-60° Hydraulic hose assembly 10-L7600-19 2 H=6000
14 910200200059 1247 GB70.1-M8x30-8.8 Bolt GB70.1-M8x30-8.8 2
15 255028520035 LAERR (B ) Pipe clamp munting plate 4
16 255028520034 o 7 [l s e hose immobilization lump 4
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256898501044 IR (=44 A B ITR)/MAST (three stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 910100300039 12 #:GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
2 910400500007 I E GBO3-10 Washer GB93-10 8
3 910400100007 “F#4[EGB97.1-10-200HV Washer GB97.1-10-200HV 4
4 255038020009 VikeS Adjustable pad 8
5 255038020008 L Adjusting sleeve 4
6 940200200005 % d42-CD=68 Side roller®42 - CD = 68 2
7 910401300024 By FH 9 £ Elastic retaining ring for shaft 4
8 940200100020 FIEFH119.2xP55x34 Rollerd®119.2x$d55x34 4 e
8 940200100021 TR D119.6xP55x34 Rollerd®119.6xP55x34 4 pud
8 940200100022 FIEFHO120xD55x34 Roller®120xd55x34 4 HERT
9 256844512001 W55 4 3600 Inner mast 3600 1
9 256844512002 W58 4 4000 Inner mast 4000 1
9 256844512003 WITH4E4 4350 Inner mast 4350 1
9 256844512004 WI15424 4500 Inner mast 4500 1
9 256844512005 WITH4E4E 4700 Inner mast 4700 1
9 256844512006 WI15424 4800 Inner mast 4800 1
9 256844512007 WITT4E424 5000 Inner mast 5000 1
9 256844512008 W 15424 5400 Inner mast 5400 1
9 256844512009 W42 4 5500 Inner mast 5500 1
9 256844512010 W54 6000 Inner mast 6000 1
9 256844512011 WITT4E4E4 6500 Inner mast 6500 1
10 256844513001 HHT B4 3600 Middle mast 3600 1
10 256844513002 HRTT4RS54 4000 Middle mast 4000 1
10 256844513003 HRT SRS 4350 Middle mast 4350 1
10 256844513004 HRTT4R)54 4500 Middle mast 4500 1
10 256844513005 FRIT4LE A 4700 Middle mast 4700 1
10 256844513006 HRIT4R)54 4800 Middle mast 4800 1
10 256844513007 HRT 44 5000 Middle mast 5000 1
10 256844513008 HRTT4R)54 5400 Middle mast 5400 1
10 256844513009 HRT SRR A 5500 Middle mast 5500 1
10 256844513010 HHT1 24 6000 Middle mast 6000 1
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256898501044 IR (=44 A B ITR)/MAST (three stage full free)
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10 256844513011 HTZEE S 6500 Middle mast 6500 1

11 940200100024 FEEHED111xP55x32 Roller ®111x$55x32 4

12 910100300050 12 #:GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 8

13 910400100008 P H4 [ GB97.1-12-200HV Washer GB97.1-12-200HV 8

14 256544002001 B D20xP 13 & K Washer ®20x®13 8

15 910400500008 B GB93-12 Washer GB93-12 8

16 940200200002 7% $ ©87-CD=55 Side roller ®87-CD=55 4

17 256844511001 AT 3600 Outer mast 3600 1 3.0-3.5t
17 256844511002 AMTI44E4 4000 Outer mast 4000 1 3.0-3.5
17 256844511003 HMTEESRE 4350 Outer mast 4350 1 3.0-3.5t
17 256844511004 ATI44E4A 4500 Outer mast 4500 1 3.0-3.5
17 256844511005 SNBSS 4700 Outer mast 4700 1 3.0-3.5t
17 256844511006 ATI44E4 4800 Outer mast 4800 1 3.0-3.5
17 256844511007 AMT1HE4R 4 5000 Outer mast 5000 1 3.0-3.5t
17 256844511008 HM1BEIE G 5400 Outer mast 5400 1 3.0-3.5t
17 256844511009 AMTTEEE L 5500 Outer mast 5500 1 3.0-3.5t
17 256844511010 SN 54E-E 6000 Outer mast 6000 1 3.0-3.5t
17 256844511011 AM1HE4R 4 6500 Outer mast 6500 1 3.0-3.5t
17 256744511001 AR A 3600 Outer mast 3600 1 2.5-2.8t
17 256744511002 AMTZESEA 4000 Outer mast 4000 1 2.5-2.8t
17 256744511003 AR S 4350 Outer mast 4350 1 2.5-2.8t
17 256744511004 AT 4500 Outer mast 4500 1 2.5-2.8t
17 256744511005 HMT1BRA 4700 Outer mast 4700 1 2.5-2.8t
17 256744511006 AT 4800 Outer mast 4800 1 2.5-2.8t
17 256744511007 HM1 B4R 5000 Outer mast 5000 1 2.5-2.8t
17 256744511008 AT 5400 Outer mast 5400 1 2.5-2.8t
17 256744511009 HM1 B4R 5500 Outer mast 5500 1 2.5-2.8t
17 256744511010 AT 6000 Outer mast 6000 1 2.5-2.8t
17 256744511011 A1 B4R 6500 Outer mast 6500 1 2.5-2.8t
18 254144020063 5L Bearing bush 2

19 256844021014 TR Bearing cover 2
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256898501044 IR (=44 A B ITR)/MAST (three stage full free)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
20 910400500010 P44 B GB93-16 Washer GB93-16 7
21 910100200016 124 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
22 255044010057 7 Hhd30x82 Axle ®30x82 4
23 910100300035 124 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
24 256844510001 7 Hhd30x94 Axle ®30x94 2
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256898501045 % X (=4 4 & & ITR)/FORK ARM CARRIER(three stage full free)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 253540510001 P Z2E 5 (1100x1080) Fork carrier welding 1100x1080 1 2.8t-3.5t
1 256840511001 52812 51100X1200 Fork carrier welding 1100x1200 1 2.8t-3.5t
1 255040510001 B 248 5(1040%986) Fork carrier welding 1040X986 1 2.5t
1 255040510002 528125 (1040X1300) Fork carrier welding 1040X1300 1 2.5t
1 255040510003 FEI5242 5(1040X1600) Fork carrier welding 1040X1600 1 2.5t
1 251140510001 B R4F 5(1040%1635) Fork carrier welding 1040X1635 1 2.5t
1 252140510101 FB15242 5(1040%1000) Fork carrier welding 1040X1000 1 2.5t
2 910400100009 THEGB97.1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 HEHEGBI3-14 Washer GB93-14 8
4 910100300062 1212 GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 8
5 910100300043 12#£GB5783-M10x60-8.8 Bolt GB5783-M10x60-8.8 8
6 910400500007 HERBEGBI3-10 Spring washer GB93-10 8
7 910400100007 THEGB97.1-10-200HV washer GB97.1-10-200HV 8
8 940200200005 MRS D42-CD=68 Side roller®42 - CD = 68 4
9 255038020009 EEEE Adjustable pad 8
10 255038020008 HEE Adjusting sleeve 8
11 910401300026 A 4 4B GB894.1-55 Circlip GB894.1-55 6
12 940200100020 FHEHD119.2xP55x34 Roller®119.2xd55x34 6 R
12 940200100021 TR D119.6xP55x34 Roller®119.6xd55x34 6 JERC
12 940200100022 FIEHDO120xD55x34 Roller®120xd55x34 6 ET
13 910400500008 BEHEGBI3-12 WasherGB93-12 1
14 910200200096 12£1GB70.1-M12x20-8.8 Screw GB70.1-M12x20-8.8 1
15 256838013001 BXYRES Welding of fork racks 1 2.8-3.5t
15 256738013001 BXZEE Welding of fork racks 1 2.5t
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2568985010464 & A 4L (= 44 A & 722)/SHORT LIFTING CYLINDER (three stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
A 256144518001 JHIHL(M)D85xP60x622 (H=3600) Short lifting cylinder®85xP60x622 (Hf 1
A 256144518002 THEL(M)D85xP60x685 (H=4000) Short lifting cylinder®85x®60x685 (H4 1
A 256144518003 JHIHL(M)D85xP60x748 (H=4300) Short lifting cylinder®85x®d60x748 (H4 1
A 256144518004 |3 L (M)d85xPE0x772 (H=4500) Short lifting cylinder®85x®60x772 (H{ 1
A 256144518005 JHIHL(M)D85xP60x805 (H=4700) Short lifting cylinder®85xd60x805 (H4 1
A 256144518006 THEL(M)P85xD60x822 (H=4800) Short lifting cylinder®85xd60x822 (H4 1 2.8-3.5t
A 256144518007 L (M)P85xP60x879 (H=5000) Short lifting cylinder®85x®»60x879 (H4 1
A 256144518008  |JHL(M)P85xPE0x979 (H=5400) Short lifting cylinder®85x®60x979 (H4 1
= A 256144518009 L (M)P85xP60x995 (H=5500) Short lifting cylinder®85x®60x995 (H4 1
- ?g - > A 256144518010  |JhL(M)P85xP60x1112 (H=6000)  |Short lifting cylinder®85xd60x1112 (H 1
. } o A 256144518011 THIEL(M)D85xD60x1229 (H=6500) Short lifting cylinder®85xd60x1229 (H 1
< | Zﬂzs A 255044510100 THEL(M)D75xP50x622 (H=3600) Short lifting cylinder ®75xd50x622 (H 1
<P } A 255044510050 JHIEL(M)P75xP50x685 (H=4000) Short lifting cylinder ®75x$50x685 (H 1
7 _J‘ s A 255044510051 THEL(M)D75xD50x748 (H=4300) Short lifting cylinder ®75xd50x748 (H 1
7 A 255044510052 |Vl (M)D75x50x772 (H=4500) Short lifting cylinder ®75x®50x772 (H{ 1
Y 1 A 255044510101 THEL(M)D75xD50x805 (H=4700) Short lifting cylinder ®75x$50x805 (H 1
i B A 255044510053 THEL(M)P75xD50x822 (H=4800) Short lifting cylinder ®75x®50x822 (H 1 2.5t
i / A 255044510054  |JiT(M)®75x®50x879 (H=5000)  |Short lifting cylinder ®75x®50x879 (H] 1
1; F A 255044510102 [ (M)D75xD50x979 (H=5400) Short lifting cylinder ®75xd50x979 (H{ 1
6 3/% A 255044510055 THEL(M)D75xP50x995 (H=5500) Short lifting cylinder ®75xd50x995 (H 1
H 5/<i> A 255044510056 | (M)D75xP50x1112 (H=6000)  |Short lifting cylinder ®75xd50x1112 (1
. P A 255044510103  |JHifT(M)®75xP50x1229 (H=6500)  |Short lifting cylinder ®75xd50x1229 ( 1
T = 13/? B 255098510005 B FAL(= 204 3 b Al T)-2.5t | Seal Kits (three stage full free lifting cy 1 B 'nc'ff'b'b'ld
R=w | T B 256198510005  |ZEHHETEL (=4 H B aliT)-2.8-{Seal kits (three stage full free lifing cy] 1 T
C 255044510124 S BES5LH1623-45 Lifting chain LH1623-45 2 H=3600
C 255044510044 | F-HESKLH1623-47 Lifting chain LH1623-47 2 H=4000
C 255044510045 e 5E25LH1623-53 Lifting chain LH1623-53 2 H=4300
C 255044010060 | F-4f5%LH1623-55 Lifting chain LH1623-55 2 H=4500
C 255044510133 e 5E25LH1623-59 Lifting chain LH1623-59 2 H=4700/4800
C 255044510134 AT 45LH1623-63 Lifting chain LH1623-63 2 H=5000
C 255044510135 AT 45 LH1623-61 Lifting chain LH1623-61 2 H=5400/5500
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
C 255044510136 I BESLH1623-71 Lifting chain LH1623-71 2 H=6000
C 255044510137 HHE 2% LH1623-81 Lifting chain LH1623-81 2 H=6500
1 A B5 2 B Dust ring 50x58x6.5 1 ANBAph R
2 A 14 H'50%60%3 Catch 50x60x%3 1 VR e R
3 A it ) 2 ) P Seal ring 50x60x6 1 AN B A
4 A CAGEES Glide sleeve 1 AN
5 A (OLithE | Oring 74.4x3.1 1 AN p AR
6 A O 41l O ring 69%3.55 1 AN B R AL
7 A N7 Hi 75040 Bearing5040 1 AN B
8 A AT Piston rod 1 TN BUph B
9 A ] 22424 ] Circlip 1 AR
10 A T EE R Piston assembly 1 AN BUh R A
11 A SCAIATEX20%2.5 Support ring 75x20x2.5 1 AN B
12 A SCAIRTEX65%3 Support ring 75x65x3 1 TR
13 A LA 25 &) B Seal ring 75x65x6 1 A R
14 A RS Valve cover 1 N B RS
15 A PR Spring 1 AN R AR
16 A [&Es Valve plug 1 AS B R A
17 A iy Catch 1 AR
18 A ORY % 1 O ring D20x2.4 1 AN F R A
19 A FLA R 12 Circlip 12 1 R B AR it
20 A LA B P 18 22 Circlip 22 1 AR A
21 A g Slide valve 1 AN BRI
22 A 2 3x15x48.5 Spring2.3x15x48.5 1 PR IR YL
23 A KN Cylinder 1 AN USRS
24 A )y Spacer 1 AR L
25 A 7S A IR SK R 4T M5X5 Screw M5x5 1 R TN
26 910100100071 12 GB5782-M16x50-8.8 Bolt GB5782-M16x50-8.8 1
27 910400500010 I EIGBI3-16 Washer GB93-16 1
28 255043520020  |44EHR Block chain plate 1
29 255043520006 ik Cylinder head 1
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2568985010464 & A 4L (= 44 A & 722)/SHORT LIFTING CYLINDER (three stage full free)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
30 940200500001 BRI 7K 780708K-¢0110xp40x27 Chain wheel bearing 780708K-¢110xq 2
31 910401300020 il L E R | GB894.1-40 Circlip GB894.1-40 2
32 910600600022 FF 1 44GB91-2.5x40 split pin2.5x40 2
33 910900400014  |#\4EGB6074-LH1623 LH1623 chain 2 TN B R
34 255044020157 B IEHEM18X1.5x217 Joint 2
35 910600600030 JFH445GB91-3.2x30 Split pin 3.2x30 2
36 255044020158 BRI 2 FFM18x1.5 Nut M18x1.5 2
37 910300400007 12 RFM18x1.5 Nut M18x1.5 2
38 910400500009 PR EIGB93-14 Washer GB93-14 2
39 910100400022 121 GB5786-M14x1.5x40-8.8 Bolt GB5786-M14x1.5x40-8.8 2
2 41 255044020156 BEAAIZHEM18X1.5x102 Joint 2
gr‘;b A 42 910400500008 P B GB93-12 SpringWasherGB93-12 1
:AP} T 43 910100400009 1242 GB5786-M12x1.25x25-8.8 BoltGB5786-M12x1.25x25-8.8 1
ﬁ/?} !
& (St
| 8
10
11 B
12
13 /
1 .1/?
15
» T
17 I
19 &
; =
S 13/51?
121 ;2 23 18/?
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256898501047 A h#r(=4 4 A &1 )/LIFTING CYLINDER (three stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
_ 1 910100300023 12 #:GB5783-M8x25-8.8 Bolt GB5783-M8x25-8.8 4
r 2 910400500007 B GB93-10 Washer GB93-10 4

3 910400100007 V-4 GB97.1-10-200HV Washer GB97.1-10-200HV 4
< 4 255044520099 UE it Rubber pad 2
5 255044520097 FRESN Support block 2
6 255044520098 R Blendboard 2
256144516001 L (L)(H=3600) Cylinder (L)®56x®45x1174(H=3600) 1
256144516002 7 L(L)(H=4000) Cylinder (L)®56x$45x1312(H=4000) 1
256144516003 ML (L) (H=4300) Cylinder (L)®56xdP45x1424(H=4300) 1
256144516004 7 FL(L)(H=4500) Cylinder (L)®56xd45x1474(H=4500) 1
256144516005 ML (L) (H=4700) Cylinder (L)®56x®45x1539(H=4700) 1
7 256144516006 7 FL(L)(H=4800) Cylinder (L)®56xd45x1574H=4800) 1 2.8-3.5t
256144516007 L (L)(H=5000) Cylinder (L)®56x®45x1617(H=5000) 1
256144516008 7 L(L)(H=5400) Cylinder (L)®56xP45x1717(H=5400) 1
256144516009 h#L(L)(H=5500) Cylinder (L)®56x®45x1751(H=5500) 1
256144516010 7 L(L)(H=6000) Cylinder (L)®56x$45x1884(H=6000) 1
256144516011 W #L(L)(H=6500) Cylinder (L)®56xd»45x2017(H=6000) 1
255044510104 T FL(L)P50xP40x1174 Cylinder (L)®50x$40x1174(H=3600) 1
255044510004 T (L)D50xD40x1312 Cylinder (L)®50x®40x1312(H=4000) 1
255044510005 T FL(L)P50xD40x1424 Cylinder (L)®50xP40x1424(H=4300) 1
255044510006 L (L)D50xD40x1474 Cylinder (L)®50xd40x1474(H=4500) 1
255044510105 T FL(L)P50xP40x1539 Cylinder (L)®50x$40x1539(H=4700) 1
7 255044510007 THEL(L)D50xD40x1574 Cylinder (L)®50x®40x1574H=4800) 1 2.5t
255044510008 T FL(L)P50xD40x1617 Cylinder (L)®50x$40x1617(H=5000) 1
255044510106 T EL(L)D50xD40x1717 Cylinder (L)®50xd»40x1717(H=5400) 1
255044510009 T L(L)P50xP40x1751 Cylinder (L)®50x$40x1751(H=5500) 1
255044510010 T EL(L)D50xD40x1884 Cylinder (L)®50xd40x1884(H=6000) 1
255044510107 T FL(L)P50xD40x2017 Cylinder (L)®50x$40x2017H=6500) 1
910300100007  [#24TM10x35-8.8 Screw M10x35-8.8 2
941100100003  [iZ++GB6170-M10-10 Nut GB6170-M10-10 2
10 910400100008  [*F#[EGB97.1-12-200HV Washer GB97.1-12-200HV 2
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256898501047 A h#r(=4 4 A &1 )/LIFTING CYLINDER (three stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
11 910400500008 |35 446l GBY3-12 Washer GB93-12 4
———_ 12 910100400009  |iZ#GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 2
‘N 6“ (? { (’ 13 255044020156 454 12H:M18x1.5x102 Joint 2
256144517001 | 3#L(R)(H=3600) CyRinder (R)®56xd45x1174(H=3600) 1
= = o= o = < 256144517002  |JhfL(R)(H=4000) CyRinder (R)®56xd45x1312(H=4000] 1
wﬁ . { {[ﬁ/ ) & = I ay 256144517003 |3 #L(R)(H=4300) CyRinder (R)®56xd45x1424(H=4300) 1
256144517004  |3hL(R)(H=4500) CyRinder (R)®56xd45x1474(H=4500] 1
256144517005  |JhL(R)(H=4700) CyRinder (R)®56xd45x1539(H=4700) 1
o I i 14 256144517006  |JihL(R)(H=4800) CyRinder (R)®56xd45x1574(H=4800] 1 2.8-3.5t
| - /i/ ? j f N/ / 256144517007  |JHiL(R)(H=5000) CyRinder (R)®56xd45x1617(H=5000] 1
mEesE 256144517008  |JhL(R)(H=5400) CyRinder (R)®56xd45x1717(H=5400f 1
256144517009  |Jh#L(R)(H=5500) CyRinder (R)®56xd45x1751(H=5500] 1
e 8 =SS 256144517010  |3hL(R)(H=6000) CyRinder (R)®56xd46x1884(H=6000] 1
m : : ﬁ 256144517011  |¥#T(R)(H=6500) CyRinder (R)®56xd45x2017H=6000)| 1
® i—— Rt 255044510108  |ifi4T(R)(H=3600) CyRinder (R)®50xd40x1174(H=3600] 1
{5 77777 = ﬁ | e 255044510011 | #T(R)(H=4000) CyRinder (R)®50xd40x1312(H=4000) 1
- 1 - 255044510012 |31 (R)(H=4300) CyRinder (R)®50xP40x1424(H=4300] 1
:®\j Ex g 255044510013 | 3#T(R)(H=4500) CyRinder (R)®50xd40x1474(H=4500] 1
= 255044510109  |JiT(R)(H=4700) CyRinder (R)®50xd40x1539H=4700)[ 1
14 255044510014 |31 (R)(H=4800) CyRinder (R)®50xd40x1574(H=4800) 1 2.5t

1 255044510015  |JiiT(R)(H=5000) CyRinder (R)®50xd40x1617(H=5000f 1
1 255044510110 | #T(R)(H=5400) CyRinder (R)®50xd40x1717(H=5400] 1
255044510016 | 3T (R)(H=5500) CyRinder (R)®50xd40x1751(H=5500] 1
255044510017 | #L(R)(H=6000) CyRinder (R)®50xd40x1884(H=6000] 1
255044510111 | 3T (R)(H=6500) CyRinder (R)®50xP40x2017H=6000)| 1
15 910100300053 |2 f»GB5783-M12x45-8.8 Bolt GB5783-M12x45-8.8 2
16 910401300020 Hh A4 PEl GBB894.1-40 Circlip GB894.1-40 2
17 940200500005 AT K 780708K-¢0110xp40x27 Chain wheel bearing 780708K-110xq 2

18 910900400014  |LH162347 5 LH1623chain 2 R 2 A
19 910600600022 |71 1442.5%40 Split pin 2.5x40 2
20 255044020157 |42 FM18x1.5x217 Joint 2
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2568985010474 AL (=4 4 & H "1 R)/LIFTING CYLINDER (three stage full free)

o

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
_ 21 910600600030 FF I 44GB91-3.2x30 Split pin 3.2x30 2
[? [g" { r 22 255044020158  |ERiE#ZEEM18x1.5 Nut M18x1.5 2
23 910300400007 12£}GB6173-M18x1.5-05 Nut M18x1.5-05 2
= 24 A T Piston rod 1 AR it
) 25 A B £240.5x49xL2 Adjusting bushing 40.5x49xL2 1 A ph AR
26 A 9 2414 8| 9242 Circlip ¢p24x2 1 AN EUSh R A
27 A ¥ 7%56x20x2.5 Bearing 56x20x2.5 1 AN B
28 A 4 [56x44x3 Catch 56x45x3 1 AN F R A
29 A FLH 245 pE Seal ring 56x45x6 1 AN E R
30 A E S Piston 1 AN AR
31 A RS Copper bushing 1 AN R L
32 A R 22 1418 926 .5x2 Circlip ¢26.5x2 1 PRkl
33 A FoRUIE7N Buffer ring 1 AN p AR
34 A Bz Dust ring DKB45x58x7/10 1 =R TN
35 A i P 2% P Seal ring 40x50x6 1 R MR i
IR Y A [ Guide bushing 1 TRt
37 A OR i 3} el O seal ring 49.7x2.4 1 TR U
38 A £NY T4 & 4030 Bearing 4030 1 S B R
39 A KL Cylinder 1 AN 3
=L 40 A [ +:44D10x26 Dowel pin D10x26 1 =R RN
//]H B 256198510003 BEEE T 4 A B2 THT)-2.8-]Seal kits(three stage full free lifting cyl] 2 - ;L; i‘;",li .
& B 255008510003 [# b7 (=44 [ h i FHID)-2.5 [Seal Kits(three stage full free lifting cyl 2 CEHAAE
256844014002 T4 LH1623-65 Lifting chainLH1623-65 2 H=3600
255044510046 A TH5E 45 LH1623-69 Lifting chainLH1623-69 2 H=4000
255044510138 ET % LH1623-73 Lifting chainLH1623-73 2 H=4350
255044510047 HEFFBESLHL623-75 Lifting chainLH1623-75 2 H=4500
C 255043510139 E T4 LH1623-79 Lifting chainLH1623-79 2 H=4700/4800
255044510140 HFFBESLH1623-85 Lifting chainLH1623-85 2 H=5000
255044510048 T4 LH1623-95 Lifting chainLH1623-95 2 H=5400/5500
255044510049 HFFBES4LH1623-103 Lifting chainLH1623-103 2 H=6000
255044510125 AT BESLH1623-113 Lifting chainLH1623-113 2 H=6500
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256898501048 A2 # & % (=4 4 B B 1 F)/LIFTING CYLINDER (three stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 910100100048 12 #:GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 1
2 910400500008 HHEE B GB93-12 Spring washer gh93-12 1
3 910400100008 P GB97.1-12-200HV Flat washer GB97.1-12-200HV 1
4 255044520096 12036 HL14) Pulley ®120x36 (single slot) 1
5 255044520081 B H)D20xD13x28 Bushings (shoulder)®20x®13x28 1
6 255044520084 TR B (H) 15-L1910-2SC-60  |Hydraulic hose assembly 15-11910-2§ 1 H=3600
6 255044520071 [ (B 15-L2180-2SC-60° |Hydraulic hose assembly 15-L.2180-29 1 H=4000
6 255044520072 WEE B (H) 15-L2430-2SC-60° |Hydraulic hose assembly 15-L2430-29 1 H=4350
6 255044520073 [ M (B 15-L2530-2SC-60° |Hydraulic hose assembly 15-L2530-29 1 H=4500
6 255044520074 WUEE S (H) 15-L2730-2SC-60° |Hydraulic hose assembly 15-L2730-29 1 H=4700/4800
6 255044520075 R M () 15-L3015-2SC-60° |Hydraulic hose assembly 15-L.3015-24 1 H=5000
6 255044520076 WUEE S (H) 15-L3480-2SC-60° |Hydraulic hose assembly 15-1.3480-29 1 H=5400/5500
6 255044520077 R M () 15-L3950-2SC-60° |Hydraulic hose assembly 15-L3950-24 1 H=6000
6 255044520124 WEE Bk (H) 15-L4410-2SC-60° |Hydraulic hose assembly 15-L4410-29 1 H=6500
7 900200301004  |PE#‘ED10xP13 PE Supple pipe®10xd13 3
8 910100300022 12 GB5783-M8x20-8.8 Bolt GB5783-M8x20-8.8 3
9 910400500006 HE I [E GB93-8 Spring washer GB93-8 5
10 910400100006 “F 4 [EGB97.1-8-200HV Flat washer GB97.1-8-200HV 5
11 255044510020 WEMEREL Hydraulic pipe welding 1 1
12 255044520083 VR & J8 () 15-L530-2SC-60° Hydraulic hose assembly 15-L530-2Sq 1
13 255044020151 Bk (BiE L)12-2xM22x1.5-60° Connector (lock bend) 12-2xM22x1.5-( 1
14 252144519002 =IEEA(20Q) Tee welded (20Q) 1
15 910800100040 O FEl-4h24x2.4 O - inner 24x2.4 4
16 950700300002 FR 3% [ XSF-F16L-48 The speed limit valve XSF-F16L-48 1
17 252144529003 R () 15-L800-2SC-60° Hydraulic hose assembly 15-L800-2S¢ 1
18 255044510021 WENE IR G2 Hydraulic pipe welding 2 1
19 255043520022 B (BiED) 12-M27x2-M22x1.5  |Connector (lock bend) 12-M27x2-M22) 1
20 256898520001 85 4 &) explosion-proof valve 1
21 255044520067 WEE () 15-L360-2SC-60° Hydraulic hose assembly 15-L.360-2S¢ 1
22 255044010040 k(=) Connector (tee) 1
23 254144520048 R 8 (90°)15-L800-2SC-60° Hydraulic hose assembly (90°)15-L80( 1
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256898501048 A2 # & % (=4 4 B B 1 F)/LIFTING CYLINDER (three stage full free)

12627

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
24 255023520030 3k (H)12-2xM22x1.5-60° Connector12-2xM22x1.5-60° 1
25 255044020118 Bk(=18) Connector (tee) 1
26 921600400001 FLH74x250 4 x250 tie 6
27 255044020042  |[E#R clamp 4
28 255044020043 413 Clamp 13 6
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256898501049 )45 8 & & % 4 % (=4 4 A #)/Side shifter and pipeline installation(three stage full free)

/ 3 é\v
( / 1
—N
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FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 910100100048 12#:GB5782-M12x50-8.8 BoltGB5782-M12x50-8.8 1
2 910400500008 PR EIGBI3-12 Washer GB93-12 1
3 910400100008 P GB97.1-12-200HV Washer GB97.1-12-200HV 2
4 255030520020  [MHED120x42(XUHE) Pulley ®120 x42 (dual slot) 1
5 255023520036 W Bk (B)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1 2 H=3600
5 255030520001 TE i (H)10-L2060-1SC-60°  |Hydraulic hose assembly 10-L2060-1§ 2 H=4000
5 255030520002 WEE Bk (H) 10-L2310-1CS-60° |Hydraulic hose assembly 10-L2310-1 2 H=4300
5 255030520003 WEE B (H) 10-L2410-1CS-60° |Hydraulic hose assembly 10-L2410-1 2 H=4500
5 255030520004 WEE S (H) 10-L2610-1CS-60° |Hydraulic hose assembly 10-L2610-19 2 H=4800/4700
5 255030520005 WEE S (B 10-L2900-1CS-60° |Hydraulic hose assembly 10-L2900-1§ 2 H=5000
5 255030520006  [WiEE SR (E)D 10-L3370-1CS-60° [Hydraulic hose assembly 10-L3370-14 2 H=5500/5400
5 255030520007 WEE S (B 10-L3840-1CS-60° |Hydraulic hose assembly 10-L3840-1§ 2 H=6000
5 263030520008 | s (E) 10-L4330-1CS-60° |Hydraulic hose assembly 10-L4330-14 2 H=6500
6 255030520023 wEL Bushing 1
7 910100100058 1242 GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
8 255028520043 EEl Chain plate 1
9 255030520021 | 4E@110x27 (HLfH) Pulley ¢110x27 2
10 255023520036 YR Bk (B)10-L1800-1SC-60°  [Hydraulic hose assembly 10-L1800-1 2 H=3600
10 255028520016 WEE S (BH)10-L1930-1SC-60° Hydraulic hose assembly 10-L1930-14 2 H=4000
10 275323521007 YRR MO (H)10-L2040-1SC-60°  |Hydraulic hose assembly 10-L.2040-1 2 H=4350
10 255030520711 WEE S (B)10-L2090-1SC-60° Hydraulic hose assembly 10-L2090-1 2 H=4500
10 263030520015 W Bk (B)10-L2160-1SC-60°  |Hydraulic hose assembly 10-L2160-19 2 H=4800/4700
10 255028520045 WEE B (H)10-L2300-1SC-60° Hydraulic hose assembly 10-L2300-14 2 H=5000
10 281229020031 YR Bk (B)10-L2500-1SC-60° Hydraulic hose assembly 10-L2500-1 2 H=5500/5400
10 254131020006 WEE Bk (BH)10-L2750-1SC-60° Hydraulic hose assembly 10-L2750-14 2 H=6000
10 281229020023 | Mk (B)10-L2975-1SC-60°  |Hydraulic hose assembly 10-L.2975-1 2 H=6500
11 255030520022 1+ ED22xP13x56 Bush ®22x®d13x56 1
12 910400100008 P EGB97.1-12-200HV Washer GB97.1-12-200HV 2
13 910300500006 121FGB889.1-M12-10 Nut GB889.1-M12-10 1
14 910100100072 12 GB5782-M16x60-8.8 Bolt GB5782-M16x60-8.8 1
15 910400100010 P GB97.1-16-200HV Washer GB97.1-16-200HV 1
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256898501049 )45 8 & & % 4 % (=4 4 A #)/Side shifter and pipeline installation(three stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
16 255030520026 NEE YN Pulley frame 1
17 910300500004 12 +R}GB889.1-M8-10 Nut GB889.1-M8-10 1
//\\\ P 18 910400100006 i B GB93-8 Washer GB93-8 5
; UT \J / [@ 19 910200200061 1247 GB70.1-M8x40-8.8 Bolt GB5783-M8x20-8.8 1
2 1‘\1\;@,)' i 20 255028520035 | e ae R Pipe press fixedly piank 2
\,a\' - { Il \ L. A I " 21 255042520101  [ifi [ % 44 5% (90°)10-L500-1SC-60°-0° |Hydraulic hose assembly(90°)10-L500] 2
JJ, | st RV/e ) \, ’ /13 22 255029020024 | #3k (B %)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 2
mr’ 14\\ " 1, "@/\320 4 23 910100300025 12 GB5783-M8x35-8.8 Bolt GB5783-M8x35-8.8 2
'\\\ I \\t f 24 910400500006 i GB97.1-8-200HV Washer GB97.1-8-200HV 5
J‘\— IR o 1" 25 255030520019  [EMEIEE2 Hydraulic steel pipe welding 2 1
A 26 255030520017 W48 (1) 10-L1450-1SC-60° Hydraulic hose assembly10-L1450-1S| 2
27 255028520034 T [ o e Hose fixing bloke 4
28 910200200060 1247 GB70.1-M8x35-8.8 Screw GB70.1-M8x35-8.8 1
29 255030520018 WENE RS Hydraulic steel pipe welding 1
30 910800100001 O [El-119.5x1.8 Oring 9.5x1.8 4
31 255042510004 | flIF&#s S (LH) Side shiifter assembly(LH) 1 %3 /optional
31 255042510001 2 2% 2 B (LD) Side shiifter assembly(LD) 1 %% /optional
31 255042510002 |84 S (R TR Side shiifter assembly(CASCADE) 1 %3 /optional
32 910400200005 K#EGB96.1-12-200HV Washer GB96.1-12-200HV 2
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256898501050 L H e % 2 (=4 4 & &7)/DOUBLE ADDITIONAL TUBE(three stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 254130520016 T ED20xP13x43 Bush ®20x®13x43 1
2 255030520020 |4 ®120x42(3UHH) Pulley ®120x42 1
3 910400500008 B GB93-12 WasherGB93-12 1
4 910400100008 P [EGB97.1-12-200HV Washer GB97.1-12-200HV 1
5 910100100048 12 #:GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 1
6 255023520036 |5 S (#)10-L1800-1SC-60°  [Hydraulic hose assembly 10-L1800-14 2 H=3600
6 255030520001 R SR (B)10-L2060-1SC-60° Hydraulic hose assembly 10-L2060-14 2 H=4000
6 255030520002 WEE B (H) 10-L2310-1CS-60° |Hydraulic hose assembly 10-L2310-1 2 H=4300
6 255030520003 WEE S (H) 10-L2410-1CS-60° |Hydraulic hose assembly 10-L2410-15 2 H=4500
6 255030520004 WUEE S (H) 10-L2610-1CS-60° |Hydraulic hose assembly 10-L2610-19 2 H=4800/4700
6 255030520005 | #K (B 10-L2900-1CS-60° [Hydraulic hose assembly 10-L2900-14 2 H=5000
6 255030520006 WUEE S (H) 10-L3370-1CS-60° |Hydraulic hose assembly 10-L3370-19 2 H=5500/5400
6 255030520007  [WiEEEK (E)D 10-L3840-1CS-60° |Hydraulic hose assembly 10-L3840-1 2 H=6000
6 263030520008 WEE B (B 10-L4330-1CS-60° |Hydraulic hose assembly 10-L4330-1 2 H=6500
7 255030520018 WEME AL Hydraulic steel pipe welding 1 1
8 255030520017 YR B () 10-L1450-1SC-60° Hydraulic hose assembly 10-L1450-1 2
9 910400100006 T GB97.1-8-200HV Washer GB97.1-8-200HV 5
10 910400500006 R EIGBI3-8 WasherGB93-8 8
11 910100300022 1242 GB5783-M8x20-8.8 Bolt GB5783-M8x20-8.8 7
12 255030520019 R ERE2 Hydraulic steel pipe welding 2 1
13 255023520036 WEE S (BH)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1 2 H=3600
13 255028520016 VR Bk (B)10-L1930-1SC-60°  [Hydraulic hose assembly 10-L1930-1§ 2 H=4000
13 275323521007 WEE B (H)10-L2040-1SC-60° Hydraulic hose assembly 10-L2040-14 2 H=4350
13 255030520711 R S (B)10-L2090-1SC-60° Hydraulic hose assembly 10-L2090-1 2 H=4500
13 263030520015 WEE Bk (H)10-L2160-1SC-60° Hydraulic hose assembly 10-L.2160-14 2 H=4800/4700
13 255028520045 YR Bk (B)10-L2300-1SC-60° Hydraulic hose assembly 10-L2300-14 2 H=5000
13 281229020031 WEE Bk (H)10-L2500-1SC-60° Hydraulic hose assembly 10-L2500-14 2 H=5500/5400
13 254131020006 W Bk (B)10-L2750-1SC-60° Hydraulic hose assembly 10-L2750-14 2 H=6000
13 281229020023 WEE B (H)10-L2975-1SC-60° Hydraulic hose assembly 10-L2975-14 2 H=6500
14 255028520043 BT Chain plate 1
15 255030520021 1B D110x27 (FE4H) Pulley ®110x27 4
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256898501051 LM e % 2 (=4 4 & &1)/DOUBLE ADDITIONAL TUBE(three stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
16 910300500006 12£}GB889.1-M12-10 Nut GB889.1-M12-10 1
17 910400100008 “FH[EGB97.1-12-200HV Washer GB97.1-12-200HV 1
18 255030520022 W ED20xP13x56 Bush®20xd13x56 1
19 910100100058 12 GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
20 910400200005 KEEGBI6.1-12-200HV Washer GB96.1-12-200HV 2
21 910100100056 122 GB5782-M12x90-8.8 Bolt GB5782-M12x90-8.8 1
22 275230529021 WEE S (E)10-L1600-1SC-60° Hydraulic hose assembly 10-L1600-14 2 H=3600
22 255030520024 VR J B () 10-L1720-1SC-60° Hydraulic hose assembly 10-L1720-1 2 H=4000
22 254130520005 WEE S (E)10-L1890-1SC-60° Hydraulic hose assembly 10-L1890-1 2 H=4350/4500
22 255031020705 YR S (1) 10-L1980-1SC-60° Hydraulic hose assembly 10-L1980-14 2 H=4800/4700
22 255028520044 W& R (#)10-L2150-1SC-60° Hydraulic hose assembly 10-L2150-1§ 2 H=5000
22 254128520031 YR (1) 10-L2350-1SC-60° Hydraulic hose assembly 10-L2350-14 2 H=5400/5500
22 255031020016 WEE S (E)10-L2550-1SC-60° Hydraulic hose assembly 10-L2550-14 2 J=6000
22 255031020703 VR & J8 i (1) 10-L2780-1SC-60° Hydraulic hose assembly 10-L2780-1 2 H=6500
23 255029020024 | Hk(BiE 75)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 4
24 255031020006 |y EANE 1R L Hydraulic steel pipe welding 1
25 255031020008 WEE 8 (135°)10-L1000-1SC-60°  |Hydraulic hose assembly (135°)10-L1( 2
26 255028510022 ENE Excessive pipe welding 1
27 254130520007 WEE R (H)10-L2140-1SC-60° Hydraulic hose assembly 10-L2140-1 2 H=3600
27 255030520003 VR J8 i () 10-L2410-1SC-60° Hydraulic hose assembly 10-L2410-1 2 H=4000
27 254128520052 WEE K (H)10-L2650-1SC-60° Hydraulic hose assembly 10-L2650-14 2 H=4350
27 254131020006 VR & J8 i (1) 10-L2750-1SC-60° Hydraulic hose assembly 10-L2750-1 2 H=4500
27 254131020007 WEE B (E)10-L2950-1SC-60° Hydraulic hose assembly 10-L2950-14 2 H=4700/4800
27 254128520039 YR B () 10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1 2 H=5000
27 275344529012 WEE A (E)10-L3350-1SC-60° Hydraulic hose assembly 10-L3350-14 2 H=5400/5500
27 255031020017 YR B () 10-L3720-1SC-60° Hydraulic hose assembly 10-L3720-1 2 H=6000
27 252127521001 WEE B (E)10-L4150-1SC-60° Hydraulic hose assembly 10-L4150-14 1 H=6500
28 255031020004 i H- 5 P20x70 Axle ®20x70 1
29 255031020007 T DI0X22( HE) Pulley ®90x22 2
30 255031010001 W SCRE1 Pulley support welded 1 1 H>5400
30 255031010002 WRREA2 Pulley support welded 2 1 H<=5400
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256898501051 IR (FH A 4 A &I TR)/MAST (two stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark

1 910100300039 12 #:GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4

2 910400500007 I E GBO3-10 Washer GB93-10 8

3 910400100007 “F#4[EGB97.1-10-200HV Washer GB97.1-10-200HV 4

4 255038020009 VikeS Adjustable pad 8

5 255038020008 L Adjusting sleeve 4

6 940200200005 % d42-CD=68 Side roller®42 - CD = 68 2

7 910401300024 By FH 9 £ Elastic retaining ring for shaft 4

8 940200100021 FEHD119.6xD55x34 Roller ®119.6xd55x34 2 e
8 940200100022 FERHED120xD55x34 Roller ®120xd55x34 2 B

9 256843512001 W58 4 2000 Inner mast(2000) 1 2.8-3.5t
9 256843512002 WI12848 4 2500 Inner mast 2500 1 2.8-3.5t
9 256843512003 W55 4 3000 Inner mast 3000 1 2.8-3.5t
9 256843512004 M I158055 3300 Inner mast 3300 1 2.8-3.5t
9 256843512005 W34 3500 Inner mast 3500 1 2.8-3.5t
9 256843512006 WITH4E 4 3600 Inner mast 3600 1 2.8-3.5t
9 256843512007 W34 3700 Inner mast 3700 1 2.8-3.5t
9 256843512008 WITTHE424 4000 Inner mast 4000 1 2.8-3.5t
9 256843512009 W58 4300 Inner mast 4300 1 2.8-3.5t
9 256843512010 WITTHE42 4 4500 Inner mast 4500 1 2.8-3.5t
9 256843512011 W34 5000 Inner mast 5000 1 2.8-3.5t
9 256843512012 W42 4 5500 Inner mast 5500 1 2.8-3.5t
9 256843512013 W54 6000 Inner mast 6000 1 2.8-3.5t
9 255043510027 WITT4E424 2000 Inner mast(2000) 1 2.5t

9 255043510028 W44 2500 Inner mast 2500 1 2.5t

9 255043510029 WITT4E424 3000 Inner mast 3000 1 2.5t

9 255043510030 WIT22454 3300 Inner mast 3300 1 2.5t

9 255043510031 W42 4 3500 Inner mast 3500 1 2.5t

9 255043510032 W54 3600 Inner mast 3600 1 2.5t

9 255043510033 W44 3700 Inner mast 3700 1 2.5t

9 255043510034 W44 4000 Inner mast 4000 1 2.5t

9 255043510035 WITEE4E4 4300 Inner mast 4300 1 2.5t
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256898501051 IR (FH A 4 A &I TR)/MAST (two stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark

9 255043510036 WIT2848 4 4500 Inner mast 4500 1 2.5t

9 255043510037 PT12E0E 4 5000 Inner mast 5000 1 2.5t

9 255043510038 WI12248 4 5500 Inner mast 5500 1 2.5t

9 255043510039 PT1ZE0E 4 6000 Inner mast 6000 1 2.5t
10 910100300050 12#:GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4

11 910400100008 P48 GB97.1-12-200HV Washer GB97.1-12-200HV 4

12 256544002001 HPE D0xP13ES Washer ®20x®13 4

13 910400500008 B GB93-12 Washer GB93-12 4

14 940200200002 7% $ ©87-CD=55 Side roller ®87-CD=55 2

15 256844510001 i B Hd30x94 2 3.0-3.5t
16 256844011001 ATI44E4 2000 Outer mast 2000 1 3.0-3.5
16 256844011002 HMTEESRE 2500 Outer mast 2500 1 3.0-3.5t
16 256844011003 S BLE-E 3000 Outer mast 3000 1 3.0-3.5
16 256844011004 AMT1HE4RE 3300 Outer mast 3300 1 3.0-3.5t
16 256844011005 A1 5AEE 3500 Outer mast 3500 1 3.0-3.5t
16 256844011006 AMTTEEE S 3600 Outer mast 3600 1 3.0-3.5t
16 256844011007 A1 BEE 3700 Outer mast 3700 1 3.0-3.5t
16 256844011008 A TZESEA 4000 Outer mast 4000 1 3.0-3.5t
16 256844011009 ATI4E4R4 4300 Outer mast 4300 1 3.0-3.5
16 256844011010 AT 4500 Outer mast 4500 1 3.0-3.5t
16 256844011011 HM1 5455 5000 Outer mast 5000 1 3.0-3.5t
16 256844011012 AT 5500 Outer mast 5500 1 3.0-3.5t
16 256844011013 SRS 6000 Outer mast 6000 1 3.0-3.5t
16 256743511001 AT 2000 Outer mast 2000 1 2.5-2.8t
16 256743511002 A1 BARA 2500 Outer mast 2500 1 2.5-2.8t
16 256743511003 AT 3000 Outer mast 3000 1 2.5-2.8t
16 256743511004 A1 B4R 3300 Outer mast 3300 1 2.5-2.8t
16 256743511005 AT 3500 Outer mast 3500 1 2.5-2.8t
16 256743511006 A1 B3R 3600 Outer mast 3600 1 2.5-2.8t
16 256743511007 AT 3700 Outer mast 3700 1 2.5-2.8t
16 256743511008 AR S 4000 Outer mast 4000 1 2.5-2.8t
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256898501051 IR (FH A 4 A &I TR)/MAST (two stage full free)

Q

P

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
16 256743511009 HMTTERIE S 4300 Outer mast 4300 1 2.5-2.8t
16 256743511010 AMTEE S 4500 Outer mast 4500 1 2.5-2.8t
16 256743511011 AM18E)E -5 5000 Outer mast 5000 1 2.5-2.8t
16 256743511012 AMTBE 55500 Outer mast 5500 1 2.5-2.8t
16 256743511013 AMT1BEE S 6000 Outer mast 6000 1 2.5-2.8t
17 254144020063 #h L Bearing bush 2
18 255044020005 R Bearing cover 2
19 910400500010 A GBI3-16 Washer GB93-16 6
20 910100200016 1242 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
21 910100300035 1242 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
22 910400100007 P EGB97.1-10-200HV Washer GB97.1-10-200HV 8
23 910400500007 I GBI3-10 Washer GB93-10 8
24 255044010057 it B4 d30x82 Axled30x82 2
25 255044020132 PR 1=0.8 Adjusting pad t=0.8 2
25 255044020133 PR F1=0.5 Adjusting pad t=0.5 2
25 255044020134 PR 1=0.2 Adjusting pad t=0.2 2
26 255044020131 iR Base plate 2
27 940200100024 FRED111xP55%32 Roller ®111x$55x32 2
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256898501052 % X 42 (% 4 4 & W 11 %)/FORK ARM CARRIER(two stage full free)

FEINO 4A%/SN P Name BE/QTY] #&IE/Remark
1 253540510001 11748484 (1100x1080) Load backrest welding 1 2.8-3.5t
1 256840511001 TR ERIE41100X1200 Load backrest welding 1100X1200 1
1 255040510001 174885 (1040x986) Load backrest welding 1040X986 1 2.5t
1 255040510002 148484 (1040X1300) Load backrest welding 1040X1300 1
1 255040510003 P17 48454 (1040X1600) Load backrest welding 1040X1600 1
1 251140510001 TR B3R IE 4 (1040X1635) Load backrest welding 1040X1635 1
1 252140510101 14848 4 (1040%1000) Load backrest welding 1040X1000 1
2 910100300062 122 GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 4
3 910400500009 A B GB93-14 Washer GB93-14 4
4 910400100009 “FH[E GB97.1-14-200HV Washer GB97.1-14-200HV 4
5 256838012001 BEREIREEHTTED Fork carrier weldind (two stage full frgf 1 2.8-3.5t
5 255038015001 X BIREEACHAEEHTTER) Fork carrier weldind (two stage full fref 1 2.5t
6 940200100020 TR D119.2xP55x34 Main roller ¢119.2xp55x34 6 flt
6 940200100021 FEFRD119.6xP55x34 Main roller 119.6xp55x34 6
6 940200100022 FHEFD120xP55x34 Main roller ¢120xp55x34 6
7 910401300026 il L PE P4 Pl GB894.1-55 Circlip GB894.1-55 6
8 910100300042 1212 GB5783-M10x60-8.8 Bolt GB5783-M10x60-8.8 8
9 910400500007 R EIGBI3-10 Washer GB93-10 8
10 940200200005 &% d42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 Vikist Adjustable pad 24
12 255038020008 P Adjusting sleeve 8
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25689850105348 42 #t i x(% 4 4 & & I142)/SHORT LIFTING CYLINDER (two stage full free)

e

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
255043510068 | (M)(H=3000) Cylinder (M)®85xd60x772(H=3000) 1
255043510066  |3fifiI(M)(H=2000) Cylinder (M)®85xd60x522(H=2000) 1
A 255043510067 |3l (M)(H=2500) Cylinder (M)®85xd60x647(H=2500) 1
7 255043510069 |34 (M)(H=3300) Cylinder (M)®85xd60x847(H=3300) 1
2 255043510070 |3HifiI(M)(H=3500) Cylinder (M)®85xd60x897(H=3500) 1
- /é B 255043510071 |34 (M)(H=3600) Cylinder (M)®85xd60x922(H=3600) 1
} /% |r g@ A 255043510072 |34 (M)(H=3700) Cylinder (M)®85xd60x947(H=3700) 1 4 /Inc.1-25
t I 255043510073 |3fh4L(M)(H=4000) Cylinder (M)®85xd60x1047(H=4000)| 1
5/4? | ﬂs 255043510074 |3iifit(M)(H=4300) Cylinder (M)®85xd60x1122(H=4300)| 1
¥ I 255043510075 |34 (M)(H=4500) Cylinder (M)®85xd60x1172(H=4500)| 1
7/%J| & 255043510076  |3ifiT(M)(H=5000) Cylinder (M)®85xd60x1297(H=5000)| 1
= 255043510077 |34 (M)(H=5500) Cylinder (M)®85xd60x1447(H=5500)| 1
) 255043510078  |3ifiT(M)(H=6000) Cylinder (M)®85xd60x1572(H=6000)| 1
0 B 255008510004  |#(F( g4 [ iTadT)  |Seal kits (two stage full free middle cyl| 1 [ oS0
i; 256843515001 |2 FH4E2kLH1634-37 Lifting chain LH1634-37 2 H=2000
‘-F/ 1 256843515002 |2 FHEEKLH1634-47 Lifting chain LH1634-47 2 H=2500
™/ 254043510054  |feF45%LH1634-53 Lifting chain LH1634-53 2 H=3000
15 256144014005 |14 LH1634-59 Lifting chain LH1634-59 2 H=3300
13 263043510059 {2 FH544LH1634-63 Lifting chain LH1634-63 2 H=3500
s 254043510055  |f2FHE4LH1634-57 Lifting chain LH1634-57 2 H=3600
2 C H=3700
T 254043510056 |27 %LH1634-65 Lifting chain LH1634-65 2 H=4000
%S . 254044010055 |24 LH1634-71 Lifting chain LH1634-71 2 H=4300
o o 254043510060 |27 %LH1634-75 Lifting chain LH1634-75 2 H=4500
256144014007  |feFH4%%LH1634-85 Lifting chain LH1634-85 2 H=5000
256843515003 | 14E%LH1634-97 Lifting chain LH1634-97 2 H=5500
256144014009  |f2FH444LH1634-107 Lifting chain LH1634-107 2 H=6000
1 A B5 2k B8l Dust ring 60x74x8/11 1 AS B R
2 A 4 60x70x3 Catch 60x70x3 1 AN Fpl R A
3 A il P Seal ring 60x70x6 1 ARl
4 A AEES Guide sleeve 1 RS AR
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256898501053 43 & # i 4r (44 A & 171%)/SHORT LIFTING CYLINDER (two stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
5 A O 4} O ring 84.4x3.1 1 TS B R
6 A ORY % 1 O ring 77.5x3.55 1 AN
7 A 5 il #6035 Bearing 6035 1 R4
8 A 5 AT Piston rod 1 AN BB
9 A AR Circlip 1 AN AR
10 A T FE R Piston assembly 1 R
11 A CAIAD85Xx20%2.5 Back up ring D85x20x2.5 1 AN B
12 A 4 E 85X 703 Circlip 85x70x3 1 AN AR
13 A BR ) P Seal ring 85x70x9 1 AN B
14 A (RS Valve bushing 1 AN BAph R AL
15 A W Spring 1 AR
16 A [ Valve plug 1 AN F R A
17 A iy Catch 1 AR
18 A OBV 1 O ring D15.8x2.4 1 AN F R A
19 A ikl p12 Circlip 912 1 AN A
20 A =il @22 Circlip ¢22 1 AR L
21 A VE I Slide valve 1 A B
22 A A Spring 1 AN F R A
23 A (RS Cylinder 1 NR IEN
24 A )y Spacer 1 AN F R A
25 A IRETM5xX5 Screw M5x5 1 R e X
26 910100100071 12 GB5782-M16x50-8.8 Bolt GB5782-M16x50-8.8 1
27 910400500010 I EIGBI3-16 Washer GB93-16 1
28 255043520020  |44EHR Chain plate 1
29 255043520006 T3k Cylinder head 1
30 940200500001 AT K 780708K-¢0110xp40x27 Chain wheel bearing 780708K-110xq 1
31 910401300020 Hh A4 PEl GBB894.1-40 Circlip GB894.1-40 1
32 910600600022 FF F1452.5x40 Split pin2.5x40 2
33 910900400014  |LH1623#k 4% LH1623 chain 2 R
34 255044020157 Keomesk Joint 2
35 910600600030 JFH4143.2x30 Split pin 3.2x30 2
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256898501053 43 & # i 4r (44 A & 171%)/SHORT LIFTING CYLINDER (two stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
36 255044020158 BRI EEM18x1.5 Nut M18x1.5 2
37 910300400007 12£M18x1.5 Nut M18x1.5 2
38 910400500009 PR EGB93-14 Washer GB93-14 2
39 910100400022 124 GB5786-M14x1.5x40-8.8 Bolt GB5786-M14x1.5x40-8.8 2
40 255044020156 ek Joint 2
41 910400500008 R EIGBI3-12 SpringWasherGB93-12 1
42 910100400009 IZ 42 GB5786-M12x1.25x25-8.8 BoltGB5786-M12x1.25x25-8.8 1
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256898501054 A& A ib4r(# 44 & & 722)/LIFTING CYLINDER (two stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
255043510040  |Jfifir(L)(H=2000) Cylinder (L)®50x$40x940(H=2000) 1
255043510041  |3ifir(L)(H=2500) Cylinder (L)®50xd40x1190(H=2500) 1
255043510042  |3fifir(L)(H=3000) Cylinder (L)®50xd40x1440(H=3000) 1
255043510043  |3ifir(L)(H=3300) Cylinder (L)®50xd40x1590(H=3300) 1
255043510044  |Jhifir(L)(H=3500) Cylinder (L)®50xd40x1690(H=3500) 1
255043510045  |3#ifr(L)(H=3600) Cylinder (L)®50xd40x1740(H=3600) 1
A 255043510046 | (L)(H=3700) Cylinder (L)®50x$40x1790(H=3700) 1 f4/Inc.1-21
255043510047  [3h#L(L)(H=4000) Cylinder (L)®50xd40x1890(H=4000) 1
255043510048  [3h4L(L)(H=4300) Cylinder (L)®50x$40x2040(H=4300) 1
255043510049  [3h#L(L)(H=4500) Cylinder (L)®50xd40x2140(H=4500) 1
255043510050  [fh4L(L)(H=5000) Cylinder (L)®50x$40x2390(H=5000) 1
255043510051  |3#ifir(L)(H=5500) Cylinder (L)®50xd40x2590(H=5500) 1
255043510052 [3hi4L(L)(H=6000) Cylinder (L)®50x$40x2840(H=6000) 1
255043510053 |JHi%L(R)(H=2000) Cylinder (R)®50xd40x940(H=2000) 1
255043510054 |31 (R)(H=2500) Cylinder (R)®50xd40x1190(H=2500) | 1
255043510055  |JHi%L(R)(H=3000) Cylinder (R)®50xd40x1440(H=3000) | 1
255043510056 |31 (R)(H=3300) Cylinder (R)®50x$40x1590(H=3300) | 1
255043510057 |34 (R)(H=3500) Cylinder (R)®50xd40x1690(H=3500) | 1
255043510058 |31 (R)(H=3600) Cylinder (R)P50xd40x1740(H=3600) | 1
B 255043510059  |JHi%L(R)(H=3700) Cylinder (R)®50xd40x1790(H=3700) | 1 fL¥EInc.4-21.24
255043510060 |31 (R)(H=4000) Cylinder (R)®50xd40x1890(H=4000) | 1
255043510061 |34 (R)(H=4300) Cylinder (R)®50xd40x2040(H=4300) | 1
255043510062 |34 (R)(H=4500) Cylinder (R)P50xd40x2140(H=4500) | 1
255043510063 |4 (R)(H=5000) Cylinder (R)®50x®40x2390(H=5000) | 1
255043510064 |34 (R)(H=5500) Cylinder (R)P50xP40x2590(H=5500) | 1
255043510065 |4 (R)(H=6000) Cylinder (R)®50xd40x2840(H=6000) | 1
c 255098510002  |# & FfEr el gy 4 e sHar) | Seal kits (two stage full free lifting cyli] 2 e
1 A I BT Connecting rod 1 S bR
2 A OB % 44 &l O ring 26x2.4 1 S B A
3 A e FEZEFT B Piston rod assembly 1 R R
4 A EEEES Adjusting bushing 2 AR
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2568985010542 #+ i &.(% 4 4 & ¥ 11 4)/LIFTING CYLINDER (two stage full free)
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FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
5 A ERURGES Piston 2 AN B
6 A P75 A [ 45 T BT M4X6 ScrewM4x6 2 PR RN
7 A M2z 4 [E 18 Circlip 18 2 TR
8 A A& Copper bushing 2 AN B R AL
9 A W Spring 2 AN AR
10 A SFPAgE Buffer plunger 2 AN F AR
11 A 7K IF50x45x15 Supporting ring 50x45x15 2 AN B R
12 A iy Dust ring DKB40x52x7/10 2 PR Bl
13 A M % Seal ring 40x50x6 2 A BB it
14 A e Guide bushing 2 A H R
15 A O 4 ] O ring 49.7x2.4 2 A FO R
16 A A5 % 7K 4030 Bearing 4030 2 AN AR
17 A KL Cylinder 2 AN LR 3
18 A 5 #:44 1026 Dowel pin10x26 2 R AR
19 910400100008 P GB97.1-12-200HV Washer GB97.1-12-200HV 2
20 910400500008 R EIGBI3-12 Washer GB93-12 2
21 910100400009 1212 GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 2
22 910100400029 12 GB5786-M16x1.5x40-8.8 Bolt GB5786-M16x1.5x40-8.8 2
23 910400500010 HE I [E GB93-16 Washer GB93-16 2
24 A A ZEAT Plunger rod assembly 1 AN R
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256898501055 A& A+ 4 % (% 44 & & 71242)/LIFTING CYLINDER (two stage full free)

— T

=1

R

| i 7
& ‘ |};“___,__——6
o

5

4 5

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark

1 255043529001 |3k (4 25)12-2xM22x1.5-60° Joint 12-2xM22x1.5-60° 1

2 255043520009 | EANE R EL=760 Rise steel pipe L=760 1 H=2000

2 255043520010 | A0 R4 1L=1010 Rise steel pipe L=1010 1 H=2500

2 255043520011  |EANE R4 L=1300 Rise steel pipe L=1300 1 H=3000

2 255043520012  |WHE4NEE-EL=1460 Hydraulic pipe L=1460 1 H=3300

2 255043520013 |49 124 1L=1610 Hydraulic pipe L=1610 I

2 255043520014  [WiEANE R4 1=1850 Hydraulic pipe L=1850 1 H=4000

@ 2 255043520015 [V EANEE-EL=2010 Hydraulic pipe L=2010 1 H=4300

L 2 255043520016  [iEANEIE41L=2110 Hydraulic pipe L=2110 1 H=4500

~ 2 255043520017 |V EANE R4 1L=2360 Hydraulic pipe L=2360 1 H=5000

2 255043520018  [iEANEIEAL=2710 Hydraulic pipe L=2710 1 H=5500

2 255043520019 |V EANE R4 L=2960 Hydraulic pipe L=2960 1 H-6000
3 255044020119 W48 S (1) 15-L395-2SC-60° Hydraulic hose assembly 15-1.395-2Sq 1
© 4 255043520022  |#Sk(BE 2)2-M27x2-M22X1.5 Joint 2-M27x2-M22x1.5 1
()] 5 255044010040 |23 (=) Joint 1
H 6 950700300002 |k fIXSF-F16L-48 Speed limit valveXSF-F16L-48 1
7 252144029001  |¥iFE 5 4(135°)15-L850-2SC-60°  [Hydraulic hose assembly (135°)15-L8] 1
8 255044020150 YR B () 15-L360-2SC-60° Hydraulic hose assembly 15-L.360-2Sq 1
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256898501056 - Mt im & 24 (% 4.4 8 &1 11 )/pipeline installation (two stage full free)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 910400100006 P GB97.1-8-200HV Washer GB97.1-8-200HV 11
2 910400500006 I E GB93-8 Washer GB93-8 11
3 910200200057 1247 GB70.1-M8x20-8.8 Screw GB70.1-M8x20-8.8 7
4 255028510001 A SRR A L=670 Groove welding L=670 1 H=2000
4 255028510002 A FEIEA1L=840 Groove welding L=840 1 H=2500
4 255028510003 AR -E1=1090 Groove welding L=1090 1 H=3000
4 255028510004  |4h SR 4 1L=1240 Groove welding L=1240 1 H=3300/3500
4 255028510005 HMFAEIE 5 1=1390 Groove welding L=1390 1 H=3600/3700
4 255028510006 A S FEIR G 1L=1640 Groove welding L=1640 1 H=4000
5 910300500003 #21FGB889.1-M6-10 Nut GB889.1-M6-10 2
6 910200200046 1247 GB70.1-M6x60-8.8 Screw GB70.1-M6x60-8.8 2
7 910100300025 12 GB5783-M8x35-8.8 Bolt GB5783-M8x35-8.8 4
8 255028520035 R () Pipe press fixedly piank 1
9 255028520034 R [ e Hose fixing bloke 2
10 252030520016 WEE K (H)10-L2220-1SC-60° Hydraulic hose assembly 10-L2220-1 2 H=2000
10 254130520009 VR J8 R () 10-L2470-1SC-60° Hydraulic hose assembly 10-L2470-1 2 H=2500
10 263028520010 WEE K (H)10-L2940-1SC-60° Hydraulic hose assembly 10-L2940-1 2 H=3000
10 255031020013 YR B () 10-L3180-1SC-60° Hydraulic hose assembly 10-L3180-14 2 H=3300/3500
10 254128520039 WEE B (H)10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1 2 H=3600/3700
10 255028520059 VR & J8 i (1) 10-L3600-1SC-60° Hydraulic hose assembly 10-L3600-1 2 H=4000
11 255028510022 AN E Transition steel pipe 1
12 255028520008 VR & J8 i (1) 10-L1030-1SC-60° Hydraulic hose assembly10-L1030-1S| 2 H=2000
12 255028520009 WEE B (E)10-L1280-1SC-60° Hydraulic hose assembly10-L1280-1S 2 H=2500
12 255028520010 YR B () 10-L1470-1SC-60° Hydraulic hose assembly10-L1470-1S 2 H=3000
12 255028520011 WEE B (E)10-L1620-1SC-60° Hydraulic hose assembly10-L1620-1S 2 H=3300
12 255028520012 YR B () 10-L1730-1SC-60° Hydraulic hose assembly10-L1730-1S 2 H=3500
12 255028520013 WEE B (E)10-L1550-1SC-60° Hydraulic hose assembly10-L1550-1S 2 H=3600/3700
12 255028520015 WEE B (E)10-L1770-1SC-60° Hydraulic hose assembly10-L1770-1S 2 H=4000
13 255029020024 |4 (B5E 75)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 2
14 255028510011 N S5 L=545 Groove welding L=545 1 H=2000
14 255028510012 N SRR 4 1L=670 Groove welding L=670 1 H=2500

83




256898501056 - Mt im & 24 (% 4.4 8 &1 11 )/pipeline installation (two stage full free)

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
14 255028510013 W A L=795 Groove welding L=795 1 H=3000
14 255028510014 | 445 &41L=870 Groove welding L=870 1 H=3500
14 255028510015 W S AL=920 Groove welding L=920 1 H=3600
14 255028510016 |4 445 £L=960 Groove welding L=960 1 H=3700
14 255028510018 W A L=970 Groove welding L=960 1 H=4000
14 255028510017 WSl RE-AL=1070 Groove welding L=960 1
15 910300500006 12£FGB889.1-M12-10 Nut GB889.1-M12-10 1
16 255028520043 EET board 1
17 255030520021 HFD110x27 (1) Pulley ®110x27 4
18 910100100058 12#:GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
19 255030520026 NEEA YN Pulley frame 1
20 910400100006 P4 GB97.1-8-200HV Washer GB97.1-8-200HV 10
21 255042520101 R K (90°)10-L500-1SC-60°-0° |Hydraulic hose assembly (90)10-L500 2
22 910800100001 Oj¥ 8- 9.5x1.8 Oring 9.5x1.8 2
23 255042510004 e 4% S (LH) Side shiifter assembly(LH) 1
23 255042510001 e 2% 4 B (LD) Side shiifter assembly(LD) 1
23 255042510002 F% 2% i (B W 45) Side shiifter assembly(CASCADE) 1
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256898501057 ff A= & % (% 4 4 B W1 "I F)/pipeline installation (two stage full free)

aw

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
1 255029010001 A FEIREL=670 Groove welding L=670 1 H=2000
1 255029010002 A SRR A 1L=840 Groove welding L=840 1 H=2500
1 255029010003 4RI 41=1090 Groove welding L=1090 1 H=3000
1 255029010004 HMFAEIE 5 1=1240 Groove welding L=1240 1 H=3300/3500
‘Fj‘:} 1 255029010005 AN AR5 1=1390 Groove welding L=1390 1 H=3600/3700
ta 1 255029010006 |4k S A41L=1640 Groove welding L=1640 1 H=4000
2 910400100006 “F-#4[EGB97.1-8-200HV Washer GB97.1-8-200HV 10
3 910400500006 R EIGBI3-8 Washer GB93-8 13
4 910200200057 1247 GB70.1-M8x20-8.8 Screw GB70.1-M8x20-8.8 13
|- 5 910300500003 #21FGB889.1-M6-10 Nut GB889.1-M6-10 3
o 6 910200200046 124TGB70.1-M6%60-8.8 Screw GB70.1-M6x60-8.8 3
g, 7 255029020024 23k (Bl e %)8-2xM16x1.5-60° Joint 8-2xM16x1.5-60° 4
8 910100300025 122 GB5783-M8x35-8.8 Bolt GB5783-M8x35-8.8 4
9 284023520003 YR 5. 8(90°)10-L2500-1SC-60°  [Hydraulic hose assembly (90°) 10-L 2 H=2000
9 255028520042 | 4 A (90°)10-L2500-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=2500
9 252028520022 T i (90°)10-L2500-1SC-60°  |Hydraulic hose assembly (90°) 10-L] 2 H=3000
9 252030520003 | 4 4 4(90°)10-L2500-1SC-60°  |Hydraulic hose assembly (90°) 10-L| 2 H=3300/3500
9 252030520001 W& & 8(90°)10-L.3600-1SC-60° Hydraulic hose assembly (90°) 10-L 2 H=3600/3700
9 252030520014 | 4 5%(90°)10-L3900-1SC-60°  [Hydraulic hose assembly (90°) 10-L| 2 H=4000
10 910300500006 12+}GB889.1-M12-10 Nut GB889.1-M12-10 1
11 255028520043 R board 1
12 255030520021 T O110x27 (B AH) Pulley ®110x27 4
13 910100100058 2 GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
14 910100300054 12#:GB5783-M12x50-8.8 Bolt GB5783-M12x50-8.8 2
15 910400200005 K#PEGB96.1-12-200HV Washer GB96.1-12-200HV 2
16 255030520026 MEE XN Pulley frame 1
17 255029010008 NSRS L=545 Groove welding L=545 1 H=2000
17 255029010009 NS5 L=670 Groove welding L=670 1 H=2500
17 255029010010 N SAEIREEL=795 Groove welding L=795 1 H=3000
17 255029010011 N Sl 4 1L=870 Groove welding L=870 1 H=3300
17 255029010014 N SRR 4 1=920 Groove welding L=920 1 H=3500
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256898501057 Mm% 35 (P &4 & W "1 8)/pipeline installation (two stage full free)

@L

FEINO 4A%/SN P Name BE/QTY] £&¥FE/Remark
17 255029010012 W S AL=960 Groove welding L=960 1 H=3600
17 255029010015 NS HEA1L=970 Groove welding L=970 H=3700
17 255029010013 W SR L=1070 Groove welding L=1070 H=4000
18 255029020009 WE Bk (B) 10-L820-1SC-60° Hydraulic hose assembly 10-L820-1S( 2 H=2000
18 255029020010 WEE S () 10--L1070-1SC-60° |Hydraulic hose assembly 10-L1070-1§ 2 H=2500
18 255029020011 WEE S (B 10--L1260-1SC-60° |Hydraulic hose assembly 10-L1260-1§ 2 H=3000
18 255029020012 WEE S (H) 10--L1410-1SC-60° |Hydraulic hose assembly 10-L1410-15 2 H=3300
18 255029020013 WEE S (B 10--L1510-1SC-60° |Hydraulic hose assembly 10-L1510-1§ 2 H=3500
18 255029020014 WUEE S (H) 10--L1340-1SC-60° |Hydraulic hose assembly 10-L1340-15 2 H=3600/3700
18 255029020015 WEE S (B 10--L1560-1SC-60° |Hydraulic hose assembly 10-L1560-1§ 2 H=4000
19 255028510022 T Transition steel pipe 1
20 252030520016 VR J B () 10-L2220-1SC-60° Hydraulic hose assembly 10-L2220-1 2 H=2000
20 254130520009 WEE K (E)10-L2470-1SC-60° Hydraulic hose assembly 10-L2470-1 2 H=2500
20 263028520010 VR & J8 i (1) 10-L2940-1SC-60° Hydraulic hose assembly 10-L2940-1 2 H=3000
20 255031020013 WEE B (H)10-L3180-1SC-60° Hydraulic hose assembly 10-L3180-14 2 H=3300/3500
20 254128520039 YR B () 10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1 2 H=3600/3700
20 255028520059 WEE K (H)10-L3600-1SC-60° Hydraulic hose assembly 10-L3600-14 2 H=4000
21 255028520035 LAER () Pipe press fixedly piank 2
22 255028520034 o 7 [l s e Hose fixing bloke 4




IMTE (WRITLE) /Mast (four stage full free |ift)

55/NO 45 /SN Name g BE/QTV| #&¥E/Remarks
! 910100200012 _ |Bolt GBS785-M14x1.5x70-8.8 32 14GB5785-M14x1. 5x70-8. 8 4
2 910400500009  |Washer GB93-14 76 4 4 [ GB93-14 2
3 256844021014 Bearing cover e 2
4 254144020063  |Bearing bush L >
5 911200100004 _ |Oil Cup JB7940.1-M10x1 ith #7-JB7940. 1-M10x1 2
6 256945211021 _ |Outer mast 6100 Sh 17124 (6100) 1 H=6100
6 256945211022 _ |Outer mast 6600 SR ITRAF A (6600) 1 H=6600
6 256945211023  |Outer mast 7000 31 24 4 (7000) 1 27000
7 255044010057  |Axle ®30x82 W H 4 O 30x82 4
8 910400500007  |Washer GB93-10 76 5 B GB93-10 2
9 910100300035 _ |Bolt GBS783-M10x20-8.8 ¥%44GB5783-M10x20-8. 8 4
10 253645213001  |Middle mast 6100 P ITESES (1) 6100 1 H=6100
10 253645213002  |Middle mast 6600 P TESEA (1) 6600 1 H=6600
10 253645213003  |Middle mast 7000 W2 A (1) 7000 1 27000
11 253645220001 Washer 0.2 VR R E TO.2 12
11 253645220002 Washer 0.5 TV B TO.5 12
11 253645220003 Washer 1 TV BT 12
12 940200100053  |Roller ®117.5x®40x28 I A D117 5x D40x28 12 ,
12 940200100054  |Roller ®117.0x®40x28 I A 0117 0x D40x28 12 AR
13 256945211401 Middle mast 6100 B A2 A (2) 6100 1 H=6100
13 256945211402 Middle mast 6600 BT AZ A (2) 6600 1 H=6600
13 256945211403 Middle mast 7000 B 4242 A (2) 7000 1 H=7000
14 253645212001 _ |Inner mast 6100 MITEIES 6100 1 H=6100
14 253645212002 _ |Inner mast 6600 HITRIZA 6600 1 H=6600
14 253645212003 _ [Inner mast 7000 MRS 7000 1 H=7000
15 253644520011 Base plate HAg p
16 253644520132  |Adjusting pad t=0.2 P P =0, 2 .
16 253644520133  |Adjusting pad t=0.5 PP 1=0.5 .
16 253644520134  |Adjusting pad t=0.8 P P 1=0. 8 .

brdudabnttutate 940200500015 Sprocket Bearing 780708K3-095xd40x27 | 44 % 44 /K 780708K3— ® 95x © 40x27 2




2536985010411 712 (W4&I1%) /Mast (four stage full free lift)

55/N0 $it5/SN Name g8 BE/QTY| #A¥E/Remarks
18 910300200012  |Nut GB6171-M18x1.5-10 R #GB6171-M18x1. 5-10 10
19 255044020157  |Joint M18x1.5x217 4% IR AEM18x1. 5x217 4
20 255044020156  |Joint M18x1.5x102 4% 5 IR AEM18x1. 5x102 4
AO 255044010106 Lifting chain LH1623-89 #2 7+ 4% £LH1623-89 2 H=6100
AO 253543510066 Lifting chain LH1623-93 #2744 £LH1623-93 2 H=6600
AO 255044010108 Lifting chain LH1623-99 A2 FH 45 £ LH1623-99 2 H=7000




2536985010421 1 £ A H &% (WHI14E) /Mast |ifting pipel ine(four stage full free lift)

_ [

F5/N0 5% /SN Name B & /QTY| #&¥E/Remarks

1 251223520122 Connector 12-M20x1.5-M22x1.5-243& 3k () 12-M20x1. 5-M22x1. 5-24° 1
1 \ 0 21 ) 2 253644529001 Hydraulic hose assembly 10-L37(i% & & % & () 10-L370-15C—24° 1
23 3 950400100002 [Connector 12-2xM16x1.5-24° Hk (B4 A) 12-2xM16x1. 5-24° 1
-%@4 4 256898520001 explosion—proof valve 5 R 1
i ~ 5 256945219006 Hydraulic hose assembly (135° )Yig &4 % sk (135° )15-1530-2SC-24 1
! 6 253644529004 Hydraulic hose assembly (135° )Yig &4 % sk (135° )15-1850-2SC-24 1
l 7 950700300003 Speed limit valve XSF-F16-60 |Fg&i% & XSF-F16L—60 1
\J 8 255023520030 Joint 12-2xM22x1.5-60° 3k (1) 12-2xM22x1. 5-60° 1
9 253645219002 Three joint welding =i s (MR 1
10 910400100006 Washer GB97.1-8-200HV -F 4 [8 GB97. 1-8—200HV 2
11 910400500006 Washer GB93-8 7% 3% # 8 GB93-8 2
12 910100100019 Bolt GB5782-M8x20-8.8 32 #-GB5782-M8x20-8. 8 2
13 253644529002 Hydraulic hose assembly (90° ) 1:& /% % A dh & (90° ) 15-L550-2S 1
14 251244529002 Joint 12-M27x2-M22x1.5-24° K (BEE)12-M27x2-M22x1.5-24 1
15 251223520030 Joint 15-M22x1.5-M22x1.5-24° |33k (#)15-M22x1. 5-M22x1. 5-24° 1
16 950400500006 Joint 15-M22x1.5-M22x1.5-24° |33k (54 #1) 15-M22x1. 5-M22x1.51 1
17 253645229001 Joint over board ki 1
18 910100300023 Bolt GB5782-M8x25-8. 8 ¥2#>GB5782-M8x25-8. 8 2

19 253644519301 Hydraul ic hose assembly 15-L191:% /&% % mx () 15-L1920-2SC-24° 1 H=6100

4 19 253645219302 Hydraul ic hose assembly 15-L214:;% /% & % nx () 15-L2180-2SC-24° 1 H=6600

19 253645219303 Hydraul ic hose assembly 15-L25(:% /%% % nx (#) 15-L2500-2SC-24° 1 H=7000
20 255044520081 Bush ®20X® 13x33 4+ 5 © 20X ® 13x33 1
21 255044520096 Pulley ®120x36 (Single ) B E ©120x36 (£ 4E) 1
22 910400100008 Washer GB97.1-12-200HV -7 # [ GB97. 1-12—200HV 1
23 910400500008  |Washer GB93-12 7% % # E|GB93-12 1
24 910100300054 Bolt GB5783-M12x50-8. 8 ¥R A:GB5783-M12x50-8. 8 1
25 253645219003 Welding of intermediate cylindd ¥ &rid J# 4R & 1F & 1




2536985010439 X & (WE 1) /Fork carrier (four stage full free lift)

F5/N0 RS /SN Name B & /QTY| #&¥E/Remarks

1 253740510001 Load backrest welding (1100x108(4% %% 22 4% 4-1100x1080 1

2 910400100009 Washer GB97.1-14-200HV “F 4 B GB97. 1-14-200HV 8

3 910400500009  [Washer GB93-14 7% 3k 4 €GB93-14 8

4 910100300062 Bolt GB5783-M14x30-8. 8 2 H4+GB5783-M14x30-8. 8 8

5 910100300020 Bolt GB5783-M8x16-8.8 2 44+-GB5783-M8x16-8. 8 2

6 910400500006 Spring Washer GB93-8 7% 3% # 8 GB93-8 2

7 253638020301 Roller cover RIEE 2

8 910100300041 Bolt GB5783-M10x50-8. 8 2 44+GB5783-M10x50-8. 8 4

9 910400500007  [Washer GB93-10 7 3k 4 € GB93-10 8

10 910400100007 Washer GB97.1-14-200HV -F- 4 8 GB97. 1-10-200HV 8

11 940200200005 Side roller ® 42 - CD = 68 A & % © 42-CD=68 2

12 255038020008 Adjusting sleeve LRSS 4

13 255038020009 Adjustable pad P kAR 12

14 253644520020 Washer ®45x ®36x0. 2 HE ©45x © 36x0. 2 6

14 253644520021 Washer ®45x ®36x0.5 HE ©45x ©36x0. 5 6

14 253644520015 Washer ®45x ® 36x1 H B ©45x O 36x1

15 940200100053 Roller ®117.5x ®40x28 T RBO0117. 5x ©40x28 12

15 940200100054 Roller ®117.7x ®40x28 ERHBDO117. 7x D40x28 12 JERT
15 940200100055 Roller ®117.2x ®40x28 T RBO117. 2x D 40x28 12

16 253738014001 Assembly drawing of fork rack WA (WE A A HI172421040) 1 32C




253698501044 4% 3 B & #k2- % (WA 114) /Side shifter and pipeline installation(four stage full free |ift)

F5/N0 RS /SN Name B & /QTY| #&¥E/Remarks
1 253630520904 Middle cylinder rubber tube co\w #rfix % 4 & 1
2 910100100060 Bolt GB5782-M12X120-8.8 ¥2 ¥+-GB5782-M12x120-8. 8 1
3 910400500008  |Spring washers GB93-12 7 3k 4 EGB93-12 3
4 253630520906 Stent F 8 2
5 254130520016 bush ®20x ¢ 13x43 T E O 20x O 13x43 1
6 910400200005 Large washers GB96. 1-12-200HV |k #& B GB96. 1-12—-200HV 2
7 251127520001 Pulley ¢ 110x42(double groove) |iF 4 ©110x42 (3L4E) 2
8 255044520081 bush ®20x ¢ 13x33 AT £ © 20X © 13x33 2
9 910100300020 Bolt GB5783-M8x16-8. 8 R A4-GB5783-M8x16—8. 8 6
10 910400500006 Spring washers GB93-8 7% % #\ 5| GB93-8 6
11 910400100006 Plain washers GB97.1-8-200HV |-F-# & GB97. 1-8-200HV 6
12 910400100008 Plain washers GB97.1-12-200HV |-F#& [EGB97. 1-12—-200HV 3
13 910300100008 Nuts GB6170-M12-10 ¥R AGB6170-M12-10 1
14 910100200016 Bolt GB5785-M16x1.5x70-8. 8 ¥ ¥+-GB5785-M16x1. 5x70-8. 8 1
15 910400500010 Spring washers GB93-16 7 3% # B GB93-16 1
16 253645220012 Middle cylinder chain baffle | 414% 53454 1
17 253645220011 Cylinder head k1% 1
18 910100300025 Bolt GB5783-M8x35-8. 8 ¥2 #+-GB5783-M8x35-8. 8 4
19 255028520035 Pipe clamp mounting plate TR ZER 4
20 255028520034 Rubber tube fixing block JRE B 23k 8
21 253630510001 Intermediate cylinder rubber t{«p &1 i3 4 1
22 251328520704  [Hydraulic hose assembly 10-L220i% /& % % s () 10-1L2220-1SC-24°| 2 H=6100
22 251329020702  [Hydraulic hose assembly 10-L23¢:& /&% % s () 10-L2360-1SC-24°| 2 H=6600
22 251330520702  |Hydraulic hose assembly 10-L25{:& /&% ¥ & () 10-L2510-18C-24°| 2 H=7000
23 253631120001 Single attached hose bracket (3 f}Ag& % 42 (24° ) 1
24 253631110003 Joint body 3R 1
25 253631120101 Hydraulic hose assembly 10-L189:% /% & ¥ nx (#) 10-L1850-1SC-24° 2 H=6100
25 253631120102  |Hydraulic hose assembly 10-L194:& /& % ¥ & () 10-L1980-15C-24°| 2 H=6600
25 251228520702 Hydraul ic hose assembly 10-L214;% /&% % nx, () 10-L2150-1SC-24° 2 H=7000
26 910100100054 Bolt GB5782-M12x80-8. 8 2 H4GB5782-M12x80-8. 8 1
27 256844520021 Hose baffle JCE A AR 1




253698501044 M 75 & A & %5 & (W4 12%)/Side shifter and pipeline installation(four stage full free lift)

5 /NO 4mh%/SN Name LR BE/QTY| £%¥E/Remarks
28 950400600006 Joint 10-M16x1.5-M16x1.5-24° |3k (758 T 43) 10-M16x1. 5-M16x1] 2
29 253631120002 Joint Transition Plate ki ER 1
30 251230520704 Hydraulic hose assembly 10-L261:& & & % s (#) 10-L2610-1SC-24° 2
30 253631020205 Hydraulic hose assembly 10-L297:% & & % s (#) 10-L2970-1SC-24° 2
30 251231020706 Hydraulic hose assembly 10-L344;% /& & % s (7) 10-L3450-1SC-24° 2
31 251330510004 Hydraulic steel pipe welding (Jiz E4REI2A (24° ) 1
32 253630520006 Hydraulic hose assembly 10-L107:& & & % s (#)10-L1070-1SC-24° 2
33 253631110001 Internal guide groove (right) (/M 4% (&) &HiE4F 1
34 253631110701 External guide groove welding {4542 46100 1 H=6100
34 253631110702  [External guide groove welding {4$4#424-6600 1 H=6600
34 253631110703  |External guide groove welding 1454247000 1 H=7000
35 253631110704 Internal Guide Groove Welding {7 $-44% 46100 1 H=6100
35 253631110705 Internal Guide Groove Welding {42 46600 1 H=6600
35 253631110706 Internal Guide Groove Welding 1/ $4&)% 47000 1 H=7000
36 910400100005 Plain washers GB97.1-6-200HV |-F-#EGB97. 1-6-200HV 1
37 910400500005 Spring washers GB93-6 7% 3% 4 €)GB93-6 1
38 910100100123 Bolt GB5782-M6X20-8.8 #24-GB5782-M6x20-8. 8 1
39 253631120003 Install bent frame with single|¥ [ FA5c 2 & 4 1
40 251242520001 Hydraulic hose assembly (90° )1i& /% & % % m% (90° )12-1300-18C-] 2
41 910800100001 Oring 9.5x1.8 O B-M9.5x1.8 4
42 256042510004 Side shiifter assembly1100(LH) AE M2 2%1100(LH) 1
42 253542510001  [Side shiifter assembly1100(LD) AhE M 2$1100(LD) 1
42 256042510002  [Side shiifter assembly(CASCADE) |72 #s S (R R 4F) 1




S m & %% (Y9281 1 32) /DOUBLE ADDITIONAL TUBE ((four stage full free lift)

55/N0 5% /SN Name g8 WE/QTY| &¥E/Remarks
1 951000100004 Hose Clamp 26 & £ YGE® K26 4
2 251230520704  |Hydraulic hose assembly 10-L261i% /&% & & (£)10-L2610-1SC-24°| 4 H=6100
2 253631020205  [Hydraulic hose assembly 10-L297:% /&% & & (&) 10-L2970-1SC-24°| 4 H=6600
2 251231020706  |Hydraulic hose assembly 10-L344;% /&% 5 & () 10-L3450-1SC-24°| 4 H=7000
3 950400500006  [Joint 15-M22x1.5-M22x1.5-24° |33k (155 A1) 15-M22x1. 5-M22x1.5{ 8
4 253631320005 Transitional mounting plate T EMR 1
5 253631320101  |Hydraulic hose assembly 10-L15(:% /&4 % s () 10-L1500-1SC-24° 2
6 910400100006  [Plain washers GB97.1-8-200HV |-F-#t[EGB97. 1-8—200HV 23
7 910400500006 Spring washers GB93-8 7% % 1 [ GB93-8 23
8 910100300020  |Bolt GB5783-M8x16-8.8 42 #-GB5783-M8x16-8. 8 20
9 253631310701  |External guide groove welding {45 4246100 1 H=6100
9 253631310702  [External guide groove welding {4}-$4#4%26600 1 H=6600
9 253631310703  |External guide groove welding 1454247000 1 H=7000
10 253631320004 |Joint Transition Plate FERTER 1
11 253631120101 Hydraulic hose assembly 10-L184:% &5 5 5% (&) 10-L1850-1SC-24°| 4 H=6100
11 253631120102  |Hydraulic hose assembly 10-L194i% &4 % & () 10-L1980-15C-24°| 4 H=6600
11 251228520702  |Hydraulic hose assembly 10-L214i% J& 4 % & () 10-L2150-15C-24°| 4 H=7000
12 251127520001 Pulley ®110x42(double groove) |i% 4 ©110x42 (3L4E) 2
13 255044520081 bush ®20x ®13x33 At A © 20X ® 13x33 2
14 910400200005 Large washers GB96. 1-12-200HV |k #& [EGB96. 1-12—-200HV 6
15 910400500008  [Spring washers GB93-12 7% % B G6B93-12 3
16 910100100054  |Bolt GB5782-M12x80-8. 8 $2.4-GB5782-M12x80-8. 8 1
17 253631310704  |Internal Guide Groove Welding {7 $4#)2 46100 1 H=6100
17 253631310705 [Internal Guide Groove Welding {7 4% 46600 1 H=6600
17 253631310706 |[Internal Guide Groove Welding ]/ %442 47000 1 H=7000
18 255028520034 Rubber tube fixing block KA B Rk 12
19 255028520035 Pipe clamp mounting plate B R EREMR 6
20 910100300027  |Bolt GB5783-M8x45-8.8 $2#:GB5783-M8x45-8. 8 6
21 910100300018  |Bolt GB5783-M6x60-8. 8 $24:-GB5783-M6x60-8. 8 4
22 910300500003  |Nut GB889. 1-M6—10 $2£GB88Y. 1-M6—10 4
23 253631310004  [Hydraulic steel pipe welding (Ji&/E4R 5 1FA (WE24° ) 1




S m & %% (Y9281 1 32) /DOUBLE ADDITIONAL TUBE ((four stage full free lift)

F5/N0 4t /SN Name B B /QTY|  #B¥E/Remarks
24 253631310001 Internal guide groove (left) cd i F4f (£) Hig4F 1
25 251328520704  |Hydraulic hose assembly 10-L221;% /& % % i () 10-12220-15C-24°| 4 H=6100
25 251329020702  |Hydraulic hose assembly 10-L23d;% /& % % i (&) 10-L2360-15C-24°| 4 H=6600
25 251330520702  |Hydraulic hose assembly 10-L251;% /& % % & (&) 10-L2510-15C-24°| 4 H=7000
26 253631310002 [Double attached hose bracket (JstMiz%s ¥ 22 (24° ) 1
27 910300100006 Nut GB6170-M8-10 2 AGB6170-M8-10 2
28 910100300025 Bolt GB5783-M8x35-8. 8 ¥2#>GB5783-M8x35-8. 8 2
29 910100300025 Bolt GB5783-M8x35-8.8 ¥2.#>GB5783-M8x35-8. 8 2
30 253631310003 Intermediate cylinder rubber t{ & 41f%x% B 2 4 1
31 253645220012 Middle cylinder chain baffle | 414% 5354 1
32 253631020020 Pulley ®104x76 B ®104x76 (W EE) 1
33 910100100060 Bolt GB5782-M12x120-8. 8 ¥2.#>GB5782-M12x120-8. 8 1
34 253630520906 Stent F % 2
35 253630520904 Middle cylinder rubber tube co\w¥ #rfix % 4 & 1
36 253631020021 Bush ®20x ®13x73 A& ©20x ®13x73 1
37 910400100008 Flat Washer GB97.1-12-200HV -7 # B GB97. 1-12-200HV 2
38 910300100008 Nut GB6170-M12-10 ¥2#GB6170-M12-10 1
39 253645220011 Cylinder head k1% 1
40 253644520004  |Embrace hoop J0.46 1
41 253631101002  [Single attached hose bracket (] a7 % 22 (24° ) 1
42 253631110003  |Joint body 33k bk 1 H=6100
42 253631110701 External guide groove welding {/F$4%1% 46100 1 H=6600
42 253631110702 External guide groove welding {4} 548 4% 46600 1 H=7000
43 253631110703 External guide groove welding 14-$4&1% 47000 1
44 910100100059 Bolt GB5782-M12x110-8. 8 R A4-GB5782-M12x110-8. 8 1
45 253631120002 Joint Transition Plate kit EAR 1
46 253631110001 Internal guide groove (right) (4% (&) HIEAHF 1 H=6100
46 253631110704 Internal Guide Groove Welding (A -$-4&1% 46100 1 H=6600
46 253631110705 |Internal Guide Groove Welding {7 4% )2 46600 1 H=7000
47 253631110706  |Internal Guide Groove Welding 1p9 $4&4% 47000 1
48 253631120005 Transitional mounting plate T E MR 1
49 251230520002 Hydraulic hose assembly 10-126(& % & & () 10-L1260-1SC-24° 2




25369850104545 42 FF i & (W98 4 B & 11 3€) /SHORT LIFTING CYLINDER (four stage full free lift)

Y-

=

5

38
39

F5/NO %hg/SN Name B & /QTY| #&¥E/Remarks
A 253645218001 Short lifting cylinder ®75x ®5( ;&4 (M) ® 75x © 50x830 1 H=6100
A 253645218002 Short lifting cylinder ®75x ®5( 4 (M) ® 75x © 50x895 1 H=6600
A A 253645218003 Short lifting cylinder ®75x ®5( 4 (M) ® 75x ©50x975 1 H=7000
- B 255098510002 Seal kits(middle cylinder) F 4RO (=84 8\ i) 1
1 c 255044010101 |Lifting chain LH1623X77 At 4 A LH1623X 77 2 H=6100
s 2 gl c 255043510139 |Lifting chain LH1623X79 A2 A& £ LH1623X 79 2 H=6600
Vg | c 255044510137 |Lifting chain LH1623X81 AL St 4% 4L H1623 X 81 2 H=r000
j } mi 1 A Dust ring 50x58x7/6.5 %5 4 B50x58x7/6. 5 1
7/_% } 2 A Catch 50X 60X 3 %4 B 50x60x3 1
. - R 3 A Seal ring 50X60X6 2 3 [ 50x60x6 1
+ 4 A Glide sleeve FmE 1
r 10 5 A 0 ring D75X3.1 07! %5 3¢ B D75X3. 1 1
; 6 A 0 ring D75X3.1 0%! % 3+ BD70x3. 1 1
q_:/ 1 7 A Bear i ng50x55x40 SR A 50x55x40 1
i; 8 A HSG Piston rod HSG & AT 1
16 9 A Circlip EXEY 1
4 10 A Piston assembly EE R 1
12% 11 A Support ring 75x20x2.5 % A IRT75x20x2. 5 1
T 12 A Support ring 75x65x3 X ARIRT5%x65x3 1
%ES . 13 A Seal ring 75x65x6 LR E 3 A 1
3 14 A Valve cover &) & 1
15 A Spring 8% 1
16 A Valve plug g X 1
17 A Catch ¥ K 1
18 A 0 ring D20x2. 4 A 4 1
19 A Circlip 12 LA E12 1
20 A Circlip 22 LA b B 22 1
21 A Slide valve B 1R 1
22 A Spring2.3x15x48.5 732, 3x15x48. 5 1
23 A Cylinder FTAR 1
24 A Spacer A 1




253698501045%5 A2 F i £ (WK 4 B & [15R) /SHORT LIFTING CYLINDER (four stage full free |ift)

JF5/NO His/SN Name B $E/QTY| &¥E/Remarks

25 A Screw M5x5 A 7 A A% K IR ATMEXS 1

26 910100100071 Bolt GB5782-M16x50-8.8 $24:GB5782-M16x50-8. 8 1

27 910400500010 Washer GB93-16 7 % 41 [ GB93-16 1

28 253645220012 Middle cylinder chain baffle P A1 4k S SR 2

o 29 253645220012 | Cylinder head Py .

& 2 30| 940200500001 [T nnn o0 T lak s 4 K 780708K- 0 110x 9 40x27 | 2

4/% I = 31 910401300020 Circlip GB894.1-40 #h B 781 3% B GB894. 1-40 2

5/4? } 7‘125 i 32 A split pin2.5x40 Fr 2 442. 5x40 2

| | 33 A LH1623 chain LH16234% X 4% 2

7/§EJ e 34 A Joint ¥ 33 sk 2

1 =T 35 A Split pin 3.2x30 FF o 453, 2x30 2

_ 36 A Nut M18x1.5 K@ IZHEM8x1. 5 2

g: . 37 A Nut M18x1.5 $2HM18x1. 5 2

. ! 38 910400500009  |Washer GB93-14 76 . [1GB9314 >

q,/ 1 39 910100400022  |Bolt GB5786-M14x1.5x40-8.8 $74-GB5786-M14x1. 5x40-8. 8 2

' 1: i 40 A Joint 45 3848 3k 2

18 ! 41 910400500008  |SpringWasherGB93-12 73 % 41 [ GB93-12 1

! 42 910100400009 | BoltGB5786-M12x1.25x25-8.8 3% 12 GB5786-M12x1. 25x25-8. 8 1
N |
- |
Rk




2536985010462 # 4L (WA 2 B & 15R)/ LIFTING CYLINDER (four stage full free |ift)

=

55 /N0 b5 /SN Name B BE/QTY| £¥E/Remarks
A 253645216001 oyl inder ® 60x ®50x1475 T EL(L)PE0XDP50x1475 1 H=6100
A 253645216002 cy | inder ® 60x ®50x1600 78 £1.(L)DBOXxP50x1600 1 H=6600
A 253645216003 cy | inder ® 60x ®50x1680 7 £2.(L)P60xP50x1680 1 H=7000
___________ M B 253645217001 |cy | inder ® 60x ® 50x1475 i 41 (R)DBOXD50x1475 1 H=6100
O A B 253645217002 |cy | inder ® 60x ® 50x1600 7 £1(R)DB0xP50x1600 1 H=6600
;r“‘/‘]g‘ Ty B 253645217003 cylinder ® 60x ®50x1680 8 £1(R)PB0xP50x1680 1 H=7000
’ ﬁ” - ¢ 253698510001 [Seal kits (lifting cylinder) |%3¢H1432 & (25-320v9 %4 f1) 2
" 11 é\: D 254043510060  [Lifting chain LH1634-75 AL 4 £ LH1634-75 2 H=6100
- D 256144014006 |Lifting chain LH1634-79 A2 H4k £ LH1634-79 2 H=6600
1 =N D 256144014007 |Lifting chain LH1634-85 A2 I 4% %L H1634-85 2 H=7000
| M 1 910100300023 [Bol+ GB5783-M8x25-8. 8 $242GB5783-MBx25-8. 8 4
&N 2 910400500007  [Washer GB93-10 7 % 4 [ GB93-10 2
5 U i 3 910400100007 |Washer GB97. 1-10-200HV X8 GB97. 1-10-200HV 2
é/lz % 4 255044520099 Rubber pad KR 3 2
. 5 255044520097 |Support blook Ak >
':1:'\“" 2 TT 6 255044520098 Blendboard L 2
R 7 941100100003 |Nut_GB6170-M10-10 B HGB6170-M10-10 2
4'\34 3 | 8 910300100007 [Screw M10x35-8.8 $R4TM10x35-8. 8 2
- U &l . | 9 910400100008 [Washer GB97. 1-12-200HV -4 [BGB97. 1-12-200HV 2
el I 10 910400500008 Washer GB93-12 7% 3 4 [ GB93-12 2
J_kzg C 11 910100400009 Bolt GB5786-M12x1.25x25-8.8  [#%42GB5786-M12x1. 25x25-8. 8 2
12 255044020156 Joint M18x1.5x102 4% 5 3B AEM18x1. 5x102 2
13 910100300035  |Bolt GB5783-M10x20-8.8 424+ GB5783-M10x20-8. 8 2
14 910401300020  [Circlip GB894. 1-40 4 ] 5k 5 181 GB894. 1-40 2
15 940200500005  |Chain wheel bearing 780708K— ® {4£%t %h K 780708K-® 110x ® 40x27 2
16 910900400014  |LH1623chain X £ GB6074-LH1623 2
17 910600600022  |Split pin 2.5x40 FF & 442. 5x40 2
18 255044020157  |Joint M18x1.5x217 4 Z B AEM18x1. 5x217 2
19 910600600030  |Split pin 3.2x30 FF o 45GB91-3. 2x30 2
20 255044020158 |Nut M18x1.5 H @ IR EMI8x1. 5 2
21 910300400007  |Nut M18x1.5 IZ£GB6173-M18x1. 5-05 2




AR i (WE L AHITE)/ LIFTING CYLINDER (four stage full free lift)

55 /N0 %if5/SN Name Edis BB/QTY| &¥E/Remarks

22 A Piston rod & EA 1

23 A Adjusting bushing 40.5x49xL2 | % £40. 5x49xL2 1

24 A Circlip ®24x2 AR 22 3% BB © 24x2 1

___________ S 25 A Bear ing 56x20x2.5 X A56x20x2. 5 1

2 A 26 A Catch 56x45x3 %} 56x44x3 1

,r’"/*l; Ty 27 A Seal ring 56x45x6 LRAEHE 1

| E” -J\ 28 A Piston FE 1

13

. 1l B 29 A Copper bushing mE 1

-1'\35 30 A Circlip ®26.5x2 4R 22 35 18 © 26. 5x2 1

;z _%\36 31 A Buffer ring % o 3% 1

ul |, U 32 A Dust ring DKB45x58x7/10 B 1

N . 33 A Seal ring 40x50x6 4 % 3 A 1

85 34 A Guide bushing FE 1

é/lz 25 35 A 0 seal ring 49.7x2.4 0% B 1

2 36 A Bear ing 4030 AR 4h A&4030 1

-ﬁﬂ 37 37 A Cylinder AR 1

4\34% 39 | 38 A Dowel pin D10x26 [ 4% 45D10x26 1
e,
R e |

4.\29 ;




256898501057 % 2 % %/ELECTRONIC

FE/NO #mig/SN Name 2% HE/QTY| #E/Remark

1 920500100002 Buzzer(DJB-24B) B\ 21522 DIB-24B 1

2 251233020001 Integrated electrical box ERERE 1
256733010101 Controller Assembly(ACM-4P25Q) EBIEHH(ACMZRLE-4P25Q) 1 ACM%5i(25Q)
256733010102 Controller Assembly(Curtis-4P25Q) EB =40 1 (Curtis R £3-4P25Q) 1 Curtis% 5t(25Q)
256833010101 Controller Assembly(ACM-4P30Q) EBIEHH(ACMZRSE-4P30Q) 1 ACM%5i(30Q)

3 256833010102 Controller Assembly(Curtis-4P30Q) EB 48 4 (Curtis R £3-4P30Q) 1 Curtis%& £%(30Q)
256933010021 Controller Assembly(Inmotion-4P30Q)  [EE#EZH# (Inmotion-4P30Q) 1 Inmotion & 4t
256833010105 Controller Assembly(ACM % £3-4P30Q-FS)| B3 4 (ACMZR 5t-4P30Q-FS) 1 ACMZR ST
256833010012 Controller Assembly(Curtis-F 3 51) BB H 4 (Curtis-F 2 51) 1 Curtis-F & 5|
256833010013 Wire Harness(Curtis-F) ZE B4R (Curtis-F% 51 1 Curtis-FZ& 51l
256933010001 Wire Harness(ACM-4P30Q) EBHKR(ACMRST-4P30Q-F1EZ2) 1 ACMBR 4T

4 256833010001 Wire Harness(ACM-4P30Q) FBLR(ACMRS-4P30Q-IHEZR) 1 ACMZR ST
256833010010 Wire Harness(Curtis-4P30Q) F B R (CurtisR2i-4P30Q) 1 CurtisR 2t
256933010020 Wire Harness(Inmotion-4P30Q) & 545K (Inmotion-4P30Q) 1 Inmotion & 4t
921700100026 Accelerator(JCTA-1801E) fNRZFICTA-1801E 1 ACMBR LT

5 921700100015 Accelerator(JCTH2-5L) fN&ES8ICTH2-5L 1 InmotionF} 4%
921700100005 Accelerator(FZ3-132-133) INiEE§FZ3-132-133 1 CurtisR 4t

6 920201000002 Pedal Switch(JK231) BENESFF 2 IK231 1

7 920500100001 Horn(125-DC24V) Y\ 125-DC24V 1

8 921900100004 usB EHRERDC24VEESY 1 Opiton

9 920200800020 Warp Switch(YB-nuoli-003) MR FFRYB-nuoli-003 1

10 920200800013 Combination Switch WAFF X 1

11 920200200030 KEY HARLTT K (— A k) 1
921100100108 Display(D28C-CC-K) AL % D28C-CC—K 1 ACMFR£1(25/3Q)

12 921100100063 Display(3401T-12-96V) L% 3401T-12-96V 1 Curtis®R 4t
921100100039 Display(IDD-E-35CD17B) AL 4% 1DD-E-35CD17B 1 Inmotion & 4%

13 920200100020 Emergency StopSwitch(LAY39-01MJ-RC) |%1%7F £ LAY39-01MJ-RC 1

14 921900100017 DC-DC80V/24V 45 3% 33 WDC300N| 1

15 920200300004 Micro Switch(RZ-15GQ22-B3) M I #RZ-156022-B3 4

16 922000100053 Grouped Lamps FLDJ-SSWD-003 *TFLDJ-SSWD-003 2

17 922000100048 Head Lamp FLDD-4Z-002 *TFLDD-4Z-002 3




256898501057 % 2 % %/ELECTRONIC

F&/No YRig/SN Name 2% HE/QTY| #E/Remark
922000100049 Blue Lamp FLDJ-B2Z-001 ¥TFLDJ-B2Z-001 2 =R
922000100054 Blue Lamp FLDJ-HGD-YZ KTFLDJ-HGD-YZ —=F

18 922000100057 Blue Lamp FLDD-LGD-YZ *TFLDD-LGD-YZ —F
922000100061 Blue Lamp FLDJ-HGD-UX KTFLDJ-HGD-UX ufY
922000100062 Blue Lamp FLDJ-LGD-UX KTFLDJ-LGD-UX uE

19 922000100050 Caution Light FLDJ-JSD-001 KTFLDJ-JSD-001 1
922000100051 Caution Light FLDJ-JSD-002 KTFLDJ-JSD-002 1

20 922000100059 WIdth Lamp FLDJ-JSD-002 KTFLDJ-JSD-002 2




256898501058 % 4348 4+ /ELECTRONIC COMPONENTS—ACM % %t

F&/No #mig/SN Name 2% HE/QTY| #E/Remark
1 920700100006 Contactor(DC80V-5W200-583) MR 23DC80V-SW200-583 1
5 921400100159 ControllerACM80C250 PEHIZRACMB0C250 1 25Q3R (ACM)
921400100144 ControllerACM80C350 72 5| 22 ACMB0C350 1 30/35Q3R (ACM)
3 921400100159 ControllerACM80C250 PEFIZRACMB0C250 1 25QZ5|(ACM)
921400100144 ControllerACM80C350 = 238§ACMB0C350 1 30/35QZ5|(ACM)
4 920100100014 Fuse 500A(ceramic) R 22500A(FAE) 1

25QZ5|(ACM)

30/35QZ5|(ACM)




256898501059 % 448 44/ELECTRONIC COMPONENTS—Inmotion % %t

F&/No #mig/SN Name 2% HE/QTY| #E/Remark
1 255098533001 Precharge resistance(50W/100Q) 7T EREBFH50W/100Q 1
2 920700100006 Contactor(DC80V-SW200-583) R 23DC80V-SW200-583 1
3 921400100073 ControllerACS80M-330C-23P 2§ 2FACS80M-330C-23P 1 3R (Inmotion)
4 921400100072 ControllerACS80M-330C-35P 2241 28 ACS80M-330C-35P 1 25| (Inmotion)




256898501060 % 448 4+/ELECTRONIC COMPONENTS—Curtis-F % %

F&/No #mig/SN Name 2% HE/QTY| #E/Remark
1 920700100006 Contactor(DC80V-SW200-583) AL Z3DC80V-SW200-583 1
2 921400100177 ControllerAC-F6-A-80-450-101 P H| 28 AC-F6-A-80-450-101 1 3R (Curtis-F)
3 921400100177 ControllerAC-F6-A-80-450-101 7 | 28 AC-F6-A-80-450-101 1 Z=25|(Curtis-F)
4 920100100014 Fuse 500A(ceramic) R 22500A(FEE) 1




256898501061 % 448 4+ /ELECTRONIC COMPONENTS—Curtis % %

F&/No #mig/SN Name 2% HE/QTY| #E/Remark
1 920700100006 Contactor(DC80V-SW200-583) AL Z3DC80V-SW200-583 1
) 921400100158 Controller1232SE-6321 $EHI251232SE-6321 1 25QZ 5| (Curtis)
921400100054 Controller1234SE-6321 1= 281234SE-6321 1 30/35QZ5|(Curtis)
3 921400100158 Controller1232SE-6321 $EHI2§1232SE-6321 1 25Q3R(Curtis)
921400100054 Controller1234SE-6321 $EHI281234SE-6321 1 30/35Q3R(Curtis)
4 920100100014 Fuse 500A(ceramic) R 22500A(FAE) 1




256898501062 & % #/BATTERY

F&/No YRig/SN Name 2% HE/QTY| #E/Remark

1 256737010002 Lithium battery LFP80B-200R-GF e85t FP8OB-200R-GF 1 200Ah [34]

1 256737010003 Lithium battery LFP80B-200R-GF1 fBEBHLFPSOB-200R-GF1 1 200Ah [5%F]

1 256737010004 Lithium battery LFP80A-300R-GF e85t FP80OA-300R-GF 1 300Ah [34]

1 256737010005 Lithium battery LFP80A-300R-GF1 fHERHL FPSOA-300R-GF1 1 300Ah [5%F]

1 256737010007 Lithium battery LFP80B-400R-GF1 e85t FP80B-400R-GF1 1 400Ah [5%]

1 256737010015 Lithium battery LFP80A-554R-GF1 fBERSHL FPSOA-554R-GF1 1 554Ah [54F]

1 256737010008  [Lithium battery LFP80B-200R-H-GF1 235t FP80B-200R-H-GF1 1 200Ah [FANF#]

1 256737010009 |Lithium battery LFP80A-300R-H-GF1 28 3t FP8OA-300R-H-GF1 1 300Ah [FE0#Y]

1 256737010010  [Lithium battery LFP80B-400R-H-GF1 235t FP80B-400R-H-GF1 1 400Ah [FAN#]

2 256737013101 Lithium battery LFP80B-200R-GF2 fBEBSHL FPSOB-200R-GF2 1 200Ah [EPFrAR ]

2 256737013102 Lithium battery LFP80A-300R-GF2 fHEBSHL FP8OA-300R-GF2 1 300Ah [EFmAik]

2 256737013103 Lithium battery LFP80B-400R-GF2 fBERSHL FPSOB-400R-GF2 1 400Ah [EFFAR]
ﬁ?;g 2 256737013104 Lithium battery LFP80A-554R-GF2 fHEBSHL FPB0A-554R-GF2 1 fiﬁﬁﬂ E”Eluﬁﬁ)zllm
é% 2 256737013105 Lithium battery LFP80B-200R-H-GF2 8 e85t FP80B-200R-H-GF2 1 ey
\ZZ 2 256737013106  |Lithium battery LFP80A-300R-H-GF2 4883 FPSOA-300R-H-GF2 1 Oy
22 2 256737013107 |Lithium battery LFP8OB-400R-H-GF2 |42 3tILFP80B-400R-H-GF2 1 [T
4 2 256737013108 |Lithium battery LFP8OA-554R-H-GF2  |¥2 e}t FPB0A-554R-H-GF2 T

2 256737013109 Lithium battery LFP80B-200AS-GF2 P Ea 5t FPOB-200AS-GF2 1 200Ah [ZEFK]

2 256737013110 Lithium battery LFP80A-300AS-GF2 e8| FP8OA-300AS-GF2 1 300Ah [REZHK]

2 256737013111 Lithium battery LFP80B-400AS-GF2 P Ea 5t FP8OB-400AS-GF2 1 400Ah [ZEFK]

2 256737013112 Lithium battery LFP80A-554AS-GF2 e FPBOA-554AS-GF2 1 554Ah [REZ&K]

2 256737013113 [Lithium battery LFP80B-200AS-H-GF2 |42 ¥, 3L FPOB—200AS—H-GF2 1 ZO0AM T/FRTECT |

2 256737013114 |Lithium battery LFPBOA-300AS-H-GF2 |42 & /.LFPB0A-300AS—H-GF 2 T i’a‘”““;z "~

2 256737013115  [Lithium battery LFP80B-400AS-H-GF2 |42 ¥, 3L FP8OB-400AS—H-GF2 T

2 256737013116 |Lithium battery LFPBOA-554AS-H-GF2 |42 %, /.LFPB0A-554AS—H-GF 2 i i’a‘”““;z "~

3 256836513001 Li Charger HW80V65A( three phase 380V)| 42 . 7. . 23 HNBOV65A (= 48380V) 1 E2200Ah

3 256836513002 Li Charger HW80V100A( three phase 380\ 42 . 7 %, 32 HN8OV100A (I 7] = 48380V) 1 2200/300Ah

3 256836513003 Li Charger HW80V150A( three phase 380\ 42 ¥, 3, ¥, 23 HNBOV150A (I P = 48380V) 1 E2300/400Ah

3 256836513004 Li Charger HW80V200A( three phase 380\ 42 . % ¥ 32 HN8OV200A (I /§ = 48380V) 1 E£400/554Ah

3 256736512004 Li Charger ADY80V35A(110V+American) |42 7 @ 22 ADYSOV35A (110V+£ X)) 1

3 256736512005 Li Charger ADY80V35A(220V+CN) 42 W, 7, %, 22 ADYSOV35A (220V+ [ A7) 1




256898501062 & % #/BATTERY

F&/No #mig/SN Name 2% HE/QTY| #E/Remark
3 256736512007  [Li Charger ADY80V35A(230V+EUR) fHER FTEBZRADYB0V35A(230V+ERR) 1
3 256736512008 Li Charger ADY80V35A(230V+ENG) fPEBFEEZRADY80V35A(230V+E ) 1 EZ200Ah
3 256736512009  [Li Charger ADYS8OV35A(240V+AUS) fHER FTEBZRADYS0V35A(240V+HER) 1
3 256836512001 Li Charger ADY80V65A( 3phase 380V-415\ f2EE 75 BB 2R ADY80V65A(=48380-415 1 EZ200Ah
3 256836512002 Li Charger ADY80V65A( 3phase 220V-240\ f2E8 78 BB 28 AD Y80V65A(=4H8220-240 1 Ed200Ah
3 256836512003 Li Charger ADY80V65A( 3phase 480V-520\ £2E8 7T EB 23 ADY80V65A(=+#H480-520 1 EZ200Ah
3 256836512013 Li Charger ADY80V65A( 3phase 380V) PR FEEZRADY80V6E5A(E R =48380 1 E2200Ah
3 256836512004 Li Charger ADYS8OV100A( 3phase 380V-4142E8 7T EB23ADY80V100A(=48380-41 1 EZ200/300Ah
3 256836512005 Li Charger ADYS8OV100A( 3phase 220V-24( #2E8 7EEB 2R ADY80V100A(=4H220-24 1 E2200/300Ah
3 256836512006 Li Charger ADY8OV100A( 3phase 480V-52( 428 55 B8 28 ADY80V100A(=4H480-520 1 #2200/300Ah
3 256836512014 Li Charger ADYS8OV100A( 3phase 380V) |#EEB7TEB2RADYSOVI00A(EIN=4H38( 1 E2200/300Ah
3 256836512007 Li Charger ADYS8OV150A( 3phase 380V-41 28 7T EB 23 ADY80V150A(=48380-41 1 EZ300/400Ah
3 256836512008 Li Charger ADYS8OV150A( 3phase 220V-24( #2E8 FEEB 2R ADY80V150A(=4H220-24 1 E2300/400Ah
3 256836512009 Li Charger ADYS80V150A( 3phase 480V-52( $2E8 7T EB 23 ADY80V150A(=48480-52 1 EZ300/400Ah
3 256836512015 Li Charger ADY80V150A( 3phase 380V) |fEEEFEE8ZRADYS0OVIS0A(EN=4E380 1 EZ300/400Ah
3 256836512010 Li Charger ADYS80V200A( 3phase 380V-4142E8 7TEB23ADY80V200A(=48380-41 1 E2400/554Ah
3 256836512011 Li Charger ADY80V200A( 3phase 220V-24( f2E8 58 B8 Z3ADY8S0V200A(=#H220-24( 1 E2400/554Ah
3 256836512012 Li Charger ADYS80V200A( 3phase 480V-52( $2E8 7T EE23ADY80V200A(=48480-52 1 E2400/554Ah
3 256836512016 Li Charger ADY80V200A( 3phase 380V) |fEEEFEE8Z8ADYS0OV200A(EIN=4838( 1 E2400/554Ah




256898501063 & % #/BATTERY

F&/NO #REB/SN Name £ HE/Qry| &iE/Remark
1 A Lithium battery module BEEA (B ) N
2 A Lithium battery module(heating) EESVEA (R ) N

921200100036 BMS(24 string domestic version) BMSHE IR (248 — (A HLE MNAR) 1
3 921200100037 BMS(24 string international edition) BMS#E 1R (24— AHLEPRAR) 1

921200100038 BMS(36string domestic version) 1

921200100039
6 252198537024  |Antenna P57 1
7 252198537025 Current divider iR 1
8 256798537003 DC-DC DCDCEJR 1
9 252198537041 Cocontactor(discharge/recharge) YREB 2R 2
10 252198537028 Fuse poiTE] 1
11 256898537001 Recharge socket REMATFEEBIRHF A ( 4PXQ) 1
12 256798537004 The positive connection ERIEAAT 1
13 256798537005  |The cathode connection R LA 1
14 252198537033 5 core socket finZE L5 EE 1
15 252198537032 |7 core socket MRZE L7 1
16 252198537030  |Buzzer eI 1
17 252198537031  |LED Lamp LEDS BIERAT 1
18 251298537008 Cocontactor(heating) JRER 23 1
19 252198537074 Fuse(heating) LT 1




256898501064 & % /BATTERY

)
J

W
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|
LR

=

LR

F&/No #mig/SN Name 2% HE/QTY| #E/Remark
1 256737014001 Lead acid battery(Huoju) E55|E87180V-4DB400H( X KE) 1 KABER !
1 256737014002 Lead acid battery(Jinkuaile) &5 |885th80V-4VBS400(& 1 5K) 1 SRR
2 256798537048 Battery cell(Huoju) £ {K4DB400H 40 NAEERH
2 256798537049 Battery cell(Jinkuaile) B {A4VBS400 40 SR REM
3 921000200568 Lead acid Charger SN8OV65A(220V+AMER FEEE 282 SNBOVE5A(E X =45220V) 1
3 921000200171 Lead acid Charger SN8OV65A(CHINESE) | FEEE 28 SNBOVE5A(IL ) 1
3 921000200172 Lead acid Charger SN8OV65A(Britain) FEEBZRSNBOVESA(TI 3&) 1
3 921000200175 Lead acid Charger SNS8OV65A(AUS) FEEB 2R SNBOV6E5A(R) 1
3 921000200176 Lead acid Charger SN80V65A(480V+AMER FEEE 28 SNSOVE5A(ZE T =48480V) 1
3 921000200277 Lead acid Charger SN8OV70A(CHINESE) | FEE228DF80V70A(IL ) 1
4 256798537050 Battery Cable Assembly (REMA320 Femal{ & B tiE 2 5 B (REMA320EE3L) 1 BBt im i
5 256733010105 30Q Power Cable Assembly (REMA320 Md30QEE R IE 1% 4k 5 Al (REMA3204 3L) 1 TEIMER R




